
• 
I 

• 
MITSUBISHI AGRICU U CHIN RY CO., LTD . 

• 
Publication No. '79.11.123 



I 

Following is a brief summary of the simplified system used in compiling this Parts Catalogue. It is 
to your benefit to read this summary carefully. 

1. This Parts Catalogue is a list of all items of service parts for the following tractors and engine: 

Tractor models: S670DP (4-WHEEL DRIVE with Power Steering Model) 

S670 (2-WHEEL DRIVE Model) 

S670P (2-WHEEL DRIVE with Power Steering Model) 

Engine model: K4D-ll BE 

2. The Book Number of this Parts Catalogue is 79-11-123. 

3. The part number contains the letter, G. H, K, L, or M; this indicates the color as follows: 

G: whiteL: blue 
H: silver M: black (dull finished) 
K: black (heat-resistant) 

4. Listed below are the symbols and abbreviations appearing in this Parts Catalogue: 

4.1 Symbols 

* 
This mark appearing in "Part No." column indicates parts not to be 
supplied. 

New part J New and old parts are mutually interchangeable. 
Old part 

New part 
J 

New part can be substituted for old part, bu t not vice versa. Thus, 
Old part new part may be supplied to order asking for supply of old part. 

New part ) New and old parts are not interchangeable. Old part 

New part ) New and old parts are the same, the only difference being color of 
Old part enameling. They are mutually interchangeable. 

I Parts enclosed in I are interchangeable as a set. 

I Interchangeability of these parts is indicated with symbol 3 or 3 

Added part 
Indicated as "Added" in "Interchangeability" column. Its applicable 
serial number of tractor or engine appears in "Remarks" column. 

This mark indicates parts for exclusive use on 4-wheel drive model. 

* 
If the name of a system has this mark, all parts involved in this system 
are for 4-wheel drive model. If a part number has the mark, a part of 
this number is for 4-wheel drive model. 

Part No. in [ ] in A part, even if its number is indicated in [ ] in "Remarks" column, 
"Remarks" column may be regarded as a good of ordinalY part number. 

0: Old parts will be supplied until out of stock and thereafter new substitute parts will be 
supplied. (This mark appears in "Part No." column and corresponding old part numbers 
in "Remarks" column.) 

X: Old parts not to be supplied. (This mark appears in "Part No." column and corresponding 
old part numbers in "Remarks" column.) 

Tractor or engine serial numbers: 

~ 0000000 Up to OODDDDD 
DODDDDD ~ DDDDDDD and up 



4.2 Abbreviations 

ASSY. assembly *L.H. left hand 

AR as required *R.H. right hand 

C choice (selective use) OP. optional 

d diameter OS. oversize 

*Fr. front or forward STD standard 

*Re. rear or rearward t thickness 

t length US. undersize 

* The terms "left hand," "right hand," "front" and "rear" are as these directions would appear 

from the operator's seat facing forward 

5. The II-digit part numbers of bolts contain the letter (prefix) A, F or H; this indicates how bolts are 

supplied, as cited below: 

A: ordinary bolt 
F: bolt with spring washer 
H: bolt with spring washer and plain washer 

INSTRUCTIONS FOR ORDERING PARTS 

When ordering parts, give the following information: 

EXAMPLE: 

Model 

BISON dieseJ 

Part No. 

19960051110 

Part name 

Radiator 

Qt. 

THE IMPORTANCE OF GENUINE SATOH PARTS 

Satisfactory and efficient service in the operation of your tractor is endangered by the use of inferior 
parts - in most cases, imitations, as such cheap parts invariably mean short life and high cost. 

SATOH bears the full responsibility for the quality and fit of each part it supplies. Dealers carrying out 
repairs on SATOH products are urged to use ONLY GENUINE PARTS in order that the tractor may be 
maintained in the best possible operating conditions. The use of any part other than the GENUINE 
SATOH PART releases SATOH from any guarantee. 

• 



GROU INDEX 

3 FUEL SYSTE 

1 ENGIN 

1 STEERING SYSTEM 

10 ELECTRICAL SYSTEM 

HYDRAULIC SYSTEM 

9 WORKING EQUIPMENT 

EXHAUST, INTAKE & 
COOLING SYSTEM 

4 FRAME 

2-WHEEL DRIVE MODE 
(S-670) 



• 

• 

GROUP INDEX 

4-WHEEL DRIVE & 2-WHEEL DRIVE MODEL 

ENGINE 

EXHAUST, INTAKE & COOLING SYSTEM 

FUEL SYSTEM 

FRAME 

POWER LINE 

AXLE & BRAKE 

STEERI NG SYSTEM 

HYDRAULIC SYSTEM 

WORKING EQUIPMENT 

ELECTRICAL SYSTEM 

NAME PLATE 

TOOLS 

2-WHEEL DRIVE MODEL EXCLUCIVE PARTS 

NUMERICAL PARTS INDEX 



FIG.No. SUBJECT PAGE 

1 ENGINE 

K4D-11BE 

1 CYL I NDER BLOCK .... · .... · .. · .............................. · .. · ........ · .............. · ...... · .. · ....................................................................................... 2 

2 0 I L PAN &. GEAR C ASE ................................................................................................................................................ 4 

3 CYL I NDER HEAD ............ · .............. · ...................... · .. · ........ · .... · .... · .................. · ................................................................................ 6 

4 MA I N MO V I N G PAR T S ........................................................................................................................................................ 8 

5 TIMING PARTS .................................................................. · .... · ............ · ................... · ...... · ........ · .. · ...... · ........ · .... · .. · .. · ........................ ·10 

6 FUEL SUPPL Y PART S ........................ · .... · ...................... · .................... · .......................... · .................................................... 1 2 

7 FUEL INJECTION PUMP .. · .. · .................... · .... · ............ · ...... · .......................... · .... · .... · ...... · .... · .. · .. · ........ · .... · .......... · ...... · .... ·14 

8 NOZZLE &. NOZZLE HOLDER ...... · ............ · .................... · .................. · ............ · ...... · ...... · ................ · .............. · ...... · ...... 18 

9 FUEL FILTER ........ · ............ · .......... · ...... · ........ · ............ · .... · .... · .. · .... · .... · ................................................................................................ 20 

10 GOVERNOR PARTS .. · ........ · .. · .......... · .. · .......... · .......... · ................ · .... · .......... · .. · .................................................... · ...... · ................ · .... 22 • 

1 1 L U B RIC A TIN G PAR T S .............................. · .. · .... · ...... · .. · ...... · ................ · .......... · ........................................................................ 2 4 

12 COOLING PARTS ................ · .... · ............................ · .... · .. · .. · .. · .. · .... · .. · ........ · .. · ........ · .............................. · .. · .. · .. · .................. · .. · .... · ........ 26 

13 INTAKE &. EXHAUST PARTS .. · ........ · ........ · .. · .......... · .. · .............................. · ........ · .. · ........ · .. · .. · ................ · .... · .... · .. · .... · .. 28 

14 ELECTR I CAL EQU I P ME NT .................... · .. · ............ · ...... · .... · .... · .......... · ...... """'''''''''''''' ........ · ................ · .... · .................. ·30 

15 STARTER .... · .............. · .......... · .. · .................. · ...... · .......... · ........................................................................................................................ · .... · .. ·32 

16 AL TERNATOR .......... · .. · ................ · ...... · .......... · ...... · .................. · ...... · ....................................................................................................... "34 

17 SPET I AL TOOL ...... · ...... · .. · ...... · ........ · ...... · ........ · ...... · ...... · .. · .. · .. · .... · .... · ...... · .... · ........ · .... · ............ · .......... · ...................... · .............. · .... · .. ·36 

18 REPAIR GASKET KIT ............................ · .. · .. · ................ · .... · .. · .......... · .... · .............. · .............. · .......... · .. · ........ · ...... · ........ · ...... · .... 38 

FIG No. SUBJECT S670DP S670 S670P PAGE 

2 EXHAUST , I NTAKE &. COOL I NG SYSTEM 

1 RAD I ATOR .. ·· .. · .... · .. · ............ · .. ·· ...... · ...... · .... ·· ...... · .. · .. · .. · .. · .... · .... · ................................................ 0 0 0 44 • 2 A I R CLEANER &. MUFFLER ........................ · .................................... · .......... · 0 0 0 46 



• 

• 

FIG.No . SUBJECT S670DP S670 S670P PAGE 

3 FUEL SYSTEM 

1 FUEL SySTEM .. · ............ · .. · .... · ........ · .... · .. · .. · .. · .. · .. · .. · .... · .... · .. · .. · .... ·....................................... 0 

4 fRAME 

1 BONNET &. PANEL....................................................................................................... 0 

2 STEp ........................................................................ · .................... ·...................................................... 0 

3 FENDER &. SEAT ............................................................................................................ 0 

5 POWER LI NE 

1 CASE··· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. ·· .. · ................................................................................. . 0 

2 DUAL SHAFT ...................................................................................................... , ................ .. 0 

3 PINION SHAFT .............................................................................................................. .. 0 

4 LAY SHAFT ............................................................................................................................ .. 0 

5 RE VERSE SHAFT" .. · .............................................. · ............ · .......................................... .. 0 

6 P.T.O DRIVE SHAFT &. P.T.O SHAFT ................................ .. 0 

7 DIFFERENT I AL ................................................................................................................ .. 0 

8 FINAL SHAFT .................................................................................................................... .. 0 

9 F . W . D P. T . 0 .................................................................................................................... .. 0 

10 PROPELLER SHAFT .................................................................................................. .. 0 

6 AXLE &. BRAKE 

1 CHASS I S .................................... · ............ · ..................................................................................... 0 

2 FRONT AXLE........................................................................................................................... 0 

3 FRONT DR I VE GEAR .............................................................................................. · 0 

4 TIRE &. WHEEL (AG) ............................................................................................ 0 

, 

5 T IRE &. WH EEL (WT) ........................................................................................... 0 

6 BRAKE HOUS I NG ........................................................................................................... 0 

7 BRAKE SHOE ........................................................................................................................ 0 

o 

o 
o 

o 

0 

0 

0 

0 

0 

0 

0 

0 

o 

o 

o 

o 

o 

o 

o 

0 

0 

0 

0 

0 

0 

0 

0 

o 

o 

o 

48 

50 

52 

54 

56 

58 

62 

64 

66 

68 

70 

72 

74 

76 

78 

80 

86 

88 

90 

92 

94 



FIG.No. SUBJECT S670DP S670 S670P PAGE 

7 EERI EM 

1 S E l E C TO R ................................................................................................................................... 0 

2 p. T. 0 SELECTOR......................................................................................................... 0 

3 ENG I NE CONTROL......................................................................................................... 0 

4 C L U T C H P E D A L ................................................................................................................... 0 

5 BRA K E P E D A L ...................................................................................................................... 0 

6 D I f"f"ERENT I AL LOCK SySTEM .......................................................... · 0 

7 POWER STEER I NG,........................................................................................................ 0 

8 STEER I NG GEAR BOX............................................................................................ 0 

9 POWER STEER I NG BOOSTER ...................... · ...... · .................. · .... · .......... ·· .. · 0 

10 POWER STEER I NG PUMp .................................................................................. · 0 

8 HYDRAUL I C SY EM 

1 P I PE L I NE·· .. ·· .. ·· .. · .. ···· .. · .. ··· ...... ·· .. ·· .. ·· .. ·· .. · .. ··· .. ·· .. ·· .. ·· .. · .......................................................... 0 

2 HYDRAUL I C PUMP & CO V E R ...................................................................... 0 

3 HYDRAUL I C L I f"T, ... · .............. · .. · .... · .... · .. · .. ·· ...... · .... · .... · ...... · ............ · ............................ 0 

4 HYDRAUL I C CONTROL V A L V E ' ................................................................. 0 

5 HYDRAUL I C CONTROL .............................................................. · .............. · .............. 0 

6 HYDRAUL I C L I f"T P I STON .. · ................ · .................... · ................................ · 0 

9 WORKING EQUIPMENT 

1 DRAW BAR.................................................................................................................................... 0 

2 3-PO I NT L I NKAGE, ..................................................................................................... 0 

10 ELECTRICAL SY EM 

1 E L E C T RIC A L ,S Y S T EM, .......................................................................................... · 0 

2 METER PANEL .. , .... , .. , ...... , .. , .......... · ................ · .. · .... · .......... · ........ · .... ·..................................... 0 

o 
o 
o 
o 

o 
o 

o 

0 

0 

0 

0 

0 

0 

o 

o 

o 

o 

o 
o 
o 

o 
o 

o 
o 
o 
o 
o 

0 

0 

0 

0 

0 

0 

o 

o 

o 

o 

96 

100 

102 

104 

106 

108 

110 

114 

116 

120 

1 22 

1 24 

126 

1 30 

1 32 

1 36 

138 

140 

142 

146 

• 

• 



• 

• 

• 

FIG.No. SUBJECT S670DP S670 S670P PAGE 

1 1 

12 

13 

NAME Pl 

1 NAME PlATE ...... · .... · .. · ...... · ................ · .... · ............ · .. · ........ · .... · .. · ........ ·..................................... 0 

lS 

1 TOOL BOX········································ .. ······ .. ·· ................................................................................. 0 

2 TOO l S, .. ·· ...... ·, .. ·· .. ,· .. ,· .. · .. ·,· .. ·· .. · .. ·,· .. ·· .. ,· .. ,· .. ·, .. ·, .. ,· .. · .... , .. , ........ , .. , .... , .. , .... , .. " ... , ...... ' .... , ...... ,.............. 0 

(2-WHEEl DRIVE) 

1 fRONT AXlE ................ · .................. · .......... · ................................ · .. · ...... · ................................. . 

2 TIRE &. WHEEL (AG ) ............................................................. " ............................ .. 

3 T IRE &. WH EEL (E S ) ........................................................................................... . 

4 T IRE &. WH EEL ( WT ) ........................................................................................... . 

5 STEER I NG ................................................................................................................................. .. 

o 

o 
o 

o 

o 

o 
o 
o 

o 

o 
o 

148 

150 

152 

o 156 

o 160 

o 162 

o 164 

166 

NUMER BLAl PARTS I NDEX ............................................................................................................................... 169 



• 
I 

• 

• 



I') 

26 

31 

9 
19 

4 

• 

14 

• 
2 

Nov. 1979 



FI 1-1 
~1~ 

• Key Part No. Part Name Q'ty Exchange- Application Description Remarks 
No. ability 

I KMDO 0026 800 Pin, dowel 2 

2 KMM4 0622 800 Seal, side 4 4X4XB2 

3 KMM4 0623 500 Guide, oil level gauge 1 

4 KMM4 0624 200 Oil seal 1 70X92X12 ( NOK : AH3 51 9P7 ) 

5~10 KMM4 0828 700 CYLINDER BROCK SUB ASSY. 1 
-- ------ --.--------- ------- ----- ------ .. -.-- --------------------. -.----- ------- ------------- .------------------- .-----------------------. --------------------------

5 * Block, cylinder 1 KMM4 0828 800 

6 KMM4 0621 700 Bolt, bearing cap 10 

7 * BEARING CAP ASSY. 1 KMM4 0817 400 

8 KMM4 0817 600 Bushing, camshaft 1 

9 KMF6 6553 800 Cap, sealing 2 25j2f' 
---.----- .--------------- --------- .----------.--------------------.---------.- ------- ---------. ------------."----.- .-------------------.---- ---------.----------.-----

10 KMF6 6554 300 Cap, sealing 3 45j2f' 

11 KMM4 0817 500 Shaft, idler I 

12 KMM4 0820 000 Case, oil seal 1 

13 KMM4 0820 500 Gasket. oil seal 1 

14 KMM4 0822 100 Plate, front 1 
--.--- ----.- .. -----.--------.---- .--.----------------- .. ---------_.--------.- ------. --_.----"--- ............ ~. --- .. - . . . ... . _ ... -' - - -- _. ~. -- -- _ ........ _ .... -..... _--_ . 

15 KMM4 0822 600 Gasket, front plate 1 

16 KMF2 4005 400 Bolt, w/washer 6 4T ;M8X2 2mm 

17 KMF2 4125 100 Bolt, w/washer 3 7T;M8X16mrn 

• 18 KMF4 7240 400 Pin, dowel 1 

19 KMF6 6551 100 Plug, expansion 1 40j2f' 
...... -- -.. _._--_ ... __ ._---_ ..... - ._ ... _ ... -._ .... _ .... _.-. __ . __ ............. - -- ... _ . . _ .... -.- ... _. __ .. -- ...... _ .. __ . _ .. -- .. __ ..... _-- .. _-_ ... - .. _",_ ........ , .. '_ .... 

20 KMS4 7110 400 Bushing, knock 2 8X9mm 

21 KMS4 7110 500 Bushing, knock 2 !lXl3rnrn 

22 KMS4 7111 000 Bushing, knock 1 12X9mm 

23 KMS6 6112 100 Plug, taper 3 PT=1/4/1 

24 KMM4 0826 000 Joint, water drain 1 
.. _ ...... ........ _-_ .... , .. ........ . -....... , .......... _ .. -............ _ ... ," 

_. __ . __ . ._._-- .. _., . ---_ .. _--_.-.-_., ... -- .. '._- ... -.......... -- -_ ..... _-_ ................ 

25 KMM4 0816 400 Bearing set, crankshaft 1 S.T.D 

KMM4 0816 500 Bearing set, crankshaft 1 0.25 U.S. 

KMM4 0816 600 Bearing set, crankshaft 1 0.50 U.S. 

KMM4 0816 700 Bearing set, crankshaft 1 0.75 U.S. 

26 KMM4 0829 200 Plate, rear I 
...... -. ...... _ ........ _ ... _ ....... . -_ ......... , ... _,-_ .......... _-." ........ ........ _ ........... _ .... _ ... __ ......... ..... _-_. __ ....... __ .. _ .. _ ..... _ ... " .......... _ ... 

27 KMM4 0821 600 Gasket, rear plate 1 

28 KMF2 4130 800 Bolt, w/washer 10 7T;M12X28mm 

29 KMM4 0922 600 Gauge, oil level 1 

30 KMFI DOll DOD Bolt 4 4T;M12X25mm 

31 KMM4 0826 900 HOSE ASSY., water drain 1 Inc.Key No.32 
........ ................ __ .-_._._-- - - _ .......... _ ...... - .. ~ .......... ' . " ". _ ... , ...... " . .. -_ .... __ .. ................. _.- .................. -..... .. - ..... -..... " ........... 

32 KMS6 6000 400 Clamp, hose 1 1 3 

• 
Nov. 1979 3 



fiG. 1-2 
1 

T 
29 

w/PS 

4 

Oil PAN 

14 

5 

2 

18 

16 

• 
o o 

@-8 

9 

4 @ 7 

• 
Nov. 1979 



• Key Part No. 
No. 

1-4 KMM4 0828 900 

* 
2 KMF4 0265 600 

3 KMOO 0031 200 

4 KMOO 0031 800 

5 KMM4 0829 100 

6 KMF2 4125 700 

7 KMF2 4127 100 

8 KMF4 5040 500 

9 KMM3 0489 000 

10 KK 94 1339 000 

11 KMM4 0642 000 

12 KMM4 0642 100 

13 KMM4 0829 400 

14 KMM4 0823 600 

15 KMM4 0923 000 

16 KMM4 0923 500 

17 KMM4 0120 500 

• 18 KMM4 0120 600 

19 KM F 1 0006 400 

20 KM F 2 4005 300 

21 KMF2 4125 700 

22 KM F 4 0068 300 

23 KM F 4 0256 600 

24 KM F 4 ·3000 500 

25 KM F 4 5040 500 

26 KM F 4 5000 500 

27 KMS6 611~ 300 

28 KMM4 0829 500 

29 KMF2 4122 400 

• 
Nov. 1979 

Oil 

Part Name 

PAN ASSY., oil 

Pan, oil 

Stud 

Gasket, oil drain plug 

Plug, oil drain 

Gasket, oil pan 

Bolt, w/washer 

Bolt, w/washer 

Washer, spring 

Bolt 

Oil seal 

Bearing, needle 

Bearing, needle 

Case, gear 

Gasket, gear case 

Housing, pump gear bearing 

Gasket, housing 

Cover, oil pump 

Gasket, oil pump cover 

Bolt 

Bolt, w/washer 

Bolt, w/washer 

Stud 

Stud 

Nut 

Washer, spring 

Washer, plain 

Plug, taper 

Indicator, timing 

Bolt, w/washer 

2 

10 

5 

2 

2 

2 

8 

2 

3 

5 

8 

8 

8 

2 

Description 

M16X30 

7T ;M8X3 0 mm 

7T ;M8X9 0 mm 

M8 

35X50X8 

10X14X15 

10X17X15 

4T;M8x46mm 

n;M8X20mm 

7T ;M8X3 0 mm 

M8X45mm 

M8X25 mm 

M8 

M8 

M8 

PT=1/2/1 

7T ;M6Xl 4 mm 

Remarks 

KMM4 0829 000 

(lKO: TLAI015Z) 

(lKO: TAI015Z) 

Except Mode I 
S6700P & S670P 

5 



6 

1 
~ 1 

30 

29~ 

~21 

0-22 

3 

@ 20 

®--15 

®--16 

17 

19 

i 
14 

~8 
'-13 

~12 

Nov. 1979 

• 

• 



• 

• 

• 

Key Part No. Part Name No. 

KMDO 0878 400 Cap,oil filler 

2 KMM4 0853 700 Pipe, air breather 

34i KMM4 0840 900 CYLINDER HEAD ASSY. 

3 * Head, cylinder 

4 KMM4 0844 100 Guide, valve 

5 KMF6 6553 800 Cap,sealing 

6 KM F 6 6554 300 Cap, sealing 

7 KMM4 0844 800 Gasket, cylinder head 

8 KMM4 0847 00 Hanger, eng i ne 

9 KMDO 2073 300 Washer, cylinder head bolt 

10 KMM4 0848 100 Bolt, cylinder head 

11 KMM4 0431 600 Bolt 

12 KMF2 4128 000 Bolt, w/washer 

13 KMF4 0193 600 Stud 

14 KMS6 6112 000 Plug, taper 
• __ w __ • __ ._------- .. --.-.----------- --------------.---._-----------------

15 KMDO 0052 200 Washer 

16 KMDO 0052 300 Oil seal 

17 KMM4 0849 200 ROCKER COVER ASSY. 

18 KK'96 4417 100 Pipe 

19 KMM4 0850 200 Gasket. rocker cover 

20 KM F 4 3000 500 Nut 

21 KMDO 0877 100 Fitting, water outlet 

22 KMDO 0055 100 Gasket, outlet fitting 

23 KMDO 0137 000 Thermostat 

24 KMM4 0743 200 Fitting, thermostat 

25 KMM4 0930 400 Nipple, hose 

26 KMM4 0931 600 Bolt, outlet fitting 

27 KM F 4 5040 500 Washer, spring 

28 KMF2 4126 700 Bolt, w/washer 

29 KMM4 0938 100 Switch, therrro 

30 KMM4 0933 000 HOSE ASSY., water 

31 KMF6 6101 100 Clump, hose 

a'ty 

8 

4 

2 

10 

10 

4 

2 

2 

2 

2 

2 

2 

Exchange- Application abitity 
Description 

25%' 

45%, 

7T ;Mt OX2 Omm 

4T ;MSX2 5mm 

PT=I/S/I 

M8 

M8 

7T ;M8X7 0 

1. 
E1>3~2 

Remarks 

KMM4 0841 600 

Inc.Key No.IS 

I nc.Key No.31 

._."_w_ ..... o •••• __ •• _._. __ ·' _________________________________ -----------.----- -------- --.--------- -.---------.-------- ------".---------------- ----.---------------------

Nov. 1979 7 



FIG. 1 ~4 
E1 1 

8 

9 

MAIN OVI 

2 

3 5 8 

• 
14 

16~~ 

~ 

• 
Nov. 1979 



• 

• 

• 

Key Part No. No. 

KMM4 0661 000 

KMM4 0661 100 

KMM4 0661 200 

KMM4 0661 300 

2 KMM4 0660 000 

N 

Part Name 

PISTON & PISTON PIN SET 

PISTON & PISTON PIN SET 

PISTON & PISTON PIN SET 

PISTON & PISTON PIN SET 

Ring set, piston 

Q'ty E){G~~nge- Application 
ability 

4 

4 

4 

Description 

S.T.D 

O.25mm O.S. 

O.50mm O.S. 

4 O.75mm O. S. 

4 S.T.D 

Remarks 

.......... -_._ ... _-----.-._-----._- -----------.------------.-------.--------.-- ".----------- ------ ---------------.-.-- .-.--.---."._----._ ... ".- --------------------- ..... 
KMM4 0660 100 Ring set, piston 

KMM4 0660 200 Ring set, piston 

KMM4 0660 300 Ring set, piston 

4 

4 

4 

O.25mm O. S. 

O.50mm O.S. 

O.75mm O.S. 

3 KMM4 0879 000 CONNECTING ROD ASSY. 4 Inc.Key No.4,5 

4 KMDO 0070 400 Nut, connecting rod 
······s - -Xt'lYI'11\I--o-l.-5'1-11f0 -i3(llI-r-Q,~np'l-,-~oD------------

5 KMM4 0254 600 Bolt, connecting rod 

6 KMM4 0879 500 Bearing set, con rod 

KMM4 0879 600 Bearing set, con rod 

KMM4 0879 700 Bearing set, con rod 

KMM4 0879 800 Bearing set, con rod 

7 KMM4 0657 000 Gear, crankshaft 

8 KMM4 0881 700 Crankshaft 

9 KMM4 0882 400 Pulley, crankshaft 

10 KMF4 3012 600 Nut 

11 KMF4 5001 000 Washer, plain 

8 
____ s ____ ~-------------------------------------------- ________________________________ _ 

8 <c" 

4 

4 

4 

4 

S.T.D 

O.25mm U.S. 

O.50mm U.S. 

O.75mm U.S. 

MI8 

MIS 
--- .. ----.---------.------._----_ ... ------------------.-----------------------.- - ----- -----------" -----._-----------.- --- ----._."------------- ----.-.-- ------------ ... 

12 KMF4 5041 000 Washer, spring MI8 

13 KMF4 7621 500 Key, woodruff 2 5XI9mm 

14 KMDO 0262 000 Bolt, flywheel 5 

15 KMDO 1423 600 Washer, special spring 5 

16~18 KMM4 0884 500 FLYWHEEL ASSY. 

16 KMDO 0261 300 Bearing, ball 

17,18 KMM4 0884 600 FLYWHEEL SUB ASSY. 

17 KMM4 0884 700 Flywheel 

18 KMDO 2481 200 Gear, ring 

--_ ................ -..... _ .. _ ..... - ................... - .......... _-_ .... _ ..... _._._ ...... _ ........ _ .. _ ....... _---_ .. - --_ .. __ .. _._ ... _ ..... ---- _._-_ ... _- .. __ ... __ .-._-

. - . -- .. - _ .. _ ...... -. --_. _ .... --. --. --. -- - _. - _. - .. -. -.... _. ~ ...... _ ... -. ---_. -.. _. -. ---- - - ... - . -_. .. . _ ..... - -- . _. -' - -. .. -_ .. - _ .. _ .. _ .. " . "- - .... ~ -" - . -_. - . - -. "- --" - "-"" " "-. 

Nov. 1979 
9 



fiG. 1-5 
E1-5-1 

10 

TIMI 

2 

21 

[1--26 

20 

l}-17 

25 

25 

• 

3 

• 
Nov, 1979 



• 

• 

• 

TI 

Remarks Key' Part No. Part Name 
No. 

Description 

KMM4 0924 100 Gear, pressure oil pump 

2 KK 76 3116 100 Bearing, ball 2 

3 KMM4 0890 700 Camshaft 

4 KMM4 0672 200 Gear, camshaft 

..... 5 ..... ~.fVI ~~ .. !~.~) .. ~~.~ ... ~.~X ~ .. ~.'?'?~.~~.~~ ............................................................. ~.~~.~ .. m~ ..................................... . 
6 KMDO 0042 500 Washer 

7 KMM4 0890 800 IDLE GEAR ASSY. 

8 KMM4 0896 500 Shaft, fuel injection pump 

9 KMM4 0668 200 Bearing, ball 

10 KMM4 0668 500 Gear, fuel injection pump cam 

11 KMF2 4125100 Bolt, w/washer 

12 KMF4 7601 800 Key, sunk 

13 KMDO 1648 200 Retainer, valve spring 

14 KMDO 1648 300 Lock, valve spring retainer 

15 KMDO 1649 000 Seal, valve stem 

8 

16 

8 

7T ;M8X16 mm 

5X12mm 

. -. ~ .... - .". - ... - - - -. ~ '.' .. - _ ... ".. .: ....... - -..... " ..... " "" ... " ............ - .. -" - - -- .. -... - . -- -. . - ...... -... _. _. .... _ ....... - _ ....... -- - - -- - - - - - " . - . --.. _. " ... " ...... . 

16 KMM4 0238 100 ~pring, valve 

17 KMM4 0273 700 Tappet 

18 KMM4 0845 000 Valve, intake 

19 KMM4 0845 500 Valve, exhaust 

20 KMM4 0892 000 Rod, push 
....... . ~ ............... , .. _ ........ •• •••••• 0" •••••••••••••• ••••• •• ••• __ ._ •• __ ._ 

21 KMDO 0096 300 Spring, rocker shaft 

22 KMM4 0673 200 Arm, rocker 

23 KMM4 0614 500 Washer, seat 

24 KMM4 0893 600 ROCKER SHAFT ASSY. 

25 KMM3 1477 000 Stay, rocker 

26 KK72 3122 000 Screw, adjusting 

27 KMF2 4122 500 Bolt, w/washer 

28 KM F 4 3072 600 Nut, jam 

29 KMF5 2201 000 Ring, snap 

30 KMM4 0895 000 Bolt 

31 KMF4 5040 600 Washer, spring 

32 KM F 2 4489 200 Bolt, w/washer 

Nov. 1979 

8 

8 

4 

4 

8 ...... -

3 

8 

2 

4 

8 

2 

8 

2 

2 

2 

2 

-.- ......... 

7T ;M6x16mm 

4T ;Ml 0 

19% 

MIO 

7T ;Ml OX7 0 mm 

11 



FI 1- 6 
- 1 

22 

12 
10 11 

9 

2 

21 

3 

12 

~ 
21 

1 8 

l l? -19 

~ 
~17 

16 

Nov, 1979 

• 

• 



• 

• 

• 

Key 
No. 

2 

3 

Part No. 

KMK6 6114 000 

KMM4 0902 300 

KMM4 0903 100 

KMM4 0903 200 

KMM4 0903 300 

KMM4 0903 400 

KMM4 0903 500 

KMM4 0903 600 

KMM4 0903 700 

Part Name 

Washer, seal 

FUEL INJCTlON PUMP ASSY. 

Shim, adjusting 

Shim, adjusting 

Shim, adjusting 

Shim, adjusting 

Shim, adjusting 

Shim, adjusting 

Shim, adjusting 

Q 'ty Exchange- Application 
ability 

2 

AR 

AR 

AR 

AR 

AR 

AR 

AR 

Description 

t=0.2 mm 

t=0.3mm 

t=0.4mm 

t=0.5mm 

t=0.6mm 

t=0.7mm 

t=0.8 mm 

KMM4 0903 800 Shim, adjusting AR t=o. 9 mm 

Remarks 

See. Fig. 1-7 

.... _ .. - ---_.------------ .---._- --" _.".-.------.---.-------- -- ------------ .------ ------- ---- -------------------- .-----.----------_.".---- --------------------------
KMM4 0903 900 Shim, adjusting AR t=l. 0 mm 

4 KMM4 0912 500 Collar, union 

5 KM F 1 0005 500 Bolt 

6 KMM4 0297 100 NOZZLE & NOZZLE 
HOLDER ASSY. 

7 KK 6 5 1543 000 Gasket, nozzle holder 

8 KMF 1 0126 000 Bolt 

9 KMM4 0909 400 PIPE ASSY., fuel injection No.1 

10 KMM4 0909 500 PIPE ASSY., fuel injection No.2 
" 

11 KMM4 0909 600 PIPE ASSY., fuel injection No.3 

12 KMM4 0909 700 PIPE ASSY., fuel injection No.4 

6 

4 

4 

8 

4T;M8X20 

n;MSX32 

See.Fig.1-8 

- - - - - - - - - - - - - - - _~_ - - - - __ - - - - - - - - - - - - - - - - - - - - - - _. - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - __ - - - - - - - - - - - - .-c _____________ _ 

13 KK 41 4036 000 Clamp 3 

14 KK 4 1 4037 000 Clamp 

15 KM F 2 4122 600 Bolt, w/washer 

16 KMM4 0887 100 FUEL FILTER ASSY. 

17 KMM4 0887 900 SUPPORT, fuel filter 

18 KMF2 4005 100 Bolt, w/washer 

19 KM F 2 4008 000 Bolt, w/washer 

20 KMM4 0692 300 HOSE ASSY., fuel 

21 KMS6 6100 600 Clamp, hose 

22 KMM4 0910 100 PI PE ASSY., fuel return 

23 KMMI 0008 800 Joint 

24 KMMI 0008 900 Clamp, hose 

3 

3 

2 

2 

2 

3 

13 

n;M6X18 

See F ig.1-9 

n;M8x16 

n;M10x20 

Inc.Key No.21 

1 5,0' 

Inc. key No.23,24 

-------- ------------------------ ------------------------------------ --------- -------- ------------ ------------ --- --- ._---------------------- --------------------------

Nov. 1979 13 



FIG. 1-7 
E1- 1 

14 

18 19 

27 

13--0 

'I 
@t-7 
@--a 

1-9 

~12 
©--21 

t}-10 

• 11 

• 
Nov. 1979 



• 

• 

• 

Key 
No. 

1~30 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 
.-- .... --

20 

21 

22 
--------

23 

24 

25 

Part No. Part Name 

KMM4 0902 300 FUEL I NJECTIO N PUMP ASSY. 

KMM5 0125 300 HOUSING SUB ASSY., pump 

KMM5 0022 400 Holder, delivery valve 

KMM5 0104 700 Spring, delivery valve 

KMM5 0033 600 Gasket, delivery valve 

KMM5 0107 600 DELIVERY VALVE SUB ASSY. 

KMM5 0125 400 ELEMENT SUB ASSY., pump 

KMM5 0022 900 Sleeve, plunger control 

KMM5 0109 800 Seat, spring upper 

KMM5 0036 000 Spring, pump plunger 

KMM5 0023 000 TAPPET SUB ASSY. 

KMM5 0125 500 RACK ASSY., control 

KMM5 0031 600 Seat, spring lower 

KMM5 0043 800 O-ring 

KMM5 0023 100 Pin, tappet guide 

KMM5 0023 200 Plate 

KMM5 0107 700 PLATE ASSY., adjusting 

KMM5 0124 400 Bolt, w/washer 

KMM5 0115 200 Screw, air breather 

KMM5 0044 200 Screw, frollow 

KMM5 0011 400 

KMM5 0029 900 

KMM5 0030 900 

KMM5 0031 000 

KMM5 0031 100 

KMM5 0031 200 

KMM5 0031 400 

KMM5 0031 500 

KMM5 0124 600 

KMM5 0107 300 
---------------.--._-------

KMM5 0043 100 

KMM5 0092 800 

KMM5 0126 200 

KMM5 0126 300 

KMM5 0126 400 

KMM5 0126 500 

f<MM5 0126 600 

KMM5 0126 700 

KMM5 0126 800 

KMM5 0126 900 

Washer 

Shim, plate 

Shim, plate 

Shim, plate 

Shim, plate 

Shim, plate 

Shim, plate 

Shim, plate 

Shim, plate 

Spring, return 
-----------------------
Pin, split 

Washer, plate 

Stopper 

Stopper 

Stopper 

Stopper 

Stopper 

Stopper 

Stopper 

Stopper 

Nov. 1979 

Q'ty 

1 

1 

4 

4 

4 

4 

4 

4 

4 

4 

4 

1 

4 

4 

4 

2 

3 

3 

2 

1 

2 

c 

C 

P 

Exchange- Application ability 
Description 

t=0.6mm 

t= 0.2 mm 

t=0.3 mm 

t= 0.4 mm 

t= 0.5 mm 

t= 0.25 mm 

t=0.35mm 

t=0.45mm 

C=1.4mm 

C=1.6mm 

C=I.8mm 

C= 2.0 mm 

c= 2.2 mm 

C=2.4mm 

C=2.6U1U1 

C=2.8 mm 

1 ~ 7 
E1-7 .. 2 

Remarks 

~DENSO No. 
~094500-1960 
090110~2420 

090131-0280 

090136-0480 

090137~0061 

090140-0800 

090150-2400 

090161-0210 

090163-0082 

090164-0170 

090170-0170 

090210-0440 

090301-0060 

90802-20150 

090183-0050 

090467-0030 

090070~0012 

949047-1980 

090244-0150 

949180-0510 

090222-0080 

090311-0010 

090311-0110 

090311-0120 

090311-1130 

090311-0140 

090311-0160 

090311-0170 

090311-0280 

090554-0160 

90400-16101 

949011-3010 

090219-2690 

090219-2700 

090219-2710 

090219-2720 

090219-2730 

090219-2740 

090219-2750 

090219-2760 

15 



27 

16 

FUEL I p 

2-~ 
13--0 

3--_ 

/' 'I 11 

~7 
@-S 

1--9 

~12 
©--21 

E}-10 

• 

• 
Nov. 1979 



• 

• 

• 

FUEL INJECTION PUMP 

Key Part No. Part Name 
No . 

KMM5 0127 000 Stopper 

KMM5 0127 100 Stopper 

KMM5 0127 200 Stopper 

KMM5 0127 300 Stopper 

KMM5 0127 400 Stopper 

Q'ty Exc~~nge- Application 
ablfity 

c 

Description 

.e=3.0mm 

.e=3.2mrn 

.e=3.4mrn 

.e=3.6mrn 

.e=3.8rnm 

FI 1-7 _ .. 
Remarks 

090219-2770 

090219-2780 

090219-2790 

090219-2800 

090219-2810 
••••••••• ______ w ___________ • _____________ w __________________________________ • _________________________ w _____________ .------------------------ -------------.------------

KMM5 0127 500 Stopper 

26 KMM5 0125 600 Spring, angleich set 

27 KMM5 0050 700 E-ring 

28 KMM5 0125 700 Stopper 

KMM5 0125 800 Stopper 
------._- -------------------------- ----------------------------------.-------.-

KMM5 0125 900 Stopper c 
KMM5 0126 000 Stopper 

KMM5 0126 100 Stopper 

.e=4.0mrn 

.e= 16.9 mrn 

.e=16.8mrn 

.e=16.7mm 

.e=16.6mrn 

.e=16.5mm 

090219-2820 

090554-0300 

090894-0010 

090219-2500 

090219-2510 

090219-2520 

090219-2530 

090219-2540 

-- ------ --_. --------------------- -- - ----- ------------ -----~ ------------- - - - ---- ---_. --- -- ----_. ---- ---- - ---- ----------- ---- ----------------- --- - - ------ --- ------------ - --

Nov. 1979 17 



FIG. 1-8 NOZZLE 
E1 1 

~-2 

4 

~-5 • 

~-10 

• 
18 

Nov. 1979 



NOZZLE 

• Key Part No. Part Name No. 

1~10 KMM4 0297 100 NOZZLE & NOZZLE 
HOLDER ASSY. 

KMM5 0090 900 Nipple 

2 KMM5 0044 100 Washer 

3 KMM5 0091 000 Body 

5 KMM5 0078 500 Washer 

KMM5 0078 600 Washer 

KMM5 0078 700 Washer 

KMM5 0079 500 Washer 

KMM5 0079 600 Washer 

KMM5 0079 700 Washer 

KMM5 0079 800 Washer 

KMM5 0079 900 Washer 

6 KMM5 0013 600 Spring, pressure 

7 KMM5 0013 500 Pin, pressure 

8 KMM5 0013 700 Piece, distance 

9 KMM3 0015 200 NOZZLE ASSY. 

10 KMM5 0090 800 Nut, retaining 

• 

• 
Nov. 1979 

lE 

Q'ty Exchange· 
ability 

4 

4 

4 

4 

C 

4 

4 

4 

4 

4 

R 

Application Description 

t=1.3mm 

t=I.35mm 

t=1. 4 mm 

t=O.9mm 

t=I.0mm 

t=l.1 mm 

t=1.2mm 

t=O.1 mm 

FI 1-8 
E1-8-2 

Remarks 

DENSO No. 
1,093500-1661 

093141-0170 

949018-1020 

093111-1661 

093175-0210 

093175-0220 

093175-0230 

093175"'0610 

093175-0620 

093175-0630 

093175-0640 

093175-0650 

093127-0020 

093121-0030 

093174-0010 

093400-0010 

093164-0800 

19 



FIG. 1-9 
E1-9-1 

20 

9 

10 

11 

12 

13 

FUEL FILTER 

3 

J . 
. ~~~ 

0 '~ 

f, 8 • 2 6 r 
7 

• 
Nov, 1979 



• 

• 

• 

Key 
No. 

Part No. 

1~13 KMM4 0887 100 

Part Name 

FUEL FILTER ASSY. 

FUEL FILTER 

Q'ty Exchange- Application 
ability 

KMM4 0887 800 BODY SUB ASSY., fuel 
filter 

2 * Valve 

3 KMM4 0487 500 Screw 

4 KMM4 0488 400 Packing 2 

5 KMM4 0488 000 Screw, air vent 2 

6 KMM4 0487 300 Spring, valve 

7 KMM4 0487 400 O-ring, valve 

8 KMM4 0487 100 Lever 

9 KMM4 0488 100 O-ring, element 

10 KMM4 0488 900 Element 

11 KMM4 0487 800 O-ring, fil ter cup 1 ... 

12 KMM4 0488 800 Cup, filter 

13 KMM4 0487 700 Nut, ring 

Description 

F! 1-9 
E1-9-2 

Remarks 

Inc.Key No.2 

KMM4 0487 200 

..---------------------------------- ------------------------------------------. -------- ------------ -------------------- ."-----------".---.-.--- --------------------------

-------- .---- -.----------_.------- - --------------------- --------------------------.- ------------ .-.----------------- --.--------------------.- ------.--- --------------

-------- ---- ---- - - ------- - - -- ---- - -- - - ------ -- -- - - --- -- - - - -- ---- - - - . - -- - -- --- - ------ - - - -- - - -- -- -- ------ - - ----- -- -- --- - - ----- -~ - - --- ---------- -- ---- - - - - -- - ------- - -----

Nov. 1979 21 



fiG. 1-10 
. E1-10-1 

22 

if 
8 

7 

GOVERNOR 

7 

13 

15 ~~ 

• 
17 

18 

26 

• 
Nov. 1979 



• 

• 

• 

Key Part No. Part Name 
No. 

KMM4 0705 300 LEVER ASSY., speed control 

2 KM F 4 3000 400 Nut, jam 

3 KMM4 0108 000 Bolt, high speed set 

4 

5 

6 

7 

8 

9 

10 

KK 87 

KMM4 

KMF4 

* 
* 

1263 

0703 

5040 

KMF4 3072 

KMM4 0918 

000 

500 

500 

500 

200 

Metal, sealing 

Wire 

Pin, grooved 

Lever, governor spring 

Washer, spring 

Nut, jvm jum 

Spring, tie rod 

1) KMM4 0918 100 Rod, tie 

12 KMF2 4122 200 Bolt, w/washer 

13 KMM4 0700 000 WEIGHT ASSY., governor 

14 KMF5 2000 200 a-ring 

15 KMM4 0918 500 Spring, governor 

16 KM F 2 4482 300 Bolt, w/washer 

17 KMM4 0703 000 Shaft, governor 

18 KMM4 0702 800 LEVER ASSY., governor 

19 KMM4 0701 000 SHAFT ASSY., sliding 

20 KMF2 4122 400 Bolt, w/washer 

21 KMM4 0916 900 Cap, sealing 

22 KMM4 0918 300 COVER ASSY., tie rod 

23 KMM4 0916 800 Nut, special 

24 KMK6 6106 000 Washer, seal 

25 KMM4 0916 700 Screw, adjusting 

26 KMM4 0915 100 Gasket, cover 

Q 'ty Exchange- Application 
ability 

2 

2 

2 

2 

3 

4 

Description 

M8 

n;M8 

7T;M6XIOOlOl 

n;M6X14U1U1 

7T ;M6Xl 4 0101 

FI 1-10 
E1-10·2 

Remarks 

KMK9 9200 001 

KMK9 9300 140 

Inc.Key No.23~25 

" ....... ---------------------------------------------------------- ------------ .------- --.--------. --------.-.--------- -.-----------------.---- ---------.-----------".---

Nov. 1979 23 



FIG. 1-11 
E1-11-1 

24 

23--

24 --" 

lUBRI CA TI NG 

26~ 

11--9 

10-0 

9 m 22 

s----eJ 

7 

• 

• 
Nov. 1979 



• 

• 

• 

lUBRI FI 1-11 
-11 ~2 

Key Part No. Part Name Q'ty Exchange- Application Description Remarks 
No. ability 

KMM4 0712 400 Gasket, oil pump body 

2~11 f<MM4 0919 700 OIL PUMP ASSY. 

2 KMM4 0920 100 Body, oil pump 

3 KMM4 0714 500 O-ring 

4 KMDO 0026 800 Pin, dowel 2 
---.--.-- - --- ----" -- -- ._------ ---.- ---- ---" - ---------------------- --- ---------- --------- --.------ --.---- ------------------------- "-------------------------

5 

6 

7 

8 

9 

KMM4 0712 500 

KMS6 6112 100 

KMM4 0714 300 

KMDO 3079 000 

KMM4 0920 400 

ROTOR ASSY., 

Plug, taper 

Cover, oil pump 

Plunger, relief 

Spring, relief 

10 KMM4 0713 700 Gasket 

11 KMM4 0713 600 Plug, relief 

12 KMFI 0126800 Bolt 

13 KM F 4 5040 500 Washer, spring 

14 KMS4 5003 500 Washer, plain 

oil pump 

---------------------------------.-- ------------------.--.-----------.---

15~19 KMM4 0717 000 DRIVEN UNIT, speed meter 

15 KMF5 2001 200 O-ring 

16 

17 

18 

KMD7 0178 700 

KMD7 0178 600 

KMD7 0178 800 

Sleeve, speed meter 
driven gear 

Pin, spring 

O-ring B 

4 

4 

4 

PT= 1/4" 

7T ;M8X6 5 mm 

M8 

M8 

1 8,0' 

.----_.-------------------- ._------_.--------------.--.---------------- ------- ------.----- --------.----------- ------------------------- ----.----.---------------
19 KMM4 0717 100 Gear, speed meter driven 

20 KMF2 4122 400 Bolt, w/washer 7T;M 6X14 mm 

21 KMD7 0178 900 Plate, locking 

22 KK 96 6540 000 FILTER ASSY_, oil 

23 KMK6 6114 000 Washer, seal 

24 KMM4 0921 600 SCREEN ASSY., oil Inc. key No.25 

25 KM F 4 3072 800 Nut, jam n;M14 

26 KMDO 0148 200 SWITCH ASSY., oil pressure 

-.---_." -----_.-----------.---_.--- --------------------------._--------------- ----.--- .--.-------- ------.-.-._-------- .------------------------ ----------,------------_.-

_____ •• ________________________ • ______ ••• _______________________________ • _____ ._ •• ___ • __________ • __ •• _. __ • __________ • __ • __ ow ____ ._." _____________________________ • _____ _ 

Nov. 1979 25 



FIG. 1-12 
E1-12-1 

26 

COOl! 

2 3 

• 
8 

• 
Nov. 1979 



• 

• 

• 

COOU NG PARTS 

Key 
No. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Part No. 

KMM4 0944 000 

KMM4 0745 500 

KK967405 100 

KMF2 4122 300 

KMM4 0930 300 

KMM4 0930 400 

KMM4 0742 200 

KMM4 0930 600 

KM F 2 4126 700 

KMFI 0126 400 

Part Name 

Belt, fan 

Fan, cooling 

Pulley, water pump 

Bolt, w/washer 

PUMP ASSY., water 

Nipple, hose 

Gasket, water pump 

Fitting, water pump 

Bolt, w/washer 

Bolt 

11 KM FlO 126 700 Bolt 

12 KM F 4 5040 500 Washer, spring 

13 KMS4 5003 500 Washer, plain 

Nov. 1979 

Q 'ty Exchange· Application 
ability 

1 

4 

2 

4 

3 

4 

4 

Description 

7;M6x12mrn 

7T;M8x70mm 

7T ;M8X4 5 mm 

7T;M8X60mm 

M8 

M8 

FI 1-1 
E1-12-2 

Remarks 

Inc.key No.6 

27 



FIG. 1-13 
E1-1 1 

28 

INTAKE 

4 

o 
7 

14 

• 

• 

~~'" 
13 r 

15 

• 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. 

KMM4 0858 100 

INTAKE 

Part Name 

Gasket 

2 KMM4 0854 800 Cover, intake 

3 KMM4 0855 200 Gasket, intake manifold 

4 KMM4 0856 700 Pipe, inlet 

5 KK964417100 Pipe 

6 KMM4 0856 600 Gasket, inlet pipe 

7 KMM4 0857 200 Manifold, exhaust 

8 KMM4 0857 700 Gasket, exhaust manifold 

9 KMM4 0859 000 Clamp, tachometer cable 

10 KMFI 0125 900 Bolt 

II KM F 2 4126 100 Bolt, w/washer 

12 KMF2 4126 700 Bolt, w/washer 

13 KMF4 0193 600 Stud 

14 KMF4 3000 500 Nut 

15 KMF4 3400 500 Nut 

Nov. 1979 

O 'ty Exchange- Application 
ability 

7 

2 

2 

4 

8 

Description 

7T ;M8X3 0 mm 

7T;M8X40mm 

7T ;M8X7 0 mm 

H ;M8X2 5 mm 

H;M8 

M8 

Remarks 

Inc.Key No.5 

29 



FIG. 1-14 
E1-14-1 

30 

ELECTRICAL EQUIPMENT 

19 

• 

• 
Nov. 1979 



ELECTRICAL EQUIPMENT 

• Key Part No. Part Name a'ty Exchange· Application No. ability 

KMM4 0941 100 STARTER ASSY. 

2 KMF2 4128 200 Bolt, w/washer 2 

3 KMM4 0945 000 Alternator 

4 KMM4 0945 100 Bolt 

5 KMM4 0945 200 Spacer (A) 

6 KMDO 0151 700 Shim AR 

7 KMS4 5003 500 Washer, plain 

8 KM F 4 5040 500 Washer, spring 

9 KM F 4 3000 500 Nut 

10 KMF2 4125 500 Bolt, w/washer 

1 1 KMDO 0042 500 Washer 

12 KMF2 4127 100 Bolt, w/washer 

1 3 KMM4 0946 100 Brace, generator 

14 KMM4 0946 200 Spacer (B) 

15 KMF2 4125 300 Bolt, w/washer 

16 KMM4 0945 300 Cover, generator 

17 KMM4 0951 000 Plug, glow 4 

18 KMM4 0951 100 Wire, glow plug read 3 

• 19 KMM4 0951 200 Lamp, glow 

• 
Nov. 1979 

Description 

7T;MIOX25 

M8 

M8 

n;M8 

7T ;M8X2 5mm 

7T ;M8X9 Omm 

7T ;M8X2 Omm 

FI 1-14 
E1-14-2 

Remarks 

See Fig. 1-1 5 

See Fig.I-16 

31 



FIG. 1-15 
-1 1 

32 

2 

E 
F 

:~ 1 3 

12 
I 

3 

16 
I 

I 

14 17 

I 
I 

11 

• 

6 8 7 

9 10 

@J 

G 

c&Jl 

F • aijl 

19 21 

• 
Nov, 1979 



• 

• 

• 

Key 
No. 

1-21 

2 

3 

4 

Part No. Part Name 

KMM4 0941 100 STARTER ASSY. 

KMD6 0744 300 Screw set 

• KMM5 0240 800 BRACKET ASSY., front 

KMD6 0744 500 LEVER ASSY. 

KMD6 0744 600 Spring set 

Q'ty Exchange- Application 
ability 

Description 

1-16 
E1-1 ~ _ 

Remarks 

._------- ------.--.---- --_.--.---- .----------.------ ----- -------.--- -- --- -------- - --------- .------------.------ .------------------------ ---------------.--.-------

5 KMD6 0744 700 BRACKET ASSY., center 

6 KMD6 0744 800 SWITCH ASSY. 

7 KMD6 0273 800 Bolt set 

8 KMD6 0745 000 Armature set 

9 KMD6 0745 100 Bearing, front 

10 Bearing, rear 

11 

12 

KMD6 0745 200 

KMM5 0240 900 

KMM5 0241 000 

KMD6 0745 500 

KMD6 0745 600 

SHAFT ASSY., clutch set 

Pinion set 

13 Ring, snap 

14 Gear set 

15 KMD6 0745 700 SHAFT ASSY., Pinion 

16 KM06 0745 800 Gear 

17 KMD6 0745 900 Cover set 

18 KMM5 0241 100 YOKE ASSY . 

19 KMD6 0746 100 HOLDER ASSY., brush 

20 KMD6 0746 200 Spring, brush 

21 KMM5 0241 200 Bracket, rear 

4 

-.- -- -- - ------ ----- ---- -- .-- --. - --- .--- --- "--_.- ------ - - -- -- - -- -. -- -------- --- --- - ---- --- --- --- --- .- --- ----- .". --- ---- .--------. - -." .. - ------ -- ------ --- .-.- -.--- .-------

-------- ----------------------------------------------------------------------- -------- -----------. -------.-- .. "-- ---- -.-------------------.". --------------------------

Nov. 1979 33 



fiG. 1-16 
E1-1 1 

34 

2 3 

• 

• 
Nov. 1979 



• 

• 

• 

ALTERNATOR 

Key 
No. 

Part No. Part Name 

H5 KMM4 0945 000 ALTERNATOR ASSY. 

KMM5 0234 000 Nut set 

2 KMM5 0235 500 PULLEY ASSY. 

3 KMM5 0234 900 Screw set 

4 KMM5 0235 400 BRACKET ASSY., front 

5 KMD6 0293 800 Screw set 

6 KMM5 0226 400 Bearing 

7 KMD6 0720 700 ROTOR ASSY. 

8 KMD6 0278 900 Bearing 

9 KMM5 0235 000 STATOR 

10 KMM5 0241 300 BRACKET ASSY., rear 

11 KMD6 0717 600 Nut set 

12 KMM5 0235 300 HOLDER ASSY" brush 

13 KMD6 0278 300 Brush 

14 KMD6 0222 700 Spring, brush 
. ~ .... ~ .. ..... -..... --------_ ... -_ .. . --- . _. -.. ~ -- - -" -- -- -- - -- - - -- - -- ... -. 

15 KMM5 0235 200 RECTIFIER ASSY. 

Q'ty Exchange- Application Description 
abifity 

2 

2 

Remarks 

. .. -" - -- _ ......... " ~ .. _ ... " ".. . . . .. .. -_ .. - - - - - - . - -- - - -- - - - -- - - _. -_. -- _ .... - . .. - - . -.. _. -'" - - -- - -. - "- ...... -.. " " .... _.. -_ ... " ---- - - - - --- --- - -- -- - -- _ .. - - - _ .. " .... -. " ".- - _ . 

.... -_.. .". --_. -. -" - . _ .............. " ...... --" . _ ....... - ~. - -_. -- - -_. _ .. -"- .. - -- -. - - -- . - . -.... -- - - - .. -"- - ---". - ". - . _. - - _. - _. "_ .. _. -_ .. - _ ... -_. - - - _. " . - - - - -.... -.. ' - - - --

Nov. 1979 35 



FI 1 ~ 11 
E1 ~1 1 

36 

3 

6 

2 

4 5 • 

7 8 

• 
Nov. 1979 



• 

• 

• 

Key Part No. No. 

1~5 KST3 3230 000 

* 
2 KST3 3229 000 

3 KST3 3216 000 

4 KST3 3217 000 

Part Name 

PISTON PIN STEERING 
TOOL ASSY. 

Body 

Bar, installer 

Guide D 

Guide E 

Q'ty Exchange- Application 
ability 

Description 

£=92.5mm 

£=91.0mm 

FI 1-17 
_ -1_ 2 

Remarks 

KST3 3228 000 

--------- ------.------------------- -.---------------.---.---------------------- .------ ------------ -----.-----.-------- ------------------------- ----.----.--------.-------

5 KST3 3218 000 Guide F £=89.0mm 

6 KST3 3234 000 Installer, camshaft bush 

7 1007 8027 000 Adapter, compression tester 

8 KMD9 9805 400 Socket wrench, oil pressure 

-.. _---- -----------,--------------- ------------.-----------.-.---------------- -------- ------------ ---------.----------- -----------------------.- ---------_ ... _--------_.--

Nov. 1979 37 



FIG. 1-18 
E1-18-1 

38 

25 28 

29 

• 

• 
1979 



R Fi 
E1-18-2 

• Key Part No. Part Name a'ty Exchange- Application Description Remarks 
No. abifity 

1~39 KMM4 0812 700 GASKET KIT 1 

1 KMDO 0031 200 Gasket, oil drain plug 1 Fig. 1-2-3 

2 KMDO 0052 300 Oil seal 2 Fig. 1-3-16 

3 KMDO 0055 100 Gasket 2 Fig. 1-3-22 

4 KMDO 0151 700 Shim 3 Fig.I-14-6 
......... ".' •• "o_0 __ • ______________ ----------------------------------".---." .. " -------- ----0-------

_____ w ______________ ----------------------"-- ----------------------.---
5 KMbo 1649 000 Seal, valve stem 8 Fig.I-5-15 

6 KMD7 0178 800 O-ring B 1 Fig.I-II-18 

7 KMK6 6114 000 Washer, seal 3 Fig. 1-6-1 
Fig. 1-11-23 

8 KMM4 0487 400 O-ring, valve 1 Fig. 1-9-7 

9 KMM4 0487 800 O-ring, filter cup 1 Fig. 1-9-11 
--------- -------------------------- -------------------------------------------- ------- ------------ _____ w ____ • _________ .-----.------------------ ---------0-- ____ ---------

10 KMM4 0488 100 O-ring, element 1 Fig. 1-9-9 

11 KMM4 0488 400 Packing 2 Fig. 1-9-4 

12 KMM4 0622 800 Seal, side 4 Fig. 1-1-2 

13 KMM4 0624 200 Oil seal 1 Fig.I-I-4 

14 KMM4 0915 100 Gasket, cover 1 Fig.l-l0-26 
.---.-.-- ----------------------.---- ---.-.-0"." __ "._----_.--------·"---------··" -- .. "-- -------.---- ---_. --_ .. --~ ----_.- ----- .. _._----._._ ... _ ... .. _. __ .. __ .. __ ... _-_._._. 

15 KMM4 0712 400 Gasket, oil pump body 1 Fig. 1-11-1 

16 KMM4 0713 700 Gasket 1 Fig.l-l1-10 

17 KMM4 0714 500 O-ring 1 Fig.I-II-3 

• 18 KMM4 0742 200 Gasket. water pump 2 Fig. 1-12-7 

19 KMM4 0820 500 Gasket, oil seal 1 Fig.I-1-13 ._---_ ... ,._ ... -.--_._-_ .. --_._--_._- .... _ .. __ ... --_._ .. __ ....... - .. - ... __ ._----- _ .. __ .- --_._-- .. _.- _.---_._------------ ----------_._----.------- -----_ .. -, .. _-------_._.-
20 KMM4 0821 600 Gasket, rear plate 1 Fig. 1-1-27 

21 KMM4 0822 600 Gasket, front plate 1 Fig.I-1-15 

22 KMM4 0823 600 Gasket, gear case 1 Fig.I-2-14 

23 KMM4 0829 100 Gasket, oil pan 1 Fig. 1-2-5 

24 KMM4 0844 800 Gasket, cylinder head 1 Fig. 1-3-7 -_ ... __ . ._-. __ ..... __ .. _ ..... _ .... - ._--_._. __ •.•... _ •. _-_ •.• - __ .0. __ .. __ ..... - -.-._._- -_._---_._-. _v __ v ____ v _______ • __ ________ .v. ______ •• _. ___ -_._------._- ... _ ... _-----
25 KMM4 0850 200 Gasket, rocker cover 1 Fig. 1-3-19 

26 KMM4 0855 200 Gasket, intake manifold 1 Fig. 1-13-3 

27 KMM4 0856 600 Gasket, inlet pipe 1 Fig. 1-13-6 

28 KMM4 0857 700 Gasket manifold 1 Fig. 1-13-8 

29 KMM4 0858 100 Gasket 1 Fig.I-13-1 
....... - --_. -. --. -' -~ . --_ .. -_ ... -.- ... - ......... __ ._ .. _ .. __ ...... __ . __ ._----_ . .. _---_. _"V __ ••• _. __ __ • ___ .·v __ •• _v __ ._· ._.v ____ v ___ •• ______ • ____ •• v_V" •••••• _ •• "" ____ " __ v_ 

30 KMM4 0903 100 Shim, adjusting 1 Fig.I-6-3 

KMM4 0903 200 Shim, adjusting 1 Fig.I-6-3 

KMM4 0903 300 Shim, adjusting 1 Fig.I-6-3 

KMM4 0903 700 Shim, adjusting 1 Fig.I-6-3 

31 KMM4 0923 500 Gasket, housing 1 Fig. 1 -2 -16 
• _____ v_ --------- ____ .v ___ ._._· ____ 

•••• - - _. " - - - - - - - - - _. - ~ - _" - _. - • - _ •• - - - • _ •• v -_ .... _. • __ • ____ v_. _ ••••• _v _____ v. __ ._.v 
__ v ___ " __ " _______ " ______ ____ ._v __ v _____________ •• _ 

32 KMM5 0011 400 Washer, fuel pipe union 2 Fig.I-7-20 

33 KMM5 0033 600 Gasket, delivery valve 4 Fig.I-7-4 

• 34 KMM5 0043 800 O-ring 4 Fig.I-7-13 

35 KK65 1543 000 Gasket, nozzle holder 4 Fig.I-6-7 

36 KMM4 0120 600 Gasket, oil pump cover 2 Fig.I-2-18 

Nov. 1979 39 



FIG. 1-18 
E1-1 3 

40 

R 

25 28 

9 
0--16 

I 
e 29 

• 

• 
Nov, 1979 



• Key Part No. 
No. 

37 KK94 1339 000 

38 KM F 5 2000 200 

39 KMF52001 200 

• 

• 
Nov. 1979 

REPAIR GASKET KIT 

Part Name Q'ty Exchange-
ability 

Oil seal 

O-ring 

O-ring 

Application Description 

FI 1-18 
E1-18-4 

Remarks 

Fig.1-2-10 

Fig.l-10-14 

Fig.1-11-15 

41 



• 
I 

• 

• 



FIG. 2-1 
1-1 

15 

44 

7 

14 

RADIATOR 

4 

A 
19 

20 

28 

®------29 

A1---5 

• 

18 

• 
Nov, 1979 



• Key Part No. Part Name 
a'ty Exchange- Application Description Remerks 

No. 5670DI' 8670 S670P 
ability 

1~5 1996 0051 000 RADIATOR ASSY. 

1996 0051 110 Radiator 

2 69401-00812 Cap 

3 1996 0051 120 Pipe, vinyle 

4 68401-01412 Shroud, fan 

5 H144 0108 016 Bolt, w/washer 4 4 4 M8X16mm 

6 1996 0052 000 Hose, upper 

7 1996 0053 000 Hose, lower 

8 69501-07045 Clip, hose 3 3 3 

9 69501-07048 Clip, hose 
.. -.----- -------------------------- """ ______ 0 __ "" __ ---------------"--"-------- ------ . ------- -----." ----------- ____ 0"_0_------- ""------------------ ----------------------

10 1996 0054 OLD Bracket 2 2 2 

11 1996 0057 OLD Cover 

12 H154 0108 016 Bolt, w/washer 2 2 2 M8x16 mm 

13 H144 0106 016 Bolt, w/washer 2 2 2 M6x16mm 

14 H154 0108 030 Bolt, w/washer 2 2 2 M8X30 mm 

15 1996 0055 OLD Net, radiator 

16 A054 0108 020 Bolt 2 2 2 M8X2o mm 

17 A301 0108 002 Nut 3 3 3 M8 

• 1~2o 1996 0058000 Pipe, water 

18 1996 0058 110 Pipe 

19 69501-06612 Pipe 

20 69501-06613 Clamp 2 2 2 

21 67620-84126 Clip 

22 08474-63000 Tube 

23 F155 0112 020 Bolt, w/washer 2 2 2 M12X2o mm 

24 69501-06702 Joint, water 

25 67401-00113 Cock, water 

26 67401-00114 Gasket 

27 67303-02313 Clamp 

28 1996 0056 oLO Bracket 

29 A360 0100 802 Washer, spring M8 

• 
Nov. 1979 45 



FIG. 
C2-2-1 

46 

AIR CLEANER MUFFLER 

10~~9 25 

@---11 

2°-'i~~ 21-\i? 1 24 
2223 

7 • 
A 

• 
Nov. 1979 



• 

• 

• 

AIR CLEANER MUFFLER 

Key 
No. Part No. Part Nama 

Hl 1996 0061 000 AIR CLEANER ASSY. 

1-7 1996 0061 110 Cleaner, air 

1996 0061 120 Cace 

2 1980 0062 120 ELEMENT KIT 

Q'ty 
1-----,---'-,---1 Exch.~nge· Application Description 
S670DP 5670 5670P ability 

2 
_~ _ 2 

Remarks 

Inc.key No.3 

...... ~ ...... ~~.~~~:-:~.~).!~ ....... yy~~~~! .. ~.~~I ........................... __ ........ __ ........... __ ....... __ .. __ .. __ .... __ .... __ .. __ .... ______ .. __________ .... .. 

4 69508-06113 Nut, wing 

5 69508-06115 Plate, buffle 

6 69508-06116 Packing 

7 1996 0061 130 .Pan, dust 

8-11 1996 0061 140 CAP ASSY. 
»~ •• - - -» - - - - - - - -- - - - - - - - - - - - -- - -. - - • _. - - - - _. - - -" - - - - _. - - -. - _. - - - - _. _. - -"." - _. - • - -". -- •• --. - - -_. - - - - • -"" _. - _. - - "_. - - _. - - _. - _. - - _. _." -». ---_.». - _. - - - - _. --" - -- - -- - -- -- - _.-

8 1996 0061 150 Cap 

9 1996 0061 160 Band 

10 1996 0061 170 Bolt 

11 19960061180 Nut 

12 1996 0062 000 Hose, air 

13 69501-07055 Clip, hose 

14 69501-07065 Clip, hose 

15 1996 0063 OLO Bracket 

16 1996 0064 000 Seat 

17 68412-01908 Nut, flange 

18 H154 0108 016 Bolt, w/washer 

19 1996 0066 OHO Muffler 

20 67402-00400 Clamp 

21 A054 0108 030 Bolt 

22 0350 0140 818 Washer, plain 

23 A360 0100 802 Washer, spring 

24 A301 0108 002 Nut 

25 1996 0067 OHO Pipe, tail 

26 1996 0068 OHO Cover 

2 2 2 M8X16mm 

M8X30mm 

M8 

M8 

M8 

_________ ._. ______ • ___________ •• ___ - ••• _-- _____ "0 •• _.-----._------- .... ·_"------ ____ ". __________ ."._w .. ______________ . __________ ---------------_.--- ._._.-----------------

--------" ------------_.------------ -_ .... -.. -_ .. __ .... _--_ .............................. _ .......................................................................... " ... . 

Nov. 1979 47 



FIG. 1 FUEL 
C3-1-1 

• 

~J. 5 

I 
. @ 4 

• 
48 Nov. 1979 



• 

• 

• 

FUEL 

Key Part No. Part Name 
No. 

Remarks 
a'ty I---;,--~_-I Exch.~nge. Application Description 

S670DP 8670 8670P ability 

1996 0101 OLD Tank, fuel 

2 69503-06101 Cap, fuel tank 

3 1996 0103 OLD Band 

4 68412-01908 Nut, flange 4 4 4 

6 A050 0108 016 Bolt M8X16mm 

7 1135 0104 200 Washer, seal 

8 1180 0105 000 Rubber 

9 69503-06300 Rubber 

10 F155 0110 035 Bolt, w/washer 2 2 2 M10X35
mm 

~." --_. -- --_. --------_. --------- --- ---------_. -------------' ------------- ---- - - ------ -- --- - - -- -. --- - ---------- --- ------------- --- ----------------- ----------------------
11 A055 0110 080 Bolt 2 2 2 M10X80 mm 

12 

13 

14 

A360 0101 002 Washer, spring 

1996 0104 000 Pipe, fuel 

67303-02313 Clamp 

2 2 2 M10 

2 2 2 

Inc.key No.14 

_________ -------------------------- ------------------------------------------- ____ MO. ___ • ____________________________________________ " ___________ ----------------------

___ ._. _______________________ • __________ w ______________________________ • ______ ._. ___________ -- _____ ----------- -----.---------- ---.---------------- --------------------- • 

Nov. 1979 49 



FIG. 4-1 
C4-1-1 

50 

BONNET &. PANEL 

19 

• 

• 
Nov. 1979 



BONNET PANEL FI 1 
C4-1-2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks No. S670DP 5670 5670P 

ability 

1996 2501 OGO Bonnet .1 

2 1996 2504 OLO Louver 

3 H242 0108 016 Screw, w/washer 2 2 2 M8x16mm 

4 1996 2503 OGO Plate 

5 H144 0106 012 Bolt, w/washer 7 7 7 M6X12 mm . ___________________________ • ___________________________________________________________________________________________ . __ • __ • ____________________ ------- __ 0_.- ___ ---.--

6 1996 2505 OGO Plate 

7 1996 2508 OLO Plate 

8 0350 0151 226 Washer, plain M12 

9 0520 0125 015 Pin, split 2 2 2 2. 5,0X15 mm 

10 4422 2285 009 Spring, pull 

11 1996 2507 OLO Plate 

12 0350 0150 822 Washer, plain M8 

13 0520 0125 015 Pin, split 2.5,0X15 mm 

14 1145 2518 OLO Grip, finger 2 2 2 

15 1990 2517 000 Spring 2 2 2 

16 69513-06500 Cushion, side 3 3 3 

17 1996 2506 000 Band, rubber 

18 67716-00801 Rivet 6 6 6 

• 19 1996 2502 OGO Panel 

20 1915 2516 000 Cap 

21 1915 2517 000 Cap 

22 1990 2536 000 Support, mast 

23 H154 0108 016 Bolt, w/washer 3 3 3 M8X16mm 

• 
Nov, 1979 51 



FIG. 4-2 
C4- 1 

52 

2 

• 

• 
Nov. 1979 



• Key Part No. No. 

1996 2281 OLD 

2 1996 2282 OLD 

3 A062 4110 020 

4 A303 0110 002 

5 A360 0101 002 

6 1990 2306 000 

7 A301 0108 002 

• 

• 
Nov, 1979 

Part Name 

Step, L.H 

Step, R.H 

Bolt, stud 

Nut 

Washer, spring 

Pedal, cushion 

Nut 

S670DP 

1 

4 

4 

4 

3 

3 

Q'ty 

5670 

1 

4 

4 

4 

3 

3 

S670P 

1 

4 

4 

4 

3 

3 

2 
C4-2·2 

Exchango- Application Description Remarks ability 

MIOX20mrn 

MIO 

MIO 

M8 

53 



FIG. 4-3 
C4-3-1 

54 

4 

FENDER 

2 

7 
\\~-6 

5 

9 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. 

2 

3 

Part No. Part Name 

FENDER 

1996 2252 OGO Fender, L. H 

1996 2251 OGO Fender, R.H 

F155 0112 025 Bolt, w/washer 

SEAT 

5--9 1180 2261 000 SEAT ASSY. 

5 * SEAT PAN ASSY. 

6 * PAD ASSY. 

7 1180 2261 130 COVER ASSY. 

8 

9 

* Eyelet 

1180 2261 150 Protector 

10 1995 2301 Oll Plate 

11 1180 2263 000 Bar 

12 0350 0130 815 Washer, 

13 0521 0108 000 Pin, snap 

14 A054 0108 045 Bolt 

15 A360 0100 802 Washer, 

16 0350 0140 818 Washer, 

plain 

spring 

plain 

FENDER 

Q'ty f--.-~,---- Exch.a.ngo. Application Description 
S670DP 8670 8670P ability 

4 

2 

3 

2 

2 

2 

2 

2 

4 

2 

3 

2 

2 

2 

2 

2 

4 

2 

3 

2 

2 

2 

2 

2 

M12X25mm 

8P 

8P 

M8X45mm 

M8 

M8 
.. ~ ~. _. _. ___ ._w_

o

.·.·,· _____________ .. _--.----- .. -.--_ ....... -_._---_. __ .. _---- -----_.- -_---- .- .. _--- .---_._._._- -------------_.-. ---.---------------
17 1180 2458 001 Pipe 2 2 2 

18 1180 2264 000 Rubber, cushion 2 2 2 

19 0350 0160 826 Washer, plain 2 2 2 M8 

20 1990 2351 000 Anchor 2 2 2 

Remarks 

3 
2 

----._-._---_. __ ._----

•• __________________________ • ____________ - - _____ • ______ ._ - - • __ • ______ •• __ M ________ •• ________ • _____ • _________ - ___ a. _______ •••• - _____ • _____ ._._ - • _____ •• __ ._ - _0_. ______ aM 

Nov. 1979 55 



FIG. 5-1 
C5-1-1 

56 
Nov. 1979 

• 

• 



• 

• 

• 

FI 
C51-2 

Key Part No. Part Name 
Q'ty Exchange· Application Description Remarks 

No. S670DP 8670 8670P 
ability 

1996 1051 OLD Housing, clutch 

1996 1001 OLD Housing, clutch 

2 A055 0112 115 Bolt M12 X 115mm 

3 A055 0112 110 Bolt 7 7 7 M12XIIOmm 

4 A055 0112 075 Bolt 2 2 2 M12X75mm 

5 A055 0112 060 Bolt 10 10 10 M12 X 6 Omm 

6 A3600101 202 Washer, spring 20 20 20 M12 

7 H155 0112 050 Bolt, w/washer 222 Ml 2 X 5 Omm 

8 1180 1006 000 Pin, dowel 2 2 2 

9 F155 0112 030 Bolt, w/washer 2 2 2 M12X30mm 
. ~ ~"""."" "- --_. ----" " -----" -_. --" -- _."" --" - "-" -" -"-" "- - -" --" -"-" -----"-" ---- "- - - -" --" -" -- -"" "- -"- -- - -" - -" - -" ." - -" - -" "-" --" "" "- ---" --" "- --------" -- "- --" "- -" --" " "-" "- -" _. 

10 A0500108020 Bolt 1 1 M8X20mm 

11 3612 1057 2LO Plug, magnet 

12 1470 1007 000 Gasket 

13 1150 1012 000 Pin, dowel 

14 1996 1004 OLD Case, transmission 

15 1996 1005 000 Plate 

16 F154 0108 025 Bolt, w/washer 

17 F154 0108 030 Bolt, w/washer 

18 11 50 1453 100 Pin, dowel 

19 1167 1022 OLD Cover 

20 1156 1013 000 Gasket, lower cover 

21 F155 0110 025 Bolt, w/washer 

22 A624 0000 300 Plug, oil 

23 1350 1039 000 Gasket 

24 1996 1003 OLD Case, L. H final 

3 

3 

2 

2 

4 

2 

4 

4 

4 

2 

2 

4 

2 

1 

4 

4 

4 

2 

2 

4 

2 

1 

4 

M8 X 2 5mm 

M8 X 30 mm 

MIOX25mm 

_._. _______ " __ "W _______________________ W"O" __________ " __ "" _______ ". ___ • ___________ ow. " ____ , ________ " ______________________ ""_ ." __ W" _____ """"_"""_ --------------"."-----

25 1150 1022 000 Gasket, L. H 

26 1996 1002 OLD Case, R. H final 

27 1150 10 18 000 Gasket, R. H 

28 F155 0112 035 Bolt, w/washer 21 21 21 M12X35mm 

... }.L .. .1.L~9 .. ).Q.1.LQ.QQ ..... ~~~.' ... ~.?"'!~~ ............... " ......... .. J ... J .... L .................................................................... . 
30 05534-14000 

31 05534-16000 

Plug 

Plug 

32 67700-14901 Cap 

33 1150 1014 000 Gasket 

34 1145 1003 000 Cover 

Nov. 1979 

222 

10 13 10 

57 



FIG. 2 DUAL SHAFT 
C5- 1 

1 , 

• 

• 
58 Nov. 1979 



• Key Part No. No. 

1~23 1996 1157 000 

1 1180 1104 110 

2 1180 1104 280 

3 1996 1157 110 

4 1180 1104 250 
......... " ................. _ .. _-" ... 

5 1180 1104 121 

6 1180 1104 270 

7 1180 1104 260 

8 1180 1104 230 

9 1180 1104 220 
. -_--_ ... . __ ._-_ ... __ ........ __ .- .. 

10 1180 1104 180 

11 1180 1104 170 

12 1180 1104 210 

13 1180 1104 240 

14 1180 1104 130 ._._-_ ... .. __ ....... _-_._ .. __ ._---_. 
15 A055 0110 055 

16 A303 0110 002 

17 1180 1104 190 

• 18 1180 1104 160 

19 0520 0116 015 --------- -.. -.-_ ..... __ .. _--_. __ .-

20 1180 1104 150 

21 A360 0100 802 

22 0350 0140 818 

23 1180 1104 140 

24 1180 1156 000 ---_._-_. -- ...... -._._ .. _-.----_ ... 
25 1180 1124 000 

26 1180 1125 000 

27 1996 1151 000 

28 F154 0108 030 

29 0840 1355 012 --_ .. _ .. - ,-----_.- .... _ .. _ .. _ ... _--
30 0740 0003 500 

31 0750 0060 075 

32 0750 0060 070 

33 1996 1152 000 

34 1181 1212 000 . _._--_.- ,_._-_ .. -.. _ .. _ ... _--_ .... 

35 1180 1149 000 

36 1996 1153 000 

• 37 1980 1103 000 

38 1996 1156 000 

39 1996 1154 000 

Nov. 1979 

DUAL SHAFT 

Part Name 
Q'ty 

8670DP S670 S670P 

DUAL CLUTCH ASSY. 1 1 1 

CLUTCH DISK ASSY. 1 1 1 

Plate B, pressure 1 1 1 

Spring, diaphragm 2 2 2 

Cover A, clutch 1 1 1 
................... --", .................... ..... -. -'0-'.- .-.-,"" 
CLUTCH DISK ASSY. 1 1 1 

Plate A, pressure 1 1 1 

Cover B, clutch 1 1 1 

RELEASE LEVER SUB ASSY. 3 3 3 

RELEASE ROD SUB ASSY. 3 3 3 
.... __ .-._-_ .... _-_. __ .............. --_ .... _ .... -- .. ---_. -_ .. _--

Pin, straight 3 3 3 

Pin, straight 3 3 3 

Bolt, adjusting 3 3 3 

Nut, lock 3 3 3 

Washer, lock 3 3 3 
-----_. __ .... _------.- ................... _- _ .... -. ." --.-- --_. __ . 

Bolt 3 3 3 

Nut 3 3 3 

Pin 3 3 3 

Washer 3 3 3 

Pin, split 3 3 3 
........ __ ............ _ .... -............ -_. _ ... _-- ....... . -.. _ .. 

Bolt 6 6 6 

Washer, spring 6 6 6 

Washer, plain 6 6 6 

Tube , dowel 4 4 4 

-- ~~~-~~I}-~! ___ ~~_I~~_~~_- __ -__ -__ --_. __ I 1 1 
"'-'-" _ ..... -_ .. _ ... 

Hub, release 1 1 1 

Spring 1 1 1 

Holder 1 1 1 

Bolt, w/washer 5 5 5 

--~~~.I!- -~~I __ ---__ -__ --__ --------__ -____ 1 1 1 ...... - . __ .... . _- -_. 

Ring, snap 4 4 4 

Bearing, ball 1 1 1 

Bearing, ball 2 2 2 

Shaft 1 1 1 

__ ~~~_L~i~ __________________ " __ . ______ 1 1 1 
'-'.'" -_ ..... 

Bushing 1 1 1 

Shaft, pipe 1 1 1 

Joint 1 1 1 

Shaft, pipe 1 1 1 

Holder 1 1 1 

Exchange- Application ability 

""".0 ••• _ •• ...... _-_ ... _ ... 

.. -_-_ .. __ . ._-_.-._.---.---

._-_ ... _--" -"-"------_._---

. '-"--'--' --'-""'- .. _---

-_ ... _----_. ---------_._--_ .. 

----_ .... _ . . _ .... _ ... _ .. _.-

.. - ... _-_.- ._-_ .. -.-_ .. _-.' 

Description 

. ..... __ ............ 

.. _._-----------.---

------------"-------
M10X55mm 

M10 

1. 6P'X15 mm 
_. __ ._ .. _-_ .. __ ... _ . 

M8 

M8 

-_ .. _ ...... -.------

M8X30 mm 

..... __ .. _._._--_._-
35,0' 

# 6007 NR 

#6007 

. ......... __ ._.-_ ... 

-- -

Remarks 

P.T.O 

:2 
:2 

.._- ... _ .......... _-"" 

TRANSM I SS ION 

--_ ... _---.--.- ...... -

---------_._"_ .. __ . __ . 

. _ .. _-_ ... _-._-_._ .. _. 

._ ..... __ .. _---- ._-- .. 

. __ ....... _----_ .. _-_. 

_._--_._- ... -... _ .. _--

59 



FIG. 2 DUAL 
C5- 3 

• 

• 
60 Nov, 1979 



• 

• 

• 

Key 
No. 

40 

41 

42 

43 

44 

45 

46 

47 

Part No. Part Name 

F154 0108 040 Bolt, w/washer 

1180 1146 000 Collar 

1995 1158 000 Gear 

0740 0003 000 Ring, snap 

0731 0003 016 Liner 

0750 0062 060 Bearing, ball 

0730 0006 204 Liner 

0730 0006 208 Liner 

0741 0006 200 Ring, snap 

48 1180 1159 000 Boss 

49 

50 

51 

0750 0063 040 Bearing, ball 

0731 0002 016 Liner 

0740 0001 900 Ring, snap 

52 1995 1159 000 Joint 

53 0731 0002 004 Liner 

0731 0002 008 Liner 

54 1996 1155 000 Liner 

DUAL SHAFT 

Q'ty 
1--,---'--,;-----4 Exch.~nge. Application Description 
S670DP S670 S670P ability 

Remarks 

2 2 2 M8X40mm 

19-31T 

30P' 

t=1.6 mm 

#6206 

AR AR AR t=0.4mm 

AR AR AR t=0.8mm 

62 P' 

#6304 

t=1.6mm 

2 2 2 19P' 

AR AR AR t=0.4mm 

AR AR AR t=0.8mm 

"w._" ____ • ____ • _ • _____ - - •••••••• __ • ". - " •• - - - _. - - - - __ • - ___ - - __ - - ___ •• - • __ - - __ •• - - ___ • - ____ - -. - ___ • - ---- - -- - - - - •••• - -- - -_. ----- - - - -- - -- - -- -- - _w - --- --- - - _. -- --- - -- - - - -- --

Nov. 1979 61 



FIG. 5-3 
3-1 

62 

PINION 

5a 2WD 

() 
5 

3 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. 

1180 1315 000 Nut 

Part Name 

2 0328 0002 001 Washer, lock 

3 0350 0162 040 Washer, plain 

4 1996 1332 000 Collar 

PINION SHAFT 

Q'ty 
1--.-----'-,------1 Exch,a,nge. Application Description 
S670DP S670 S670P ability 

Remarks 

20.0' 

...... ? ...... l.~.~? ... l.?.~.l ... q~.q ... S~~.~: .................................... ... L. ........................................... ~.~~ ................................. .. 
5a 1996 1304 000 Collar 

6 0770 0030 305 Bearing, taper roller #30305D 

7 0740 0003 000 Ring, snap 30.0' 

8 1156 1307 100 Liner, thrust C C C t=3.o mm 

1156 1307 200 Liner, thrust C C C t=3.2mm . __ ______ "_ -... --___ -____ -_____ -_0- ____________________ . __ . ___________________ .0- ______ .-. __ . ______ ------ --- -- --- -------- ----- ------- ----- -.--.--- ------ ------------- ---

9 0740 0004 800 Ring, snap 

10-12 1995 1301 000 COUNTER GEAR ASSY, 

10 1995 1302 000 Gear 

11 1150 1304 000 Key 

12 1915 1301 000 Gear, driven 

13 0780 2303 513 Bearing, needle roller 

14 1156 1304 000 Collar, insert 

15 1156 1308 000 Liner, thrust 

16 1996 1303 000 Gear 

17 1996 1302 000 Gear 

18 0740 0004 000 Ring, snap 

19 0741 0009 000 Ring, snap 

20 1180 1302 000 Collar 

1180 1319 000 Liner 

1180 1321 000 Liner 

1180 1322 000 Liner 

1180 1323 000 Liner 

1180 1324 000 Liner 

1180 1325 000 Liner 

2 

2 

C 

C 

C 

c 
c 
c 

c 

2 

2 

C 

C 

C 

c 
c 
c 
c 

2 

2 

C 

C 

C 

c 
c 
c 
c 

48.0' 

49T 

18-37T 

t=7 • 0 mm 

34T 

39T 

40.0' 

90.0' 

t=2.50 mm 

t=2.80 Illm 

t=3.00 Illm 

t=3.15 Illm 

t=3.30 mm 

t=3.45 I1lm 

t=3.60 1ll1ll 

21 0770 0030 308 Bearing, taper roller #30308D 
_________ -- ______ 0 ______ --------.-. ______ . __________________________ .. _._. ____ • _. ___ ." ___ • __________ --.--0-- .. " ._. _________ ._ .. -.-----.- .. --------- ---------------_.-----

22 1996 1301 000 Shaft, pinion 

Nov. 1979 63 



FIG. 5-4 
C5-4-1 

64 

® 
3 

LAY 

• 

• 
Nov, 1979 



• 

• 

• 

LAY SHAFT FI 
C5·4-2 

Key Part No. Part Name 
Q'ty Exchange· Application Description Remarks 

No. S610DP S670 S670P 
ability 

1996 1351 000 Holder 

2 F154 0108 025 Bolt, w/washer 2 2 2 M8X25 mm 

3 F154 0108 035 Bolt, w/washer M8X35 mm 

4 0740 0002 500 Ring, snap 2 2 2 25,0 

..... ? ..... ~!.~g .. g.~~?. g.~~ ... . ~«3.~.~i.rl.~! .. ~~I.I ........................ '.'._ ......... _ ................................. ~.~.~. ~.~.~.~ ........................... . 
6 0740 0003 000 Ring, snap 

7 

8 

1156 1351 011 Gear 

1915 1353 000 Gear 

9 1996 1352 000 Shaft 

4 4 4 30T 

35T 

19T 

.... ~~ .... ~!.~~ .. ~.?~~ .. ~.~~ .... ~~~.~i.rl.~: ... ~!,!~I .......................... ?_ .... ? ... _.~ ............................... ~.~.~.?~ ............................... . 

Nov, 1979 65 



FIG. 5 REVERSE SHAFT 
C5- 1 

7 

3 

• 

• 
Nov. 1979 

66 



SHAFT 5 
2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670DP 5610 5610P 
ability 

0740 0002 000 Ring, snap 20,0 

2 1156 1403 000 Bushing 

3 1156 1404 100 Liner C C C t=3.o mm 

1156 1404 200 Liner C C C t=3.2mm 

4 0780 2202 620 Bearing, needle roller 2 2 2 
____________________________ • ___________ 0 •••• ___ ••• _----._ •• -----------_ ••• ---- • _____ • _______ • ______ • ___ ••• ____ " __ "0 _____ " __ ". __ ."0_"0_" ___ • __ "_". " ___________ •• _______ _ 

5 1156 1406 000 Collar, insert 

6 1915 1401 000 Gear 14-22T 

7 11561401000 Shaft, reverse 

8 1167 1407 000 Bolt 

9 A360 0100 802 Washer, spring M8 

• 

• 
Nov. 1979 67 



FIG. 5~6 
C5~6~1 

68 

® 

® 

P.T.O DRIVE 

5 

P.T.O 

• 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. 

2 

3 

P.T.O DRIVE 

Part No. Part Name 

PoT.O DRIVE SHAFT 

0750 0063 060 Bearing, ball 

1996 1601 000 Shaft, PoT.O drive 

0750 0063 065 Bearing, ball 

Q'ty 
1-_,---=-'_--1 Exch.~nga· Application Description 
S670DP 8670 86701' ability 

Remerks 

:U:6306 

:U:6306NR 

..... ~ ....... Q?49 .. ~9.Q?. ~9.Q ... . ~in.!k ~':l.~p. __________ . __ . ______________ L. __ .L ._.~ __ . __________ . __________________ .~ ?~ __ -- -- ____________________ . ______ . 
5 1156 1608 000 Gasket, end plate 

6 1156 1607 OLO Plate, end 

7 F154 0108 025 Bolt, w/washer 

8 A062 0108 020 Bolt, stud 

9 A360 0100 802 Washer, spring 

10 A301 0108 002 Nut 

P.T.O SHAFT 

2 

4 

4 

4 

2 

4 

4 

4 

2 

4 

4 

4 

M8X25 mm 

M8X20 mm 

M8 

M8 

11 0740 0002 500 Ring, snap 25.0' 

12 0750 0062 050 Bearing, ball :U: 6 2 0 5 
_____________________ 0 ______ ------- •• __ • ___ • __ AM. _______ ._ ._. ____________________ • _______ • __ ._ •• ___ " _________ • __ ". ____ " _0 ___ •• __________ • ___ ". ___ •• ____________ _ 

13 0740 0003 500 Ring, snap 35.0' 

14 1990 1652 000 Gear, P.T.O 49-55T 

15 0740 0004 200 Ring, snap 42.0' 

16 1150 1660 000 Ring, stopper 2 2 2 

17 0741 0007 200 Ring, snap 72.0' 

18 0750 0062 070 Bearing, ball :U:6207 

19 0830 0100 350 O-ring 35 mm 

20 1150 1659 010 Collar, oil seal 

21 0840 1055 709 Seal, oil TC55709 

22 1990 1651 000 Shaft, PoT.O ._._._. ______ 0--- __ -----_·--·------ _____________________ ... __________________ . _._ .. _. _._. __ . ______ ". _________ -------0"."----- ._.---------.--._ ... --_._------._---

P.T.O COVER 

23 1915 3150 OLO Cover, P.T.O 

24 0350 0140 818 Washer, plain 4 4 4 M8 

Nov. 1979 69 



FIG. 1 DIFFERENTIAL 
1-1 

• 

• 
70 Nov. 1979 



• 

• 

• 

Key 
No. 

2 

3 

4 

6 

Part No. Part Name 

1167 1452 000 Shaft, LH pinion 

1167 1451 000 Shaft, R.H pinion 

1167 1477 000 Screw, adjusting 

1167 1479 000 Holder, LH bearing 

1150 1467 000 Washer, lock 

7 A052 0110 020 Bolt 

8 1150 1469 000 Collar, bearing holder 

9 1156 1463 000 Sleeve, locating 

DIFFERENTIAL 

a'ty 
1----.---=-,---1 Exch.~ngo· Application Description 
S670DP 5670 5670P ability 

2 2 2 

6 6 6 

12 12 12 M1 OX2 0 mm 

Remarks 

7 
2 

.... ~~ ... ... l.).?~ .. l.~.~~ .. ~~.q ... . ~P'~.i.~~k~~~.L!~.~ ......................... _ .... _ .... _ ......................................................................... . 
11 1150 1465 000 Retainer, spring 

12 0750 0062 130 Bearing, ball 2 2 2 #6213 

13 1990 1452 000 Case, Diff. 

14 1150 1455 001 Washer, lock 4 4 4 

15 1990 1451 000 Bolt 8 8 8 

16 1180 1469 000 Plate, end 

17 1156 1456 000 Washer, lock 4 4 4 

18 1167 1459 000 Bolt 7 7 7 

19 1167 1461 000 Bolt 

20 1150 1453 100 Pin, dowel 2 2 2 

21 1156 1458 100 Seat, th rust metal AR AR AR t=1.2mm 

1156 1458 200 Seat, th rust metal AR AR AR t=1,4 mm 

1156 1458 300 Seat, thrust metal AR AR AR t=1,6 mm 

22 1180 1455 000 Gear, side 2 2 2 

23 1156 1461 000 Pinion, Diff. 2 2 2 
... ".,--- -------------------------- ----------------------------------------.-- _____ w_ ------- - ----- .---------- ---------------- ---------------.--- . ._-_." .. -_.-._------_. 

24 11561462000 Seat, Diff. pinion 2 2 2 

25 1180 1456 000 Pin, center 

26 1167 1453 000 Gear, ring 

27 1180 1471 001 Pin, dowel 2 2 2 

Nov. 1979 71 



FIG. 5-8 
C5-8-1 

72 

FINAL 

• 

• 
Nov. 1979 



• 

• 

• 

FINAL SHAFT FIG. 
C5·82 

Key Part No. Part Name 
Q'ty Exchange- Application Description Remerks 

No. S670DP 5670 56701' 
ability 

00210-39010 Nut, lock 2 2 2 

2 00305-39010 Washer, lock 2 2 2 

3 1996 1553 000 Washer 2 2 2 

4 1156 1551 000 Wheel, spur 2 2 2 
NTN 

5 0770 1032 210 Bearing, taper roller 2 2 2 41-32210 
-----~-------~;;~--;~-~;-~;-;--- -B~~-;i~-d:-~~-~~~--~-~-li~~---------- ---;-- ---;-- ---;-- ----------- ---------------- --~~~~-~~-~~~--- ----------------------

7 68431-00600 Seal, oil 2 2 2 

8 68431-00700 Collar, oil seal 2 2 2 

9 1996 1551 OLD Shaft 2 2 2 

10 1150 1561 101 Key 

11 1996 1552 OLD Boss 

12 A055 0116 050 Bolt 

13 A360 0101 602 Washer, spring 

14 1150 1562 OLD Washer, 

15 A052 0116 030 Bolt 

16 A063 4114 032 Bolt, stud 

17 A303 0114 003 Nut 

18 A360 0101 402 Washer, spring 

19 A303 0114 002 Nut 

20 A042 0114 030 Bolt 
------.-- --------------------------- --------------.--.--.----------------------

Nov. 1979 

2 

2 

4 

6 

2 

2 

4 

4 

12 

4 

B 
--------

2 

2 

4 

6 

2 

2 

4 

4 

12 

4 

B _.-_.-

2 

2 

4 

6 

2 

2 

4 

4 

12 

4 

8 
--------

M16X50 mm 

M16 

M16X30mm 

M14x3Z mm 

M14 

M14 

M14 

M14X30mm 
------------ ----------------- ------------------. _._-------------.--._ .. 

73 



FIG. 5-9 
C5-9-1 

74 

26 

1 

\~~ 
3 

F.W.D P.T.O 

1 5 

16 I 

15 16 17 ~8 ~() 
10 

• 

• 
Nov, 1979 



• 

• 

• 

F.W.D P.T.O FI 9 
C5-9-2 

Remarks 
Q'ty 

1---,---..:.,r-----1 Exch.~nge- Application Description 
S670DP 8670 8670P ability 

Key Part No. Part Nama No. 

0840 1025 408 Seal, oil T C 25408 

2 1996 3203 000 Shaft 

3 0550 0006 040 Pin, spring 6¢X40mm 

4 1996 3202 OLO Case, P.T.O 

5 0750 0060 050 Bearing, ball :II 6005 

6 1996 3204 000 Gear 25 T 

7 0750 0062 050 Bearing, ball :II 6205 

8 0830 0100 460 O-ring 46 ¢ 

9 1180 3104 OLO Plate 

10 F154 0108 020 Bolt, w/washer 2 M8X20mm 

11 3610 1058 000 Packing 

12 3612 1057 2LO Plug, magnet 

13 1996 3205 000 Shaft, idler 

14 05500005050 Pin, spring 5¢X50mm 

15 0740 0003 000 Rin g, snap 2 30 ¢ 
~ ••• - - - - - - - __ - __ - - - _." - - - - - - - - - - - - - - - - - - - _. - _ •• - - - _. - _. _. - _ ••• - - - - _ •• - - __ - _. - - - - - - ___ - - ._. - - - __ •• - - - - - - - - - - - - - - - - - - _" _". _" - _. - - - - - - - - - - - - _. - - - - - - - - _w ______ • __________ w_ 

16 1980 3112 000 Liner 2 

17 0780 0304 030 Bearing, needle roller 

18 1996 3206 000 Gear 

19 69542-64700 Bolt 

20 A3600101 002 Washer, spring 

21 Fl030-10120 Bolt, w/washer 

22 1996 3208 OLO Lever, inner 

23 0830 0100 160 O-ring 

24 68440-608L 0 Plate 

25 F154 0108 016 Bolt, w/washer 

26 1996 3209 OLO Lever 

27 0550 0005 020 Pin, spring 

28 67328-01101 Spring 

29 0800 0000 900 Ball, steel 

Nov. 1979 

2 

4 

2 

2 

27 T 

M10 

M10X120mm 

16 ¢ 

M8 x 16mm 

5¢X20mm 

11/32" 

75 



FIG. 5-10 
C5-10-1 

76 

1 1 

IilO--13 
14~ 

PROPELLER SHAFT 

~13 

15 

7 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. 

1-6 1996 3213 000 

69540-60314 

2 1143 1868 190 

3 69540-60315 

4 0741 0002 000 

5 1996 3213 110 

6 69540-60313 

7 69540-60201 

8 F154 0108 025 

9 A301 0108 002 

PROPELLER SHAFT 

Part Name 
Q'ty 

I-----r--'-r--~ Exc~ng9' Application Description 
S670DP 8670 86701' abllitv 

PROPELLER SHAFT ASSY. 

Yoke, sleeve 

Plug 

JOURNAL KIT 

Ring, snap 

Pipe 

Yoke, flange 

Flange, yoke 

Bolt, w/washer 

Nut 

2 

8 

4 

4 

M8X2 5 mm 

M8 

FI 10 
10-2 

Remarks 

··0 ____ ." _______ •• ____________ • ____ ------------------- -___ A -------------- .-- -- ._----- - ___ woo - •• -- -- •• -------.- ".- _.-.--------" ------- - ----- ---.-_ •• --".--.--- •• _.------. 

10 1996 3212 OLO Cover, B 

11 0830 0100 850 0- ring 

12 1996 3211 OLO Cover, A 

13 67304-01900 Plug 

14 F1825-06014 Bolt, w/washer 

2 

13 

85rp 

M6X14mm 

.- - ---- -- -------.----- .-------.--_. - .-._------_ •• - __ .-"- _. ------ -_. ___ A _. _._._ - ••••• - • ___ • _ •• _______ A _. _____ • _ ••••• _ •• - __ .". ___ • ___ •• _ -.-.- _. ____ - -- ----.-.- - _._.- •• - •• 

Nov. 1979 77 



FIG. 6-1 
C6-1-1 

78 

CHASSIS 

2WD 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. Part Nama 

1996 2021 OLO Chassis 

1a 1996 2001 OLO Chassis 

2 

3 

F155 0112 050 Bolt, w/washer 

A052 0116 040 Bolt 

CHASSIS 

Q'ty 
1---r-------=-,r-----1 Exch~.nge. Application Description 
S670DP 8670 8670P ablhty 

888 

222 

M8X5omm 

MI6X40 mm 

Fi 1 
C6-1-2 

Remarks 

..... ~ ..... J'-~?~ .. ~.l.~.l ... ~~? ... . '!.'(~~.~.~~! .. ~I?~i.~.~ ...................... ~._ .... ~ .... _.~ ................................ ~:.~ .................................. . 
5 

6 

Nov. 1979 

A303 0116 002 Nut 

05534-16000 Plug 

2 

4 

2 

4 

2 

4 

MI6 

79 



80 

56 

KlJ 
@-- 6 

1-5 

34 

36-, ~37 
\ 

70-® 

38-' 

FRONT 

42 

• 

23 • 17 
25 
26 

27 

• 
Nov. 1979 

d 



.. -----------------------------------------------------------------------

• 

• 

• 

FRONT AXLE FI 2 
C6~2 2 

Key Part No. Part Name 
Q'ty Exchange· Application Description Remarks 

No . S670DP 5670 56701' 
ability 

1996 3207 000 Pin, center 1 

2 0830 0100 290 O-ring 2 29 ¢ 

3 67541-00900 Spacer C t =5. Omm 

67541-01000 Spacer C t=5.2mm 

67541-01100 Spacer C t=5.4mm 

67541-01200 Spacer C t=5.7mm 

4 A652 3600 300 Nipple, grease PT=l/S" 

5 67341-01101 Bolt, set 

6 A360 0101 002 Washer, spring M10 

7,8 68242-630LO AXLE CENTER A ASSY, 
____ A __ OW _. ______ • _____ •••• __ •• ___ •• _____ •• ___________ • ____ w ____ w __ • __________ ._ ". __ •• ___ AM. ________ w" _. _____ • _w" ____ • ______________ ". __ • __ • __ ." 0" -.-- - --.--.--.--------

7 

8 

9 

10 

11 

12 

13 

68242-626LO 

67341-01300 

A600 0201 200 

67431-01302 

68242-627LO 

F155 0112 035 

69542-64600 

Center A, front axle 

Bushing 

Plug, taper 

Breather, air 

Center B, front 

Bolt, w/washer 

Bolt 

axle 

14 A360 0101 202 Washer, spring 

15 68242-62900 Shaft, Diff . 

2 

2 

17 

3 

3 

2 

PT= 1/2" 

M12X35mm 

M12 

..... 1.? .... ~X~9 .. 9.q?~ .. q~.q ...... ~.e.~!.i.~!L.~~I.I .......................... ~ ..... _ ......................................... ~.~~.~? .............................. . 
17 0731 0003 001 

0731 0003 002 

0731 0003 003 

18 69542-61101 

19 0740 0003 000 
._------- ---_._-_.-----------------

20 69542-612L2 

21 A052 0110 040 

22 A303 0110 002 

23 69542-620L2 

Liner 

Liner 

Liner 

Gear 

Ring, snap "------------. __ ._--_._ ... -_ ... _----_._----
Case, king pin 

Bolt 

Nut 

Holder, arm 

AR 

AR 

AR 

2 

2 
------- ---_.-. 

2 

2 

2 

2 

------

t=O.lmm 

t =0. 2mm 

t=0.3mm 

14 T 

30 ¢ 

M10X40mm 

M10 

.. J~ .... X.l.~.~ .. ~!.1.9 .. 9.~? ... .. ~.?I.~, ... ~!.~~.~~~.~ ....... _ ............ 1.? ............................................ M~.~.~.~.?I!I!I! ....................... .. 
25 0760 0051 105 Beari ng, thrust ball 4 

26 0750 0063 050 Bearing, ball 4 # 6305 

27 69542-61501 Shaft, pinion 2 

28 69542-61601 

29 69542-61800 

30 69542-61900 

31 199p 3227 OLD 

32 A600 0200 600 

33 69542-61702 

34 1996 3223 OLD 

Nov, 1979 

Gear 

Seal 

Bushing 

Case, gear 

Plug, taper 

Gear 

Arm, L.H tie 

2 

4 

2 

2 

2 

2 

17 T 

PT=1/4 11 

13 T 

81 



FIG. 6-2 
C6- 3 

82 

56 

A 

34- -r, 

36~ . 

\ ~37 
70-@ 

38-10 

FRONT 

• 
27 

42 

Nov. 1979 



• 

• 

• 

Key Part No. Part Nama No. 

35 1996 3224 OLD Arm, RH tie 

36 A600 0201 000 Plug, taper 

37 F155 0110 040 Bolt, w/washer 

38 1996 3228 000 Bolt 

39 0740 0003 500 Ring, snap 

40 1143 2083 000 Spacer 

41 0750 0063 070 Bearing, ball 

42 69542-62901 Gear 

43 0730 0005 204 Liner 

Liner 

FRONT AXLE 

Q'ty 

S670D P 8670 

3 

6 

2 

2 

2 

2 

2 

C 

C 

8670P 

Exchange . Application ability 

FI 2 
C6·2·4 

Description Remarks 

PT=3/8'" 

MIOX40mm 

35mm 

:II 6307 

38 T 

t=0.4mm 

t=0.6mm 0730 0005 206 .wWw._'" ____ A_A. ____________ • _____ •••• _._. ______ • _____ ._. _________ - ______ ._._ ._ - ____ - - ._. __ ._. _________________ A - ____________ - .--- --- -- _w_ - --- - _. - ------ ---- ----" --- ---

0730 0005 208 Liner 

0730 0005 210 Liner 

0730 0005 212 Liner 

C 

C 

C 

t=0.8mm 

t=l.omm 

t=1. 2mm 

44 0741 0008 000 Ring, snap 2 sO¢ 

45 0750 0062 080 Bearing, ball 2 :II 620S 
____ A_OW" - _______ • _________ • _______ ._ • ______________ ._. _. _. ___ " ____ A ___ " ___ •• ______ ._ •• ___ •• - _. __ 0- ____ • _. __ • __________ • __ • __ • _____ .-._" _._. _______ •• ___ • ___________ • __ _ 

46 69542-614LO 

47 F155 0110 030 

48 69542-64700 

49 A360 0101 002 

50 69542-06200 

51 68442-635LO 

52 69542-62201 

69542-62301 

69542-62401 

Cover 

Bolt, w/washer 

Bolt 

Washer, spring 

Seal,oil 

Shaft, axle 

Liner A 

Liner B 

Liner C 

2 

14 

2 

2 

2 

2 

C 

C 

C 

Ml 0 X 30mm 

MIO 

t=1. Omm 

t=1. 2mm 

t=1.4mm 

69542-62501 Liner D C t=1. 6mm 
.". ______________________________ •• ___ " •• ___ - - - _. __ - ____ - - ___ w_ ._. _w_ . _______ " __ . __ . _____ "0 ________ ••••••••••••••••••••••••••••••••••• _ •••••••• "- ."_ ••••••• "._- - •• _----

69542-62601 Liner E C t~1. Smm 

69542-62701 Liner F 

53 0830 0100 290 a-ring 

54 69542-62100 Bushing 

55 1996 3226 OLD Arm, knuckle 

56 1996 3222 OLD Arm, RH 

57 F155 0112 025 Bolt, w/washer 

58 69542-63301 Bolt 

59 A360 0101 202 Washer, spring 

60 F5010-40000 Plug, expansion 

61~66 67441-00900 SOCKET ASSY. 

62~66 67441-01000 SOCKET ASSY. 

61 67441-00911 Body, socket 

62 67441-01011 Body, socket 

63 67441-00917 Nipple, grease 

Nov. 1979 

C 

2 

2 

4 

4 

4 

2 

2 

t =2. Omm 

29¢ 

MIOX25mm 

Except Key No.62 

83 



fiG. 6-2 
C6-2-5 

84 

34 

56 

36----1 ~37 
\ 

70-® 

38-~ 

fRONT 

• 
27 

42 

Nov. 1979 

• 



• 

• 

• 

Key Part No. Part Name No. 

64 67441-00916 Cover, dust 

65 67441-00918 Nut, slotted 

66 67441-00919 Pin, spl it 

67 67354-00301 Nut 

68 1996 3225 OLO Rod, tie 

69 67354-00201 Nut 

70 A360 0101 002 Washer, spring 

FRONT AXLE 

Q'ty 
I--,-----!...,,----I E](ch!~nge. Application Description 
S670DP 8670 86701' ability 

2 

2 

2 

2 MIO 

FI 2 
C6-26 

Remarks 

..... 0-·- _____________ __ ___________ " _________ -__ ______________ " ____ ow 0-- ______ " ____ . - _______ -______ 0- "---- --- .------- -----".- ------- ------ --.---- ----- ------------ -_._-

_________ ._. _________________ • ______ • ____________ • __________________ .. __ k ______ ' ____ 0 ____ • _______ OW" ___ "_. _____ ._._ow ___ .. _."." -------------- .. ____ -.-- _____ . ___ . ___ " .. _. 

Nov, 1979 85 



FI 6-3 FRONT DRiVE 
C6- 1 

• 

14 

I 
10 15 

11 

86 Nov. 1979 



• 

• 

• 

Key Part No. No. 

1~13 69542-60020 

69542-60500 

2 67533-01100 

3 69542-64100 

4 67433-00800 

5 A052 0110 025 

6 0550 0006 050 

7 67433-01100 

8 67433-00900 

9 69542-64200 

Part Name 

DIFF. CASE ASSY. 

Pinion, drive 

Gear, drive 

Case, differential 

Plate, lock 

Bolt 

Pin, spring 

Shaft 

Washer, th rust 

Gear, Diff. side 

FRONT DRiVE GEAR 

Q'ty E h 
1--.----=--,,------1 xc .a.nge· Application Description 
8670DP 8670 8670P ability 

4 

8 M10X25mm 

6¢X50mm 

Remarks 

:3 
2 

»~ ••••• " ••••••••••• ". _ •• "" •••••••• " _. - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -- - - --- - - - -- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - --

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

67333-21500 

68665-78900 

67333-02701 

68665-79000 

0750 0062 100 

69542-60700 

69542-60800 

69542-60900 

0830 0200 750 

0770 0032 206 

69542-64300 

69542-64400 

69542-64500 

69542-604Ll 

F155 0110 025 

Gear, Diff. side 

Washer, thrust 

Pinion, mate 

Washer, thrust 

Bearing, ball 

Liner 

Liner 

Liner 

O-ring 

Bearing, taper roller 

Shim A 

Shim B 

Shim C 

Holder, bearing 

Bolt, w/washer 

2 

2 

2 '* 6210 

AR t=0.07mm 

AR t=0.2mm 

AR t=1.0mm 

75¢ 

2 '* 32206 

AR t=0.07mm 

AR t=0.2mm 

AR t=1.0mm 

4 ". ____________ . _________________________________________________________ . _______ ---0- ___ . ____________________________________ ·_--------·--0"0 _________________________ _ 

21 0840 1045 629 Seal, oil TC 45629 

22 0830 0100 300 O-ring 30mm 

23 69542-60601 Bushing, seal 

24 00305-30010 Washer, lock 

25 00210-30010 Nut, lock 

Nov. 1979 87 



FIG. 6-4 
C6-4-1 

88 

TI RE & WHEEL (AG) 

2 3 

Jr 
12 

6 7 

9 

• 
10 

• 
Nov. 1979 

• 



• 

• 

• 

Key 
No. 

1,2 

2 

3 

Part No. 

68246-60201 

68246-60213 

68246-60212 

TIRE 

Part Name 

FRONT TIRE 

FRONT TIRE ASSY, 

Tire, front 

Tube 

1996 3051 OGO Wheel, front 

WHEEL (AG) 

Q'ty I--_.--~_--I Exch,a.nge· Application Description 
S610DP 5670 5670P ability 

2 

2 

2 

2 

7-16 

5JAX16WDC 

fl 
C6-42 

Remarks 

•• __ o _________________________ , _________________________________________________ • ______ "---_." --.---- ._----""--- "-_._----------- -------------------- ----------------_."--" 

4 A052 0114 035 Bolt 

5 A360 0101 402 Washer, spring 

5a 1996 3041 000 Washer 

REAR TIRE 

12 

12 

12 

M14 X 35mm 

M14 

_____ "." _________ - ____________ , ___ •• ___ - ___ • _____ • _____ - _. _________ w ___ • _____________ •• __ •• __________________ " __ " ________ " __ "_ -.---------------- - - "------._------"------

6,7 1996 3001 000 REAR TI RE ASSY. 2 12.4-24 

6 1996 3002 000 Ti re, rear 2 

7 1996 3003 000 Tube 2 

8~12 1996 3004 OGO REAR WH EEL ASSY. 2 

8 1996 3005 OGO Rim 2 

9 69436-80114 Disk 2 

10 1180 3063 000 Bolt 8 

11 A303 0116 002 Nut 8 M16 

12 A360 0101 602 Washer, spring 8 M16 

-------_" --------_. -----_. -. --. ---- ----------------------------_" -_.w _ _ _ _ _ _ _ _ _ _ _____ . _ _ _ _ _ _ _ " __ --_ - -----. ~ ... ~ ......... _ .. _. .. .. -_ .. _ .... -..... ~ ~. _. -----. -_. -_ .. _. ---- ~ 

--_. -. --- ------' . --------- ~ -. ---. -- - --- --- --- --- -- - - .. -. --. -_. -_. --.. -. --. ---- . -- - --- ------- -- ~. ~. - . ---- ------ -- -- ---- --- --- -- --- ------.. --. -~ -. _. ---. --------.. ------.. 

Nov. 1979 89 



FIG. 6-5 
C6-5-1 

90 

WHEEL (WT) TIRE &. 

• 

• 
Nov. 1979 



• 

• 

• 

TI 

Key Part No. Part Name No. 

FRONT TIRE 

1,2 69446-80500 FRONT TIRE ASSY. 

69446-80511 Tire, front 

2 0891 0006 140 Tube 

3 69546-06100 Wheel, front 

4 A052 0114 025 Bolt 

5 A360 0101 402 Washer, spring 

REAR TIRE 

6,7 1915 4801 000 REAR TIRE ASSY. 

& WHEEL (WT) 

Q'ty 
f---.---',.----- Exch.~nge" Application Description 
S670DP 8670 8670P ability 

2 

2 

2 

2 

12 

12 

2 

6-14 

5JAX14WDC 

M14X25mm 

M14 

13.6-16 

FI 5 
C6·5-2 

Remerks 

....... _- .... ---------------------- -----------------------.-_._._ ... _--------- ._-_._- .. _---- --_._ .. ---.------- ---------------- -------------------- --_._-----------------
6 1915 4802 000 Tire, rear 

7 1915 4803 000 Tube 

8 69436-80205 Wheel, disk 

2 

2 

2 W12-16 

• - -.- _.-- ----------------------- ._. ------- ------ .--- _._-- .-- .-- -_ ••• - --------- _._ ••• - _OM. ___ ". ___ - ____ OW. - ____ • _______________ • ____________ ". _____ • __ ._. _____ • __ - __ ----

- - - _. _. -. - - - - - - - - _. ~ - - - _ •• - - - - - - - - - • - - - _. - - - - - - - _. - - - - -' - - _. - -" •• - _ ... - -~ • _. - - - - - - - - - - - - - - _.. - - - _. - - - - - - - _. - - - - _. - - - - - *. * •• * *" * * * •• * * • *. *. * * *. *"". - "* - - - -"" •• " •• -"" _. - -"-

Nov. 1979 91 



FIG. 6-6 
C6-6-1 

92 

BRAKE HOUSI NG 

• 

• 
Nov. 1979 



• 

• 

• 

BRAKE HOUSING 6 
2 

Key Part No. Part Name 
Q'ty Exchange" Application Description Remarks 

No. S670DP 8670 8670P 
ability 

A327 0102 500 Nut, lock 2 2 2 M25 

2 0328 0102 501 Washer, lock 2 2 2 

3 1150 1476 000 Washer 2 2 2 

4 1156 1464 000 Drum, brake 2 2 2 

"""" "?"""" """~)"~!" "1"~"~~"""~~"~ """ "~~~~!~~, ~rClk"E!""""""""""" """ """"" """ "~_" """~""" "_" ~"" """"""""""" """" """"""""" """ """"" """"" """ """"""" """" """""" """"""" """"" 
6 1150 1472 000 Gasket, brake housing 2 2 2 

7 

8 

9 

10 

11 

12 

13 

14 

15 

0841 3507 215 Seal, oil 

11501473000 Bushing, oil seal 

0830 0100 390 O-ring 

1150 1474 000 Liner 

0750 0063 085 Bearing, ball 

1150 1453 100 Pin, dowel 

A062 4110 025 Bolt, stud 

A360 0101 002 Washer, spring 

A303 0110 002 Nut 

2 

2 

2 

2 

2 

4 

12 

12 

12 

2 

2 

2 

2 

2 

4 

12 

12 

12 

2 

2 

2 

2 

2 

4 

12 

12 

12 

M507215B 

39,0 

#6308NR 

M1OX25mm 

M10 

M10 

••••••••••••••••• ______ • _______ •• ___ ••• _ •••••• ___ ••• ________ •• __ • _____ ••• __ • __ ""'" ___ ._. _______ • __ • _______ • ____________ ••• ____________ • __ • ___ • _____ 0 •• -.------ •• _---

Nov. 1979 93 



FIG. 7 BRAKE SHOE 
C6-7-1 

• 

• 
94 Nov. 1979 

·s 



• 

• 

• 

BRAKE SHOE 

Key Part No. Part Name 
Q'ty 

No. S670D P 8670 8670P 

1150 2232 991 BRAKE SHOE & LINING 4 4 4 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

1150 2233 000 Spring, return 

1167 2236 000 Shaft, cam 

1150 2237 000 Key 

0830 0100 180 a-ring 

A651 0100 600 Nipple, grease 

1150 2239 011 Pin, fulcrum 

0740 0002 200 Ring, snap 

1150 2235 000 Packing, brake cover 

1150 2234 OlO Cover, brake 

F155 0110 025 Bolt, w/washer 

11672238011 Lever, cam shaft 

13 F155 0110 045 Bolt, w/washer 

4 4 4 

2 2 2 

2 2 2 

6 6 6 

2 2 2 

2 2 2 

2 2 2 

2 2 2 

2 2 2 

12 12 12 

2 

2 

2 

2 

2 

2 

FIG. 7 
-- 7-2 

Exchange - Application Description Remarks ability 

18P 

M6 

22P 

MIOX25mrn 

MIOX45rnm 

.. - ------ - -. -- -------- ---- -- ------- ---------------------- -- - -- - ---- - - - --- ----- -----. - ---- - -- - -- - -- ---- - -- - - - - -- -- -- - . - --- - -- - - - --- --- - -- - -- - ~ ---- ----- -- --- -- - - - - --- -- -

________________ • ________ . ______ ._. __ . ___________________ . _____ . _____________________ • ______ --0---- ___________ .. "-0-------· ---.---------_.----- .---------.". _____ ._ .. 

Nov. 1979 95 



FIG. 7-1 
C7-1-1 

96 

45 46-flJ 43 
47~~tA~ 
44~J~~42 

40 ,"=41 

3?f4 ~,~ 
31-<> )~ 

39 

I 38 

37 

SELECTOR 

®-----18 [33 

32-, / 30 
31---0 DO, 

2~7 

r~r23 28 

22 1'0--23 

~ __ .,..,-.__ 2 1 24 

\33 

32 \ {30 

31~ ° 

Nov. 1979 

• 

• 



FI 1 
1-2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670DP 5670 5670P 
ability 

1 A690 0000 803 Knob 2 2 2 

2 A301 0108 003 Nut 2 2 2 MS 

3 1167 1721 OLD Lever, selector 1 1 1 

4 1150 1720 010 Excluder, dirt 1 1 1 

5 _ ___ LW"Z..1_ ?4~ __ j:!9_Q ___ _C;;-'_C!~p. _________________________________ 1 1 1 ....... ", ........... ._._._--- ""0 __ "_- ---_.-.--.------ -----0-._. __ -_.".-- .. -

6 A242 0103 010 Screw 1 1 1 M3X10 mm 

7 0741 0004 700 Ring, snap 1 1 1 47,0 

8 1150 1718 000 Plate, support 1 1 1 

9 1150 1714 OLD Housing, ball 1 1 1 

10 F154 0108 020 Bolt, w/washer 2 2 2 MSX20 mm 
---_ .... - ---------_._----_ .. ------- .. ,._------_._._--_ ... _.--.------------_ ... .. -.--. ---- ... .-._-.- _."---_.-.- ------.--------- ------_._-._-------- ----. __ ._-----------_. 

11 1167 1744 000 Plate 1 1 1 

12 1167 1719 000 Gasket 1 1 1 

13 1167 1714 OLD Cover, upper 1 1 1 

14 1167 1743 000 Gasket, cover 1 1 1 

15 F155 0110 030 Bolt, w/washer 6 6 6 M10x30mm 
-_._-_._. --._----.----------------- --------------------------------.---------- ------- ----.-. --_._-- .--------.- _.-_00.-----."-- -------------------- --------._------------

16 1167 1739 000 Plate 1 1 1 

17 A050 0108 035 Bolt 2 2 2 MSX35 11lm 

18 A301 0108 002 Nut 2 2 2 MS 

• 19 3650 1107 000 Plug, oil 1 1 1 

20 1231 1003 010 Gasket 1 1 1 __ -0--.-- --. -----. --. -----. ~. ~ ..... ~ ............................................ . - ... -.. ... _ ... ....... ~ . ........... ................. .. . . ~ ....... ~ ....... ...................... 

21 F154 0108 030 Bolt, w/washer 4 4 4 MllX30 1n1ll 

22 1150 1709 100 Housing, R.H selector rod 1 1 1 

23 0800 0000 800 Ball, steel 2 2 2 5/16/1 

24 1150 1711 000 Rocker, gear 1 1 1 

25 0830 0500 250 O-ring 2 2 2 25,0 
......... ..... _._." ... __ ...... _- ... ........................................... . .. ~ ... ... _ ... . _-_.- ......... ................ .... _ ... ........... ...................... 

26 1150 1710 000 X-ring 2 2 2 

27 0740 0001 900 Ring, snap 2 2 2 19,0 

28 1150 1703 000 Rod A, selector 1 1 1 

29 1150 1705 010 Fork A, selector 1 1 1 

30 0550 0006 032 Pin, spring 4 4 4 6,0X 32 111m 
- - -_ ... ~. - ~ ... _ .. " . _ .............. ......... _ ........................... -...... ....... "'-'" ·0 ••••• ........... . ............... . .......... ~ .. ~ ..... ..... _ ................ 

31 0800 0001 000 Ball, steel 3 3 3 3/S/I 

32 1150 1707 000 Spring 3 3 3 

33 1167 1708 011 Screw, set 2 2 2 

34 1150 1709 200 Housing, L.H selector rod 1 1 1 

35 1150 1704 000 Rod B, selector 1 1 1 
......... . .. .. . . _ ... ~ ... ~ ,. . ~ ...... . .. . . _ ............................. ~ ....... ....... ....... . - ... _ . -- ........ ............. - ...... ............ -- . .................. 

36 1150 1706 020 Fork B, selector 1 1 1 

37 0830 0100 160 O-ring 1 1 1 16,0 

• 38 1150 1722 000 Rod, range selector 1 1 1 

39 1995 1701 001 Fork, range selector 1 1 1 

40 1167 1731 000 Screw, set 1 1 1 

Nov. 1979 97 



FIG. 7-1 
C7-1-3 

98 

45 

46-nJ 43 
47~~tA~ 
44~r~~42 

J 40 ~41 

3~4 ~,~ 31---0 )~ 
39 

I 38 

37 

SELECTOR 

27 

2gJ. 
~r23 28 f 22 ,0---23 

~..:;._-"""""'l 2 1 2 4 

\33 
32 \ {30 

31~ 1 

35 

Nov. 1979 

• 

• 
s 



• 

• 

• 

Key 
No. Part No. Part Name 

41 1150 1725 001 Selector, range 

42 1915 1702 000 Gasket, plate 

43 1990 1701 OlO Plate, range selector 

44 A222 0108 016 Screw 

SELECTOR FiG. 1 
C7-1 

Remarks 
Q'ty 

I-------,..------=--,-------j Exch.a.nge- Application Description 
S670DP 8670 8670P ablhty 

2 2 2 M8X16 mm 

____ ~~ ____ _ ~~.~~ __ ~!_q~.J?_q ____ <?~:_i_~~ .. _ .. _ ... _ .. _. ___ ._ ....... _._ ......... _ ..... _______ . ___ .. __ . _____ .... __ ._. _ ... ____ .:. ~_~. ___ . _______ .. __________ .. _._ ... __ 
46 1990 1703 OlO Lever, range 

47 0550 0006 028 Pin, spring 6.0X2 8 mm 

Nov. 1979 99 



.FiG. 2 P.T.O ..::JIElLn:::. 

C7- 1 

• 
3_ 

1~ 
1 1 

• 
100 Nov. 1979 

-



• 

• 

• 

Key 
No. Part No. Part Name 

1990 1752 001 Fork, P.T.O selector 

2 1990 1751 000 Rod, P.T.O selector 

3 1150 1707 000 Spring 

4 0800 0001 000 Ball, steel 

P.T.O 

Q'ty 
1-----;r----'-r-------1 Exch.~nge. Application Description 
S670DP S670 S670P ability 

5 0520 0130 035 Pin, split 3X:l5 mm 

2 
___ 2 

Remarks 

••••• " ••••••••• """" ••••••••••••••••••••• w ______________ ••• ___ , ___ ., __ • _________ •• ____ • " ____ ." • _________________ • _____ • __ ••••••• " •• ________________ ••• ------------ •• ------

6 0740 0001 900 Ring, snap 19,0 

7 0830 0100 150 O-ring 15,0 

8 1167 1766 000 Bolt, set 

9 A360 0101 002 Washer, spring M10 

10 1990 1755 OLD P.T.O LEVER ASSY. 

11 A301 0108 003 Nut M8 

12 A690 0000 803 Knob 

13 0830 0100 160 O-ring 16,0 

14 1150 1759 OLD Metal, P.T.O selector arm 

15 1150 1761 000 Gasket 

16 F154 0108 020 Bolt, w/washer 2 2 2 M8X20mm 

. _______ . _______ . ______________ . __________________________________ . ________________ . __ ._. _________ ._." _______ . _______________ ---------------0---· . _____ . ____________ .". 

----.---- ••• _-----_._-.------------ -----------------------------.-_ .... _----.-- -----.- ____ ow. _. _________________________________________________________________________ _ 

Nov. 1979 101 



fiG. 1-3 
C1-3-1 

102 

ENGINE CO NT ROl 

Nov. 1979 

• 

• 

« 



• 

• 

• 

Key 
No. Part No. 

1996 0201 OLD Lever 

Part Nama 

2 1996 0204 000 Grommet 

3 69452-01000 VVasher 

4 

5 

6 

6a 

7 

8 

9 

10 

11 

67452-01100 

69452-202LO 

A300 0106 002 

A360 0100 602 

69452-108Ll 

1996 0205 000 

68660-75400 

0350 0151 226 

69452-10900 

Sheet 

Plate 

Nut 

Bolt, w/washer 

Arm, engine control 

Spring 

Spring 

VVasher, plain 

Spacer 

ENGINE CONTROL 

Q'ty 
f-----,.------'---,----j Exch.~nge- Application Description 
S670DP 8670 8670P ability 

2 2 2 

2 2 2 M6 

2 2 2 M6 

2 2 2 

12 69452-007L3 Lever, engine control 

13 A313 0101 201 Nut, slotted M12 

14 0520 0120 018 Pin, split 2,0X18 mm 

15 68452-01703 Rod 

16 69552-16200 Joint 

17 0350 0140 818 VVasher, plain 2 2 2 

18 0521 0108 000 Pin, snap 2 2 2 8,0 

19 1996 0203 OLD Pedal 

20 67452-80901 Lever 

21 0550 0004 020 Pin, spring 4,0X2 0 mm 

22 69452-00400 VVire, accelerator 

23 0350 0130 613 VVasher,plain 

24 0520 0116 018 Pin, split 1. 6,0X18 mm 

25 67352-02700 Spring, return 

26 A301 0108 002 Nut 

Nov. 1979 

FIG. 3 
C7 .. 32 

Remarks 

103 



FIG. 7-4 
C7-4-1 

104 

CLUTCH 

/ 

1 O~/4 

8 l1111 15 

12 

• 

• 
·~17 

12 

• 
Nov. 1979 



• 

• 

• 

CLUTCH 

Key Part No. Part Name No. S670DP 

1180 2173 000 FORK & SHAFT, clutch 

2 1150 2158 000 Key 2 

3 0740 0002 200 Ring, snap 2 

4 0830 0100 220 O-ring 

5 1990 2156 OLD Metal, clutch shifter 

6 A651 0600 600 Nipple, grease 

7 1180 2174 OLD Arm 

8 A052 0110 040 Bolt 

9 A303 0110 002 Nut 2 

10 0730 0003 016 Liner 

11 1167 2214 OLD Clevis 

12 1130 2157 000 Pin, clevis 2 

13 0350 0130 815 Washer, plain 2 

14 0521 0108 000 Pin, snap 2 

15 1996 2172 OLD Rod 1 

16 1996 2171 OLD Pedal, clutch 

17 A651 0600 600 Nipple, gease 

18 1150 2208 000 Spring, return 

19 1995 2178 000 Hook, clutch 

PEDAL 

Q'ty 

S670 S670P 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

1 

Exchange- Application ability Description 

22 'II 

22'11 

M6 

MIOX40mm 

MIO 

t=1.6mm 

8'11 

8'11 

M6 

Remarks 

- ~ - ~ - - - - - - - - - - - - - _. - - - - - - - - - - - - _. - - • - - - • - - - - - - - - _ •• - _ ••• _ •• - _ •• _ •• _.oO _._ •••• _. • •• - - _. _. - _ •• - • - - _. - - •• _. - • - _. - - • - - - - - _ •••••••• - - _. - - _. - - • _. _ •• - - - _. • - ••• _. - - _. - - -. - _. - - _ • 

. _ .. _ .. _. __ ..... __ . ___ . __ .......................... __ ... __ ........ __ .. _ ............ ____ ...... --0.-- .... _____ ._ ....................... -._- ..... __ ............... -..... _- . 

Nov. 1979 105 



FIG. 5 BRAKE PEDAL 
C7-5-1 

21 

• 
21 

2 

~ 22 

21 20 '\ll~j 
1 YI 25/ 
~ ~_24 23 
// (§)-;:- 2 2 

@ ~23 

106 Nov. 1979 

s 



• 

• 

• 

Key Part No. Part Name No. 

1995 2201 OLD Shaft, cross 

2 0740 0003 000 Ring, snap 

3 1150 2202 2LO Holder, L.H 

4 1150 2202 1 LO Holder, R.H 

5 F155 0110 025 Bolt, w/washer 

6 A651 3600 300 Nipple, grease 

7 1150 2204 OLD Pedal, L.H brake 

8 0572 0007 030 Key 

9 A222 0106 025 Screw 

10 1150 2215 OLD Plate, lock 

BRAKE PEDAL 

Q'ty 
f---y----'-;,-----J EKch.~nge. Application Description 
S670DP S670 S670P ability 

1 ' 

2 2 2 30¢ 

4 4 4 M10X25mm 

3 3 3 PT=1/8" 

M6X25mm 

Remarks 

5 
2 

- _________ • ___________________________ ." _ •• ______ - ________ • __ • _____ - ___ • ______ " ______ - ______ • __ o. o. ____________________ • __ • __ • ______ - ---.-- _______ - -- --_. - _A. _. __ A _____ _ 

11 A360 0100 602 Washer, spring 

12 A300 0106 002 Nut 

13 1150 2214 OLD Plate, ratchet 

14 F154 0108 025 Bolt, w/washer 2 

15 1150 2222 OLD Arm, side brake 

2 2 

M6 

M6 

M8X25mm 

-----' --- ------ ----_. -------------- ------_. -----_. ---_ .. ---_. ------~ --" -----_. -- -" _.- _. -_ ... --- ---- - --- _. ----- ---_. -_. --_. ---- .. --"" - ---" --- ------ ----------------_. -- -. 
16 0740 0001 200 Ring, snap 12 ¢ 

17 4422 2285 009 Spring, pull 

18 1150 2203 OLD Pedal, R. H brake 

19 1150 2208 000 Spring, return ~ 2 2 

20 1990 2220 OLD Rod, adjusting 2 2 2 ----_ ... " -----------------------------------------------_._ .. -.--.------------- --------_._---- .. -..................................................... __ ............. _-_ .. _----
21 1130 2157 000 Pin, clevis 4 4 4 

22 0350 0130 815 Washer, plain 

23 0521 0108 000 Pin, snap 

24 A303 0110 002 Nut 

25 1167 2214 OLD CI evis 

4 

4 

2 

2 

4 

4 

2 

2 

4 

4 

2 

2 

8¢ 

M10 

.- •••• - -- _._ ••••••• _---_. __ •• _-- __ A __ • ___ ._. - •• _ • ____ ••••••••••••••••• __ •••••• -. _ •••••• -. - ••• _. -- - - •••••••• -- -.- ••• - •• -- ••••• -. --- •••• _ •• ---.- •• - ••••• - •••• --» - ••• -----

.. _._--_. --_._-- .. _-_. __ ........ _.- .. __ ... _.- ... _ ..... _ .......... __ .. _ .. _ ..... _ .. _ .. - -_. __ .. --_ ....... _-_ .. _-- .. -........... _- .... _ .. --.- ... _---.- -_._.-._--_ ... -...... . 

Nov. 1979 107 



FIG. 7-6 
C7-6-1 

108 

DIFFERENTIAL LOCK SYSTEM 

1 1 

1 3 

• 

• 
Nov. 1979 

s 



• 

• 

• 

Key 
No. 

DI FFERENTIAL LOCK SYSTEM 

Part No. Part Name 

DIFF. LOCK SHIFTER 

1167 1800 OLO DIFF. LOC K SHIFTER ASSY. 

* Shifter, Diff. lock 

* Shaft, Diff. lock shifter 

Q'ty f---~---'-,----1 Exch.a.nge- Application Description 
S670DP S670 S670P ablhty 

FIG. 6 
C7-6-2 

Remarks 

Consist of 
the mark '" 
'" 1150 1802 000 

'" 1150 1801 011 

______________________ >J: _____________ ~i_r:'! __ ~_~p.~~ ______________________________ ~ ______ ~ ______ ~ __________________________________________________ ~ __ ~_~~_~ __ :~?_~ __ ~?8 
2 11501803000 Pin, shifter 2 2 2 

3 1150 1804 OLO Metal, shift shaft 

4 1150 1805 000 Gasket, metal 

5 F144 0106 016 Bolt, w/washer 2 2 2 

6 0830 0100 160 O-ring 16.0' 
~ ••• _. ___ • _______ " ____________ • ________ • _. ___ • _. - _. _________ ". _____ "_0- ________________________ ow _. _____ • _. __ " " ___ • ______________ " __ - - ----- -- ____ - _._. ________ --- -------

7 1167 1806 OLO Arm, Diff. lock 

8 

9 

10 

0550 0006 028 Pin, spring 

A050 0108 035 Bolt 

A301 0108 002 Nut 

DIFF. LOCK PEDAL 

11 1990 1852 OLO Pedal, Diff. lock 

12 A651 0100 600 Nipple, grease 

6.0'X 28 mm 

M8X35 mm 

M8 

M6 

13 0740 0001 400 Ring, snap 2 2 2 14.0' 

14 1150 1851 011 Pin, pedal 
- - - - - - - - - - - - _. - - - - - - - _. - - - - - - - • __ - - - - - - - - - _. _. - - - - - - - - - - - - - : - - - - - ." - - - - _~ - - - - - - - _ •• - - - - - _" 0, _ _ _ _" ___ " _ "_ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _. _ " • __ • _____________ , 

15 1150 1853 OLO Suppa rt, Diff. lock pedal 

16 F154 0108 020 Bolt, w/washer 4 4 4 M8X20 mm 

Nov. 1979 109 



FIG. 7-7 
C7-7-1 

43 

110 

POWER STEERING 

47 

... 41 ~a 

• 

• 
Nov. 1979 



POWER STEERING FI 
C7,7,·2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670DP 8670 S670P 
ability 

1 1995 2101 000 STEERING GEAR BOX ASSY. 1 1 See Fig. 7-8 

2~6 67441-01000 SOCKET ASSY. 1 1 

2 67441-01011 Body, socket 1 1 

3 67441-00917 Nipple, grease 1 1 

4 67441-00916 Cover, dust 1 1 
w."""" ___ --------------------------- ---------------""-----"---_.,-------------- ------- ____ wow --_- ... ._--------- ____ w_o. ________ --- ______ 0--------- - ------------------"---

5 67441-00918 Nut, slotted 1 1 

6 67441-00919 Pin, split 1 1 

7 67354-00301 Nut 1 1 

8 1996 2152 OLO Link, drag 1 

1995 2134 OLO Link, drag 1 
.. -.----- -----.-._----------------- --------------------------._".------------- ---_._- ------- .-.---- .. _-------- _________ w ______ 

---"---------------- ___ -0 ____ -_--.----"---

9 67354-00201 Nut 1 1 

10 1995 2135 OLO Joint 1 1 

11 1995 2131 002 STEERING BOOSTER ASSY. 1 1 See Fig. 7-9 

12 1996 2151 OLO Bracket, anchor 1 

12a 1996 2131 OLO Bracket, anchor 1 __ " __ w._. _ •• ___ o._Ow. __ • __ ••• _·_._· ·_."·._· ____ w_. ____ ".·_. __ . _____ . ___ ·· ____ · -__ .. _ . ... _--- . -..... ......... _. -_. __ .. -_ .. -.... ---_._ ... _-_ ... -_._ . .. _-_ ..... _._-_ .. _----
13 A052 0116 040 Bolt 3 3 M16X 40mm 

14 A360 0101 602 Washer, spring 3 3 M16 

15 A052 0112 045 Bolt 1 1 

• 16 A303 011.2 002 Nut 1 1 

17 ,18 1996 2138 000 HOSE ASSY. 1 1 
-_ .. _._-- ----_._-_. __ ... -.... __ ..... ..... __ ._._-------_._._---------_ .. _ ... _--- --_._--- -_. __ .- --_._-_. --_ .. _-_. __ . ------_.------_.- --_._ .. _----------_. -------.--------------, 

17 1996 2138 110 Hose 1 1 

18 1995 2138 130 Adapter 1 1 

19 1996 2139 OLO Joint 1 1 

20 F155 0112 025 Bolt, w/washer 2 2 M12X25 mm 

2 1~23 1996 2137 000 HOSE ASSY. 1 1 
--------- -_._-----------_._-------- ---. __ . __ ._--_._-------_._---_._----------- _._--_. ------- --- - -- ---_._.- .. - .. __ ._-----_ .. _- -_._--._--_._--.---- --_._-----------------

21 1996 2137 110 Hose 1 1 

22 1996 2137 120 Joint 1 1 

23 1996 2137 130 Joint 1 1 

24 0830 0100 140 O-ring 1 1 1 4;zi 

25 1996 2141 000 Joint 1 1 
--------- -_ .. _------------_._------ ----------_._--_.-._---_ .. _--_. __ .. -.. _----- ------- ------- ------- --------_ .. . --_._---------- -------------------- ._------_._---_._-_.--

26 0050 1100 240 Clamp 2 2 

27 1996 2136 000 Hose 1 1 

28 1995 2137 001 Clamp 1 1 

29 H154 0108 030 Bolt, w/washer 1 1 M8X30mm 

30 68412-01908 Nut, flange 1 1 M8 
--------- ----------.- .. _---_._----- ------------------------------------------- ---_._- ------- --.'--- .. _._------ ._-_._-----.-._. _._--------_ ... _-_.- -_ ... _._._ .. _----_ .... 

31 1996 2134 OLO Pipe 1 1 

,32 0050 2116 105 Clamp 1 1 

• 33 A052 0110 020 Bolt 1 1 M1OX20mm 

34 A360 0101 002 Washer, spring 1 1 M10 

35 1996 2143 000 Joint 1 1 

Nov. 1979 111 



FIG. 1-1 
C1-1-3 

112 

POWER STEERING 

• 

• 
Nov. 1979 



• 

• 

• 

POWEER STEERi NG 

Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks No. S670DP S670 S670P 

ability 

36 0830 0100 180 O-ring 18J21' 

37 1996 2132 000 Pump, power steering See Fig. 7-10 

38 A301 0108 002 Nut 4 4 M8 

39 A360 0100 802 Washer, spring 4 4 M8 

40 1996 2135 000 HOSE ASSY _ Inc.key No.41 P"""""""""" _______________________ • - _______ o. ___________________ • ___________________________ • __________ • __________ • _______ 0 ____ • _______________________ 0 __ 0 ______ • ______ _ 

41 67303-02313 Clamp 

42 1996 2142 000 Tank, reservoir 

43 1996 2133 OLD Bracket 

44 

45 

1438 2063 010 Band, wire 

F154 0108 016 Bolt, w/washer 

46 1996 2146 000 Collar 

47 1996 2145 000 Plate 

48 67700-20101 Packing 

Nov. 1979 

2 

2 

2 

AR 

2 

2 

2 

AR 

M8X16mm 

113 



FIG. 7-8 
C7-8-1 

j' 

114 

STEER I NG GEAR BOX 

~22 
~23 
~24 
~25 

~ ,-26 
~ ,~ k ;~27 

• 

• 
Nov. i979 



• 

• 

• 

STEERING 

Key Part No. Part Name No. 
Q'ty 

1----,----'--,,----1 Exch.~nge. Application Description 
S670DP 8670 8670P ability 

Remarks 

H9 1995 2101 000 STEERING GEAR BOX 1 1 1 

1995 2101 130 Seal. oil 

2 67453-00119 Bushing, column 

3 1995 2101 120 COLUMN ASSY. 

4 Fl025-08022 Bolt 8 8 8 M8 X 22mrn 

5 A360 0100 802 Washer, spring 8 8 8 M8 

6 67453-00115 Shim, rear cover AR AR AR 

7 67453-00112 Bearing 2 2 2 

8 1995 2101 110 BALL NUT ASSY. 

9 67453-00010 Box, gear 
.~ -_ .. --- . _. --_. --_ .. --_. --_ .. -_ .. - ... _ ...... --_ .... --_ .... _ ... _ ........ _. _ ..... _ .. _ .... - .. - . _. _. -- . _ .. ---_ .. - --" _ .. -_ .. _ .. -- . -------_ .. -- .... --- . -_ ... ---_. ---' --. -_ .. 

10 64353-91213 Screw, adjust 

11 67453-00114 Shim, adjust screw 

12 67453-00116 Gasket, side cover 

13 67453-00040 Cover, side 

14 A303 0110 002 Nut 

15 67453-00111 Shaft, sector 

16 67453-00117 Seal, oil 

17 68453-00200 Arm, pitman 

18 A360 0102 002 Washer, spring 

19 F2300-20000 Nut 

20 1150 1453 100 Pin, dowel 

21 F155 0110 030 Bolt, w/washer 

22 68453-00300 Cap 

23 67353-50300 Packing 

24 A303 0114 002 Nut 

25 A360 0101 402 Washer, spring 

26 0350 0151 430 Washer, plain 

27 67353-60400 Wheel, steering 

Nov. 1979 

AR AR 

2 2 

4 4 

AR 

2 

4 

M10 

M20 

M20 

Ml 0 X 3 Ornrn 

M14 

M14 

M14 

115 



FIG. 1-9 
C1-9-1 

116 

(/ 

POWER STEERING BOO , STOR 

9 

30 

/1 

~: 
I> 5 

@--4 

, 

50 I~-2 
48 W- 53 

~~.~' - 54 

\ 52 
51 

Nov, 1979 

• 

• 



• 

• 

• 

POW ER STEER I NG BOOSTOR 

Key 
No. Part No. Part Name 

1~54 1995 2131 002 BOOSTER ASSY. 

1995 2131 490 Head 

2 A652 3600 300 Nipple, grease 

3 1915 6048 000 Seal, dust 

Q'ty f---.--~.-------j Exch.~nge· Application Description 
S670DP S670 S670P ability 

3 

2 

3 

2 

PT= l/S/I 

FIG. 9 
C7-9-2 

Remarks 

..... 1 ..... .1~.1~ .. ~9.4~.J~9.Q .... 13.~.~?i.~.~~ ............................... . L . ....... . J .. .................................................................... . 
5 

6 

1915 6051 000 Spring 

1915 6052 000 Nut, castle 

7 0520 0140 030 Pin, split 

8 1995 2131 510 Nut 

2 

3 

3 

2 

3 

3 4,0X 30 mm 

...... ~ ..... !~.~.~ .. ~).~.1 ... 1.~.~ .... ~~~~):!~! .. ~.~.i!.~~.~ ........................... _ .... _ ......................................................................... . 
10 0550 0003 012 Pin, spring 

11 A054 0108 095 Bolt 

12 A360 0100 802 Washer, spring 

13 1995 2131 320 Ring, snap 

14 1995 2131 240 Screw 

15 1995 2131 260 Spring 

16 1915 6076 000 Seat 

17 1995 2131 340 Stud 

18 1995 2131 280 Seal, dust 

19 1995 2131 290 Retainer 

20 1995 2131 310 Screw, tapping 

21 1995 2131 190 Bolt, spool 

22 1995 2131 430 Pin, roller 

23 1995 2131 230 Sleeve 

24 1915 6007 000 Cap 

25 0830 0100 120 O-ring 

26 1915 6012 000 Washer 

27 1915 6011 000 Seat, spring 

28 0830 0500 320 O-ring 

29 1915 6010 000 Spring 

30 1995 2131 121 VALVE ASSY. 

31 1995 2131 570 Nut, cap 

32 1995 2131 560 Nut 

33 0830 0100 070 O-ring 

34 1995 2131 550 Adjuster 

35 0830 0100 030 O-ring 

36 1995 2131 530 Plunger 

37 1995 2131 540 Spring 

38 1995 2131 520 Plug 

39 0830 0100 060 O-ring 

Nov. 1979 

4 

4 

2 

2 

2 

2 

2 

4 

4 

2 

2 

2 

2 

2 

3,0X12 mm 

MSX95 mm 

MS 

12,0 

32,0 

7,0 

117 

< 



FIG. 7-9 
C7-9-3 

118 

10 

(/ 

POWER STEERING 

21 

30 

/1 

~~: 
e 5 

@----- 4 

@------ 3 

/~2 
53 

54 

Nov. 1979 

• 

• 
= 



• 

• 

POWER STEERI NG 

Kay 
No. 

40 

Part No. Part Name 

1995 2131 350 Ferrule 

41 1915 6013 000 Nut, self lock 

42 1915 6021 000 CYLINDER ASSY. 

43 1915 6029 000 Ring, piston 

Q'ty f-----r_-=-r-_-lExch.~ngll. Application Description 
S670DP 5670 56701' ability 

2 2 

FI 9 
C7·9-4 

Remarks 

.... 4~ ...... !~L~ .. ~9.?~ .. q9.Q ... .r:').~JQ~ .. ~.QR .. ~.~.~X: ............. L .......... 1... ..................................................................... . 
45 0830 0200 450 O-ring 45,0 

46 1915 6031 000 Box 

47 1915 6035 000 U-ring 

48 1915 6036 000 Ring, heel 

49 1915 6037 000 Bushing 
---_ .. -_. -" ---- ---_ .. --- ---- ------ _. ---_ .... --~. _. -----------_. _. -.... ------- ----.. - .. --- .. --- ---- ." _. ------ . --_ .. -----' -_. - . _ .. _. --_. -_. --' ---- . -- ----_. -_. _." -----_. 

50 1915 6038 000 Seal, oil 

51 0741 0103 700 Ring, snap 37,0 

52 1915 6055 000 Nut 

53 1995 2131 180 End 

54 1995 2131 390 Screw, set 

_________ • _______ • _________ ••• ____ • _____ M _____________ • ____ •• _______ .. _________ ••• --." ._---_. ----, ••••••• __ ._-- •• __ ••••••••••••••••••••• --- •••••••••••• ---- •• --- ••••••• --

Nov. 1979 



FIG. 7-10 
C7-10-1 

120 

POWER STEERING PUMP 

3 

• 

• 

Nov. 1979 



• 

• 

• 

Key Part No. No. 

1996 2132 000 

2~5 1996 2132 120 

2 0840 1014 287 

3 0830 0100 220 

4 0830 0200 500 

POWER STEERING PUMP 

Part Name 

Pump, power steering 

REPAIR KIT 

Seal, oil 

O-ring 

O-ring 

Q'ty 
1---.---=--.----1 Exch.~nge· Application Description 
S670DP 8670 8670P ability 

4 4 

TC14287 

22¢; 

50¢; 

5 0830 0100 050 O-ring 5¢; 

Nov. 1979 

FIG. 10 
C7-10-2 

Remarks 

121 



PI LINE 

16 • t---- 4 

® 

• 
122 Nov. 1979 

s 



• 

• 

• 

Key Part No. No . 

1996 2353 000 

2 A301 0108 002 

3 A360 0100 802 

4 1996 2351 OLD 

5 0830 0100 180 

6 F144 0106 050 

7 A054 0108 050 

8 0830 0100 340 

9 0830 0500 220 

10 1995 2353 002 

Part Name 

Pump, gear 

Nut 

Washer, spring 

Pipe, suction 

O-ring 

Bolt, w/washer 

Bolt 

O-ring 

O-ring 

Filter,oil 

PI 

8610DI' 

4 

9 

3 

2 

2 

II 

a'ty 

8670 

1 

4 

9 

3 

2 

2 

86701' 

4 

9 

3 

2 

2 

Exchange· 
ability AppliCllltion Description 

M8 

M8 

18 ¢ 

M6 X 50mm 

M8X60mm 

34¢ 

22 ¢ 

1 
1-2 

Remarks 

See Fig.8-2 

_____ ._". ____ -__ .. _._.". _______ " ____________ ". _______ ._ ._. _._. __ ,", _. __________ . _ ... _____ ... _____________ . _"_" . ___ ._._ " ___ ._._ . _________ ._ .. __ . _0- ____ . _______________ .. 

11 0830 0100 160 O-ring 16 ¢ 

12 1167 2441 0 L 1 Body, strainer 

13 1996 2352 OLD Pipe, delivery 

14 0830 0500 200 O-ring 20 ¢ 

15 F144 0106 035 Bolt, w/washer 3 3 3 <-} ~~g~~~~~::: M6X35mm ".,." ... """""""""""'" ",",.",.,"""""',.',.,"'."',',",' '",,-, "'-'" ,"" ... '" .T"" iwi)':"6iio20' """""""".", """"""",., .. '.' 
F144 0106 040 Bolt, w/washer 3 3 3 4WD~60050 M6 X 40mm 

16 A054 0108 080 Bolt 3 3 3 M8X80mm 

17 1996 2.354 OL 0 COVER ASSY. See Fig.8-2 

18 0830 0100 120 O-ring 5 5 5 12 ¢ 

,,' "~~ .. "",?,~!,~~.~~~,1, ~,~ """,.,~~,?,~~I1,~", """'" """ , .. ,' ,.,'" ,.~~"" ~~, __ ~~" , __ """,'" ""' __ ",.,., """,.' ,"" """" ",""'" ""',", .... 

• _ •• _.- _. - --- ----------------- _ •••• "._-- __ MO. _.". __ ••• - ________ • ____ • _._. _.- _. - ••• -. - •••• --- --- -- - ---- -.- --_. -.--- _ ••• ---.-.- - --_- __ ._. -------- _. --- _.- ._- -_ •• -. -"-"-

.--_ .... - .. --_._---_.".-_._._ ... _.- ._---". __ ._._------_._----_._._------------ ------- ----.-- -_._--- ----------- ---------------- -------------------- ---_._-----_._-----_.-

Nov. 1979 123 



FIG. 8-2 
C8- 1 

124 

HYDRAULIC PUMP &. COVER 

9 

1 2 

8 

• 

• 
Nov. 1979 



HYDRAULIC PUMP & COVER F! 2 
C8- 2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description 

No. S670DP 5670 S670P ability 

1~8 1996 2354 OLD COVER ASSY. 1 1 

Remarks 

1181 2301 130 Cover 

2 69573-16016 Plug 

3 69573-16012 Housing 

4 69573-16013 Poppet 

5 69573-16014 Spring 

6 69573-16017 Shim AR AR AR t=O.lmm 

69573-16018 Shim AR AR AR t=O.35mm 

69573-16019 Shim AR AR AR t=1.00mm 

69573-16020 Shim AR AR AR t=2.00mm 

69573-16021 Shim AR AR AR t=3.00mm 

7 0830 0100 160 O-ring 16¢ 

8 1996 2354 110 Plug 

9 1996 2353 000 Pump, hydraulic 

1O~15 1996 2353 180 REPAIR KIT 

10 0741 0002 800 Ring, snap 28¢ 

11 1996 2353 170 Seal, oil 

12 1996 2353 130 O-ring 2 2 2 

• 13 1996 2353 140 Ring, support 2 2 2 

14 1996 2353 150 Ring, seal 2 2 2 

15 1996 2353 160 O-ring 

• 
Nov. 1979 125 



FI 8~3 HYDRAULIC LIFT 
C8~3-1 

• 

• 

5 • 
126 

Nov. 1979 

• 



HYDRAULIC II 
-- -

• Key Part No. Part Name 
Q'ty Exchange - Application Description Remarks 

No. S670DP 8670 8670P ability 

1 1995 2411 OlO Case, hydraulic 1 1 1 

2 F155 0110 030 Bolt, w/washer 10 10 10 M10X30 mm 

3 1150 2402 000 Gasket, case 1 1 1 

4 1150 1453 100 Pin, dowel 2 2 2 

5 ____ _ ~~9_1 __ q.1_9_~ __ q9_? ___ Nut 1 1 1 MS 
«~ ••• - --

.•. ____ 0.- _____ .. _--_ ..• -.- ... - ....•. ·_---- ------- -_-_._. ••.. 0_. __ -.. -... _ .... -_._-- ..... -_ ...... _ .. ---- • ___ 0 ••••• _-_ •••••••• • 

6 A360 0100 802 Washer, spring 1 1 1 MS 

7 1150 2415 OlO Lever, adjusting 1 1 1 

8 1995 2414 000 Screw, adjusting 1 1 1 

9 0830 0100 090 O-ring 1 1 1 9,0 

10 1995 2413 Oll __ t:t_~_~~! __ ?.Y!!I1_ ~_~_~ -_________ -_ ------- 1 1 1 ____ 0-·_· _. __ 0 __ 0-._._ ••••• ---_··_- _._.--- . . --.-- -_._._ . -.-.0 _____ - _ .--- __ ••• -0 •• -- __ ._ow·"_·_'_'"." _ ....... _--_ .. __ .. -----

11 4211 1226 000 Pin 1 1 1 

12 1430 1263 000 Spring 1 1 1 

13 A281 0000 808 Screw 1 1 1 

14 F155 0110 040 Bolt, w/washer 6 6 6 M10X40 mm 

15 A600 0001 000 Plug 1 1 1 
____ 0._.- ._._-._--_. __ ._ .... _------ ••• _0 ••••••• -·_·········_" •• ····_·········· 

. _.-_-- _. _ .. _ . ._ ... _- .. _.0 .• - __ - ' __ '0'-"'-'···- _. __ 0_._ ... _- .. -._-- -.-_0 __ 0 ... ___ --------

16 0830 0100 120 O-ring 3 3 3 12,0 

17 0801 0001 400 Ball, steel 1 1 1 9/16 " 

18 1150 1707 000 Spring 1 1 1 

• 19 1995 2432 000 Seat, spring 1 1 1 

20 0741 0002 500 Ring, snap 1 1 1 25,0' 
.-----_.- ._._- .. --- ... -.--.-----_._. -_____ .0---------_ ... ····-._-------_······· _._.- ... .... _.- .-._---- ---_."-_ .... ._-_. __ .- .... _-_. __ -.0 .. _____ .. _---.- ____ oW·O·_· _____ • _____ , 

21 0830 0100 650 O-ring 1 1 1 65,0 

22 A624 0000 300 Plug, oil 1 1 1 

23 1350 1039 000 Packing 1 1 1 

24 1995 2436 000 Valve, control 1 1 1 See Fig.8-4 

25 1996 2401 OlO Cover, hydraulic case 1 1 1 
......... ---_ .... -....... __ . __ ... -. ._._._------_ .... -----_ .. _---_ .... _.--_ ... - .- ..... .'-'-'-

• __ 0 __ .--.- .. ---- .... ------------ -----_._ ...... -._-- . .. ---_ .... _ ....... -.- . 

26 F154 0108 045 Bolt, w/washer 5 5 5 Msx45mm 

27 F5005-10000 Plug, taper 1 1 1 PT=l/S" 

28 A600 0000 300 Plug, taper 1 1 1 PT=l/S" 

29 A054 0108 060 Bolt 2 2 2 M8x60 mm 

30 A360 0100 802 Washer, spring 2 2 2 MS 
____ 0.·-- ____ 0 __ 0 •• __ -.--_ ••• __ ···- ._-- ............. ---_ ... -............ __ .... _- . -.-_." .- .. '" - .. "'- -.......... ------_.--_ .. _-- •• - ____ 0_ •••••••• _.- -_._.- .. - .... _---_ .... 

31 3650 1075 000 Plug 1 1 1 

32 1231 1003 010 Packing 1 1 1 

33 68431-01000 Plug, vent 1 1 1 

34 F154 0108 030 Bolt, w/washer 3 3 3 Msx30mm 

35 1996 2402 OlO Bracket 1 1 1 
.-._0 .... --_ ..... -.. _ ... _ ......... - ... --_ .. _-_ ................................ ... - ... .-.-." .... ... -..... _, , ............... .................... . ........ __ ........... 

36 68176-11700 Pin 1 1 1 

3-( 0350 0162 040 Washer, plain 2 2 2 

• 38 0742 0101 500 Ring, snap 2 2 2 15,0' 

39 68476-02300 Bushing 2 2 2 

40 F155 0110 030 Bolt, w/washer 6 6 6 M10X30 mm 

Nov, 1979 127 



FIG. 8-3 
C8-~-3 

r 24 @ 
.c I 

~. • 0 

22 I .., 
23 

3 

5 

128 

HYDRAULIC LIFT 

31---@ ~33 

45 

• 

• 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. Part Name 

41 1996 2404 OLO Spring,leaf 

42 1996 2405 OLO Plate 

43 1996 2406 000 Plate, lock 

44 

46 

47 

48 

49 

50 

51 

52 

A055 0110 025 Bolt 

A055 0116 070 Bolt 

0350 0151 632 Washer, plain 

A303 0116 002 Nut 

68476-010Ll Stopper 

F 154 0108 020 Bolt, w/washer 

0350 0140 818 Washer, pi ain 

67700-26000 Collar 

Nov, 1979 

HYDRAUliC liFT 

Q'ty I----~---=--~--I Exch,~nge. Application Description 
S670DP 8670 8670P ability 

2 2 2 M10X25 mm 

M16X70 mm 

M16 

M16 

M8X20mm 

M8 

Remarks 

129 

d 



FIG. 8-4 
C8-4-1 

130 

HYDRAULIC CONTROL VALVE 

Nov. 1979 

• 

• 

• 
s 



• 

• 

• 

HYDRAULI C CONTROL VALVE FIG. 
4-2 

Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670DP 8610 8670P ability 

1~18 1995 2436 000 HYDRAUIC CONTROL VALVE 

1995 2436 110 BODY ASSY. 

2 * Plug 1180 2471 220 

3 0830 0100 150 O-ring 2 2 2 15 q\ 

4 * Poppet 1180 2471 210 

5 11802471190 Spring 

6 0830 0100 070 O-ring 7 q\ 

7 1180 2471 180 Ring, back up 

8 * Plug 1180 2471 250 

9 1180 2471 240 Spring 
_________ • ___ W". __________________________________________________________ • ___ ------- ------- ____ ow •• __________ ---------------- -------------------- -------------.--------

10 * Valve, unloader 

11 19952436120 Spring 

12 

13 

14 

* Valve, check 

0830 1100 090 O-ring 

* Seat 

15 * 
16 11802471130 

17 A301 0108 003 

18 

19 

08301100120 

1180 2484 000 

Plate 

Plate, 

Nut 

O-ring 

Plate 

stopper 

20 1180 2479 001 Spring 

21 A301 0108 003 Nut 

22 1180 2448 001 Adapter 

23 1180 2472 000 Washer 

24 A054 0108 050 Bolt 

1180 2471 230 

1995 2436 130 

9q\ 

1995 2436 150 

1180 2471 120 

3 3 3 M8 

2 2 2 12 q\ 

M8 

2 2 2 M8X5 0 mm __ •. _______________________________ • ______________________ . ___________________ . _____ . ___________________________________________ . __ .. _______ ._._. -------0 __ .".--------. 

--------- --------- . -----_. ----- --- - ---- -- -- ------- -----. - - ---_ .. ----'" -_. - _. --- ----- - - -_. - - -- -~.. ... ........... ................ . .......... _ .... _... . .... - . -......... - -- -. 

Nov. 1979 131 



FIG. 8-5 
C8-5-1 

132 

CONTROL HYDRAULIC 

Nov. 1979 

• 

• 
d 



HYDRAUli C CONTROL 5 
C8-5 2 

• Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670DP S670 S670P 
ability 

1 1995 2429 OL2 Lever, control 1 1 1 

2 A690 0000 803 Knob 1 1 1 

3 1995 2431 000 Pin 1 1 1 

4 1155 2407 010 Washer, belleville 4 4 4 

5 0350 0151 026 Washer, plain 2 2 2 M 10 
.. _------ -------_ .. _---------------- -----------.-_.---------------------------- ____ ow. ------- ------- ----------- ______ .w ________ -------------------- ----------------"-----

6 A303 0110 002 Nut 2 2 2 M 10 

7 1996 2416 OLD Plate 1 1 1 

8 1996 2415 OLD Plate 1 1 1 

9 A140 0600 620 Bolt, wing 1 1 1 M6X20mm 

10 0350 0150 622 Washer, plain 2 2 2 M6 ------._. -------------------------- -----._-------"-"------.------------------- ------- ----- -- ---"---
____ w ______ ---------------- -------------------- ----------.-----------

11 0520 0125 015 Pin, split 5 5 5 2.5<,?X15mm 

12 0350 0140 818 Washer, plain 7 7 7 M8 

13 1996 2413 OLD Lever 1 1 1 

14 0550 0005 020 Pin, spring 2 2 2 5 <,? X 2 Omm 

15 1915 4861 000 Stopper 1 1 1 
--------- ---------"-------------_." ------------------------------------------- .------ " ------ ---- --- "._. __ w ___ " ---------------- -------------------- ,---------------------

16 1150 1707 000 Spring 1 1 1 

17 1990 4862 000 Pin 1 1 1 

18 A3000106 003 Nut 2 2 2 M6 

• 19 1996 2414 OLD Plate 1 1 1 

20 F144 0106 012 Bolt, w/washer 4 4 4 M6X12mm --_._---- -----------,--------------- ------"------------------"-----"----------- -------- -------- ------------ ----------------- -------------------- ----------------------
21 1996 2408 OLD Lever 1 1 1 

22 1996 2407 OLD Plate 1 1 1 

23 0742 0100 600 Ring, snap 1 1 1 6<,? 

24 A301 0108 002 Nut 1 1 1 M8 

25 A360 0100 802 Washer, spring 1 1 1 M8 
------_.- ------ - ----------------- -------,-----------------.----------------- -----.- ------- ------ ----------- ---------------- --------,------.---- ---------,---------,--

26 1996 2409 000 Link 1 1 1 

27 1995 2425 000 Collar 3 3 3 

28 1996 2411 000 Plate 1 1 1 

29 1995 2423 000 Link, position 1 1 1 

30 1996 2412 000 Link, control valve 1 1 1 
--------- -------------------------- ----------------------,.-_.------"'--------- ------- ------- -._---- ----------- ---------_._--,- -------------------- ____ 0 ______ -----,-----

31 1995 2421 001 Shaft 1 1 1 

32 0830 0100 120 O-ring 2 2 2 1 2 <,? 

33 1995 2433 000 Plate 1 1 1 

34 A040 0106 010 Bolt 2 2 2 M6X16mm 

35 1155 2416 OGO Quadrant 1 1 1 
._------- ---------_._-----------_.- ------------"---------- -"._-_._------------ ------- ._- --- --._--- --------_.- ---------------- -------------------- ----------------------

36 H154 0108 016 Bolt, w/was her 2 2 2 M8X16mm 

37 1167 2420 000 Nut, hand 2 2 2 

• 38 1915 2414 OGO Washer 4 4 4 

39 1915 2413 000 Guide, rubber 2 2 2 

40 A040 0106 025 Bolt 2 2 2 M6X25mm 

Nov, 1979 133 



FIG. 8-5 
C8-5-3 

134 

CONTROL HYDRAULIC 

Nov. 1979 

• 

• 

• 
= 



• 

• 

• 

HYDRAULI C CONTROL fl 5 
C8-_ 

Key Part No. Part Name 
Q'ty Exchange . Application Description Remarks 

No. S670D P 5670 5670P 
ability 

41 1990 2491 000 Plate 

42 1990 2493 000 Spring 

43 1990 2492 000 Boss 

44 0550 0006 022 Pin, spring 3 3 3 6¢X22mm 

.... ~~ ....... Q~.?l ... Q .1.Q~ .. Q9.Q .. . ~!.~~ .. ~.~.~p. ..... .......................... L. ........ _ ......................................................................... . 
46 'A040 0106 020 Bolt, w/washer 

47 

48 

0350 0130 615 Washer, plain 

A360 0100 602 Washer, spring 

2 2 2 

M6X20mm 

M6 

M6 

....... -- -- --------- ---------_.---- ----- --- --- --- .----- --- ---.--. ---- -_.----- - ---- --. ------- -----.- ----------- ." .. --.--------- -------------------- ---- ------------------

.-------- ----------------------------------------------------------------_.---- -------- ._-.. " .------------------------- .. ----.---- ------------. __ .--.-._.---- .. _.----------_. 

-- - ------ ------- - ------- - --- ---- --- ---. -- -- - --------- - . ----. ---------- ---_. --- - - ---. - ---- . -- --- - - - -------. -- - ----------. --- ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ... ~ .... ~ ~. ~ ~ ~ ~. ~ 

~~~~ ................ -:. .............................. ~ .................... ~ ............. "'."- _ .............. ~ ................... -.. ~ ................... -........... ~ .... . 

Nov. 1979 135 



FIG. 8-6 
C8-6-1 

136 

HYDRAUU C U FT PI STON 

o 

6 

o 

• 

Nov. 1979 

d 



• 

• 

• 

HYDRAULIC LI PI 

Key Part No. Part Name No. 

0830 0100 110 a-ring 

2 1995 2435 000 SAFETY VALVE ASSY. 

3 1995 2415 000 Piston 

4 0830 0100 650 a-ring 

5 1165 2404 000 Ring, back up 

6 1150 2407 000 Rod, connecting 

7~9 1995 2417 002 FORK & CAM 

7 

8 

9 

* 

* 
* 

FORK, lift 

Cam 

Screw 

10 1150 2412 000 Pin 

11 1150 2413 000 Washer 

12 0520 0140 035 

13 1995 2416 000 

14 1995 2418 000 

15 1995 2434 000 

16 0830 0100 400 

17 1995 2419 OlO 

18 F154 0108 030 

19 1150 2424 Oll 

Pin, split 

Shaft, ram 

Washer 

Gasket 

a-ring 

Boss 

Bolt, w/washer 

Arm, ramshaft 

20 1150 2428 OlO Washer 

21 F155 0112 030 Bolt, w/washer 

Nov. 1979 

Q'ty I----~----'-,~- E)(cll.~ngo. Application Description 
S670DP 8670 8670P ability 

2 

2 

2 

2 

6 

2 

2 

2 

2 

2 

2 

2 

6 

2 

2 

2 

2 

2 

2 

2 

6 

2 

2 

2 

11 ¢ 

65 ¢ 

4¢X35mm 

40¢ 

M8X30mm 

M12 X 30mm 

FI 6 
C8·6-2 

Remarks 

1995 2417 110 

1995 2417 120 

A222 0104 010 

137 



FIG. 9-1 
C9-1-1 

13--j 

14,--@ 

138 

DRAW BAR 

4 

12 

G 

0 

0 

1--8 

7 

6 

0 

~-9 

~-10 

• 

• 
Nov: 1979 

• 



• 

• 

• 

Key 
No. Part No. Part Nama 

1181 2603 OL 1 Bracket 

2 A055 0116 035 Bolt 

3 A360 0101 602 Washer, spring 

4 1181 2605 000 Pin 

5 1150 5045 990 Pin, linch 

6 1181 2601 OLO Bar, draw 

7 1181 2604 OLO Clevis 

8 1180 2602 OLO Pin 

9 

10 

67461-03100 Pin, linch 

A055 0116 070 Bolt 

DRAW BAR 

Sll701l 

1 

3 

3 

2 

2 

2 

Q'ty 

p 8670 

1 

3 

3 

2 

2 

2 

S670P 

3 

3 

2 

2 

2 

FIG. 1 
~~ 1-2 

Exchanga . Application Description Remarks abilitv 

MI6X35mm 

MI6 

M16X70mm 
_________ .". _______________________ OM . _________ ... _________ ,, __ ._._. ___________ . ______ . _. ____ . ____ . - ____________ ---_0---------- ... -0--------------- _ ---------------------

11 A303 0116 002 Nut 

12 1181 2602 OLO Plate 

13 

14 

A052 0114 035 Bolt 

A360 0101 402 Washer, spring 

2 

4 

4 

2 

4 

4 

2 

4 

4 

MI6 

M14X35mm 

M14 

••• _______ • _________________ •• _. __ • _______ •• __________ ••• _. ______ ._ 0- • ___ •••••••• __ • _ ••••• -- --- __ - _ ••• ____ • __ ._----_. _.------ • ------------.- •• _-- .-- -.-------_.- ____ MO. 

Nov. 1979 139 



FI 
C9- 1 

140 

3-POINT U NKAGE 

32 

23 
22 

~ 

24 

. I 26 

~~ 
17 

• 

Nov. 1979 

d 



• 

• 

• 

Key Part No. No. 

1~ 4 1167 3150 OLD 

1167 3156 OLD 

2 1167 3160 OLD 

3 A303 0116 002 

4 1167 3151 OLD 

5 1915 3117 OLD 

6 A052 0114 035 

7 A360 0101 402 

8 67461-03100 

9 1150 5034 510 

10 A055 0116 050 

11 A303 0116 002 

12 A360 0101 602 

13 1150 5050 OLD 

14 A052 0116 040 

15 A055 0112 110 

16 A360 0101 202 

17~20 1996 3101 OLD 

17 1996 3102 OLD 

18 67762-01300 

19 67461-81900 

20 1996 3103 OLD 

21 67361-23902 

22 67361-25200 

23 0350 0151 632 

24 68461-02600 

25 1996 3105 OLD 

26 1996 3106 OLD 

27 1996 1155 000 

28 0350 0161 632 
-----""- -- ____ -.0 ______ ----------. 

29~32 1180 3015 Oll 

29 1180 3016 Oll 

30 1180 3019 OLD 

31 1180 3018 OLD 

32 1180 3017 Oll 

33 67200-11204 

Nov. 1979 

Part Name 

CHECK CHAIN ASSY. 

Chain B, check 

Turn-Buckle 

Nut 

Chain A, check 

Bracket, stabilaizer 

Bolt 

Washer, spring 

Pin, linch 

Link, lower 

Bolt 

Nut 

Washer, spring 

Bracket, lower link 

Bolt 

Bolt 

Washer, spring 

ROD ASSY. 

ROD, lift upper 

Nut 

Turn-Buckle 

Rod, lift lower 

Pin 

Pin, snap 

Washer, plain 

Pin, lift arm 

Joint 

Pin, lift arm 

Liner 

Washer, plain 
- - . - _. - -------------------------."' --~ ------
TOP LINK ASSY. 

Link 

Nut, lock 

Turn-buckle 

Link 

Pin, upper link 

u 

S670DP 

2 

2 

2 

2 

2 

2 

8 

8 

8 

2 

2 

4 

8 

2 

4 

2 

2 

2 

2 
2 

2 

2 

2 

4 

4 

2 

2 

2 

2 

Q'ty 

8670 8670P 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

8 8 

8 8 

8 8 

2 2 

2 2 

4 4 

8 8 

2 2 

4 4 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

4 4 

4 4 

2 2 

2 2 

2 2 

2 2 

Exchange- Application Description Remarks ability 

Ml 4 X 35mm 

M14 

M16X50mm 

M16 

M16 

M16x40mm 

M12XIIOmm 

M12 

2 
----- 2 ___ ;Z __________ ........... _ ............ _ ......................... _ ....... _ .. 

2 2 2 

141 



FIG. 10-1 
C10-1-1 

142 

6 

/,7·f ~i\l 8 9

10 

48 

31 

40~ 

42 

36 

37 

ELECTRI CAL SYSTEM 

• 

• 
Nov. 1979 

• 



• 

• 

• 

Key 
No. Part No. Part Name 

ELECTRiCAL 

Q'ty 
Exch~nge. Application Description Remarks 

S670DP S670 S670P ability 
----4-------------~------------------_4--_+--_+~~+----_+------_+----------------------

1 1996 2805 000 Harness 

2 0980 1001 500 Fuse 

3 1996 2802 OLD Cove r, ha rness 

4~8 1135 2835 000 HEAD LAMP AS~Y. 

4 1915 2828 300 Unit, sealed beam 

5 1915 2828 400 Bulb 

6 1135 2836 000 SOCKET ASSY. 

7 1915 2828 700 Spring 

8 A300 0105 002 Nut 

9 68412-01905 Nut, flange 

10 68412-01908 Nut, flange 

11 1990 2841 000 Switch, safety 

12 1915 2841 310 Dirt, excluder 

13 1990 2841 510 Nut 

14 1915 2841 610 Washer, spring 

15 1990 2843 OLD Support, safety switch 

16 1915 2844 OLD Cover, sa fety switch 

17 F242 0106 010 Screw, w/washer 

18 F144 0106 010 Bolt, w/washer 

19~28 67404-12202 WORKING LAMP ASSY. 

19 67404-12221 

20 67404-12219 

21 67404-12218 

22 67404-12225 

23 67404-12222 

24 * 
25 F1610-04010 

26 67404-12223 

Rim 

Lens, lamp 

Gasket, lens 

Bulb 

Spring 

Housing 

Screw, machine 

Stay,lamp 

27 A040 0106 012 Bolt 

28 A360 0100 602 Washer, spring 

29 A054 0108 025 Bolt 

30 1980 2911 000 Battery 

31 1980 2908 000 Cover, battery 

32 67404-00800 Clamp, battery 

33 67404-00901 L-bolt 

34 0350 0130 613 Washer, plain 

35 A300 0106 002 Nut 

36 1980 2907 000 Seat, battery 

37 1996 2804 OLD Base, battery 

38 F 155 0112 030 Bolt, w/washer 

Nov. 1979 

1 

2 

1 

2 

2 

2 

2 

6 

6 

1 

2 

1 

1 

2 

1 

1 

1 

2 

2 

1 

1 

1 

2 

2 

1 

1 

1 

1 

2 

2 

4 

1 

1 

2 

1 

2 

1 

2 

2 

2 

2 

6 

6 

1 

2 

1 

1 

2 

1 

1 

1 

2 

2 

1 

1 

1 

1 

2 

2 

2 

2 

4 

1 

1 

2 

1 

2 

1 

2 

2 

2 

2 

6 

6 

1 

2 

1 

1 

2 

1 

1 

2 

2 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

2 

2 

4 

1 

1 

2 

15A 

M5 

M5 

M8 

M6;< 10 mm 

M6X 1 0 111m 

12V, 2:JW 

M4 X 10 mm 

M6X 12 111m 

M6 

M8X25mm 

YIIO-5(U 

M6 

MG 

M 12 x 30 111m 

Inc.Key No.12~14 

143 



FIG. 10-1 
C10-1-3 

144 

ELECTRI CAL SYSTEM 

31 

40~ 

39 ~." ~41~ 

42 

36 

37 

1 20211~25 

22 

G I 28 
1 26 

29 0 

• 

• 
Nov. 1979 



ELECTRICAL Fi 1 1 
C1 _ 1-4 

Remarks Key Part No. Part Name 
Q'ty Exchange- Application Description • No. S670DP 8670 8670P 

ability 

39~42 1995 2802 000 Cable, battery 1 1 1 CB 

39 1995 2802 110 Cable 

40 1915 2821 100 Bolt 

41 1915 2821 200 Nut 

42 1150 2803 100 Cap 

43 67404-00601 Cable, battery 8 

44 67620-84106 Clip 

45 08474-63000 Tube 3 3 3 

46 F2530-08000 Washer, tooth 

47 H154 0108 020 Bolt, w/washer M8X20mm 

48 1438 2063 010 Band, wire 

• 

• 
Nov, 1979 145 



FIG. 10-2 
C10-2-1 

146 

5 

METER PANEL 

22 

13 

• 

• 
Nov, 1979 

J 



• 

• 

• 

METER PANEL 

Key 
No. Part No. Part Name 

1~7 1996 2803 000 T ACHO METER ASSY. 

1996 2803 110 Meter, tacho 

2 1980 2904 160 Bulb 

3 1180 2903 150 Plate 

4 1980 2904 130 Nut 

5 1980 2904 150 Cord 

6 1980 2904 140 Cord 

7 1180 2903 130 Seat 

8 1915 2827 410 Cap 

9~13 67404-12700 

9 67404-02711 

10 H242 0104 008 

11 67404-02714 

12 67404-02713 

13 67404-02712 

14~16 1150 2827 010 

14 1150 2827 110 

15 1150 2827 310 

16 1150 2827 210 

17 30668-52900 

18 A242 0106 030 

19 0350 0130 613 

20 A360 0100 602 

21 A300 0106 002 

22 68404-01600 
......... ","----------------.------

23 67620-84106 

24 08474-63000 

STARTER SWITCH ASSY. 

Switch, starter 

Screw, w/washer 

Packing 

Nut, lock 

Key 

LIGHT SWITCH ASSY. 

Body 

Nut 

Knob 

Regulater 

Screw 

Washer, plain 

Waser, spring 

Nut 

Cable, flexible -.-_.--------_.---_ .. --._--_ ..... ----_.-.-. 
Clip 

Tube 

25 H144 0106 016 Bolt, w/washer 

Q'ty 
\---,-----=-,,----l Exch.a,nge· Application Description 
S670DP 8670 S670P ability 

4 

2 

5 

2 

2 

2 

2 

2 

-------
3 

3 

4 

4 

2 

5 

2 

2 

2 

2 

2 

--- .. _ . 

3 

3 

4 

4 

2 

5 

2 

2 

2 

2 

2 

. -- ---
3 

3 

4 

12V,3.4W 

M4X8 mm 

M6X30 mm 

M6 

M6 

M6 

M6X16mm 

FI 1 2 
C1 2 

Remarks 

_________ • ______ ••• _________ ._. _______ •• ___________ • ______ •• ________ .. ___________ • __ • ___ ". ____ • ____ " ••• ________ •• __________ • _______ • _______________ .- _____ 0 ______ ---- •• _. 

Nov, 1979 147 



FI 11-1 NAME PLATE 
1-1-1 

2 3 

Oi 5pl,cem;.;t: 79 69:----c=----'--=­• ' ,",In, 30 H' /2700 

HIT5U8ISIII AGRICULTURAL (Max, bar~P;i 
'1 AD E I MACHINERY Co. LTD 

_N JAPAN ' . 

10 --

Displacement: 79,61 . - --­cu.,", 30 H' /2700--

HITSU51SHI AGRICULTURAL u, (M.~. b3r~'';f)' 
MADE IN J""CHINERY CO.LTD A PAN ' • 

10 

" C;C;' ((y 1 6 I,\li /;:/'f; '0/ 13 ((/i"m~.~1 p if 1 \I~~~~/~k~ 
// '/ /' / ~" ~.f1 .IJ/"/j. 

_ ,/ // f ::,y"'/ "",// I ' 

~~~~~\~:~~~~'~'4 ~._"_, / 
7 ~)y/=,\5 4 8 ~\_~/ 

5,6 ( (()!' ) I 9 

\ 7 

• 

1 3 

U.- IN -ID 

15 

20 
17 19 (0 

148 NDV. 1979 



• 

• 

• 

Key Part No. No. 

1996 2741 000 

1 a 1996 2701 000 

2 1996 2702 000 

3 1996 2705 000 

4 1990 2703 010 

NAME 

Part Name 
Q'ty 

1----.---'-,---1 Exch.~nge. Application Description 
S670DP 8670 8670P ablhty 

Plate, name 

Plate, name 

Label, live P.T.O 2 

Label, hydro select 1 

Mark, transfer let C;I,," J10g- po~ 

2 2 

2 2 

FI 11-1 
C11-1-2 

Remarks 

.. ·· .. ; .. · .. i·g!io .. 270·,; .. OC;O .... ·~ji~·;k·:·L:H .. ; .. ~·~i~·:·~~D~ .. .:·6<i ~ .. ;.- .................................................................................. .. 

6 1990 2706 000 Mark, R. H \ CI '1 (., - d. 1/1 - I.) <.I 

7 
'7v.. 
8 

1.0.10 
1142 2709 000 
03400- eJl\\OD 
1980 2672 000 

~100 1_ 
Mark l~o'1·~1"15"'OOO I· 1 
I'\~r ' sp.~,,\ I 

Label, diesel 

9 1980 2661 000 Label, radiator 

10 68419-04500 Label 

11 1980 2658 000 Label, hydro guide 

12 1990 2722 000 Label, P.T.O 

13 1990 2721 000 Mark, P.T.O operating 

14 1995 2701 001 Label, flow control 

15 1150 2737 000 Plate, starter switch 

16 1970 2713 100 Mark, caution 

17 1150 2739 010 Plate, light switch 

18 1980 2664 000 Label, Acce!. 

19 1150 9516 000 Chart, gear speed 

20 69507-03601 Emblem, cap 

21 1996 2706 000 MarK, d 

Nov. 1979 149 



FIG. 12-1 
C12-1-1 

150 

TOOL BOX 

- 1 

• 

• 
Nov. 1979 

• 



• 

• 

• 

Key Part No. Part Name No. 

1156 2600 OLO Box, tool 

2 1995 2601 OLO Plate 

3 H155 0112 020 Bolt, w/washer 

4 F155 0112 030 Bolt, w/washer 

TOOL BOX 

Q'ty I--~~----="_--I Exch.a.nge- Application Description 
S670DP S670 S670P ablhty 

2 

2 

2 

2 

2 

2 

M12X20mm 

M12 X 30mm 

FIG. 1 1 
C12·1-2 

Remarks 

•••••• _____________ • ___________ •• __________________ • _______________________ ._. ______ • _____________ ." _________ • _________________ -.0 ___ " •• - •• -.---- ____ 0 _____________ ". __ 

- -. ------ ---------... -. -------. --. -- ---.. ----------. ---- . --------. -- .... - -~ ----_. - -. ---- ----- -- -- . _. -- -. --------- . ------. ------. - ---.. -. --- - --... --. - ------ --' -----.. ------

Nov. 1979 151 



FIG. 1 12 
C1 

152 

2 

3 

TOOLS 

• 

11-~ 

Nov. 1979 

J 



TOOLS FI 1 :2 
C1 :2 

Q'ty f------_,------'--,_---1Exch.~nge. Application Description 
S670DP 5670 5670P ability • Key Part No. Part Name 

No. 

1915 2907 000 Bag, tool 

Remarks 

2 1150 2910 000 Oiler 

3 1167 2907 000 Wrench 

4 0990 4000 810 Spanner 

5 0990 4001 214 Spanner 

6 0990 4001 719 Spanner 

7 0990 4001 922 Spanner 

8 0990 1000 125 Driver 

9 0990 3000 026 Spanner 

10 0990 6001 417 Spanner 

11 0990 6001 922 Spanner 

• 

• 
Nov. 1979 153 



• 

.... I 

I 

• 

• 



FIG. 13-1 
C13-1-1 

156 

26~ 
25 'I 

23 

24 

18 

FRONT AXLE 

~ 

~ 

29 . ( ~ 
~Q 
39 

1 1 

• 
~24a 

24 

30 

29 

• 

55 • 
Nov. 1979 



• 

• 

• 

Key 
No. Part No. Part Name 

1 1167 2051 OLl Beam, center 

2 1150 2057 000 Bushing, center pin 

3 1150 2058 000 Pin, center 

4 0560 0110 058 Pin, clevis 

5 0731 0001 010 Liner 

6 0520 0130 025 Pin, split 

7 1150 2059 000 Shim 

1150 2060 000 Shim 

8 A651 0100 600 Nipple, grease 

9 1167 2062 OLD Beam, L. H extension 

10 1167 2061 OLD Beam, R. H extension 

11 A055 0116 065 Bolt 

12 A360 0101 602 Washer, spling 

13 A303 0116 002 Nut 

14 1150 2057 000 Bushing 

15 0760 0051 206 Bearing, thrust 

16 0830 0100 490 a-ring 

17 1150 2069 000 Bushing, a-ring 

18 1990 6183 Oll King-pin, L.H 

19 1990 6181 OLl King-pin, RH 

20 1915 6189 000 Bushing, king pin 

21 0830 0100 300 a-ring 

22 1915 2056 OLD Arm, L. H knuckle 

22a 1995 2081 OLD Arm, L.H knuckle 

23 1915 6185 OLD Arm, R.H tie rod 

FRONT 

Q'ty Exchange- A I' . 
S670 S670P ability PP IcatlOn 

1 1 

2 2 

1 1 

1 1 

AR AR 

AR AR 

3 3 

1 1 

4 4 

4 4 

4 4 

2 2 

2 2 

2 2 

2 2 

1 1 

2 2 

2 2 

1 

Description 

10,0X5smm 

t=l • 0 

3,0><25 mm 

t=0.4rnm 

t=0.6mm 

M6 

M1 6X6 5mrn 

M16 

M16 

#51206 

30,0 

Fi 1 1 

Remarks 

--------- ------------------ ------- --------- .- ------------ ----------------- ------ --- -- ------. --- - ----------- ------ ------.----------------- ---.------------------ ---

24 1990 6172 000 Bolt 

24a I 1990 6187 000 Bolt 

25 A360 0101 202 Washer, spring 

26 A303 0112 002 Nut 

26a 1990 6188 000 Nut 

27-32 67441-01000 

28-32 67441-00900 

27 67441-01011 

28 67441-00911 

2967441-00917 

30 67441-00916 

31 67441-00918 

SOCKET ASSY, L.H 

SOCKET ASSY, RH 

Body, L.H socket 

Body, RH socket 

Nipple, grease 

Cover, dust 

Nut, slotted 

32 67441-00919 Pin, split 

33 1915 2055 000 Washer 

34 67354-00201 Nut 

Nov. 1979 

2 

2 

2 

1 

1 

2 

1 

1 

1 1 

1 1 

1 1 

2 2 

2 2 

2 2 

2 2 

2 2 

M12X70 mm 

M12 

M12 

M12 

Except key No.28 

157 



FIG. 13-1 
C13-1-3 

158 

23 

24 

I .~.'l 

30 

29 

1 1 

FRONT AXLE 

p~~ 
~24a 

33 28
34 

~ ~~ 22 

36\ . 

~ \ 24 

J 30 

39 

29 
6~ 

5~ 

• 

• 
Nov. 1979 

d 



FRONT AXLE FI 1 1 
C13 1-4 

• Key Part No . Part Name 
Q'ty Exchange- Application Description Remarks 

No. S670 S670P 
ability 

35 67354-00301 Nut 1 1 

36 1990 2081 OLD Rod, tie 1 1 

37 1167 2083 2LO End, L.H tie rod 1 1 

38 1167 2083 lLO End, R.H tie rod 1 1 

39 1167 2086 000 Bolt 2 2 M8x46 mm 
------1----

40 A360 0100 802 Washer, spring 2 2 M8 

41 A301 0108 002 Nut 2 2 M8 

42 0840 1040 628 Seal, oil 2 2 TC40628 

43 1150 2073 011 Bushing, oil seal 2 2 

44 1150 2074 000 Plate, oil seal 2 2 
---

45 0770 0030 206 Bearing, taper roller 4 4 #30206 

46 1167 2075 OLO Hub, front 2 2 

47 1110 1661 000 Washer 2 2 

48 A313 0101 200 Nut, slotted 2 2 M12 

49 0520 0130 020 Pin, split 2 2 3,0X2 0 mm 

50 A052 0112 030 Bolt 8 8 M12X30 mm 

51 A360 0101 202 Washer, spring 8 8 M12 

52 A303 0112 003 Nut 8 8 M12 

• 53 1150 2076 000 Gasket, cap 2 2 

54 1150 2077 OLO Cap, hub 2 2 
--- ---

55 F144 0106 012 Bolt, w/washer 6 6 M6XIOITIm 

- - - ~ - - - - ... ---- ------.--

---_._----------- ------ ------ - ----- ------- ------------ +- -------- - - - • + • - - -~ - ~ - - - -

---- - •• ---+----- --- ---- -- ------" +-+. ---------- ----- ----------.+._---------- ---- --------------

• , 

Nov. 1979 159 



FIG. 13-2 
C13- 1 

160 

30 

TIRE & WHEEL (AG) 

• 

2 

3 

Nov. 1979 



• 

• 

• 

TIRE &. WHEEL (AG) 

Key 
No. 

1,2 

2 

3 

Part No. Part Name 

FRONT TIRE 

1915 3005 000 FRONT TIRE ASSY. 

1915 3005 001 Tire, front 

1915 3005 002 Tube 

1150 2078 OGO Wheel, front 

3a 1996 3006 OGO Plate 

4.5 

4 

5 

6-10 

6 

7 

8 

9 

10 

REAR TIRE 

1996 3001 000 REAR TIRE ASSY. 

1996 3002 000 Ti re, rear 

1996 3003 000 Tube 

1996 3004 OGO REAR WHEEL ASSY. 

1996 3005 OGO Rim 

69436-80114 Disk 

1180 3063 000 Bolt 

A303 0116 002 Nut 

A360 0101 602 Washer, spring 

Nov. 1979 

Q'ty Exchange-
S670 S670P ability Application Description 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

2 2 

8 8 

8 8 

8 8 

500-15 

300DX15DC 

12.4-24 

MIS 

MIS 

FIG. 1 
C13·2··2 

Remarks 

161 



FIG. 13-3 
C13-3-1 

162 

TIRE & WHEEL (ES) 

2 

3 

• 

• 
Nov. 1979 

d 



• 

• 
Nov. 1979 163 



FIG. 13-4 
C13-4-1 

164 

WHEEL (WT) TIRE & 

5 

16 

• 

• 
Nov. 1979 



• 

• 

• 

TIRE & WHEEL (WT) 

Key Part No. No. 
Part Name 

1<1 15 0-\ tiS] 
FRONT TIRE 

-1~ <ttlil 000 Tire, front 
(j! 

2~7 1915 4814 OGl 
111<- L 

FRONT WHEEL ASSY. 

2 1915 4814 120 Wheel, disk 

3 1915 4814 110 Wheel, disk 
~ * ~ - - - - - - - - - ¥. + * - ~ - - - - - - - - - - • + -. - - - -. 

4 1990 4815 001 Gasket 

5 A052 0110 025 Bolt 

6 A303 0110 002 Nut 

7 A360 0101 002 Washer, spring 

8 1915 4815 OLO Spacer 
--_.---- -_ ... -._-----_ ... -.-----.-- . --.-----_ ... -

9 0830 0501 050 a-ring 

10 F144 0106 025 Bolt, w/washer 

11 A055 0112 045 Bolt 

12 A360 0101 202 Washer, spring 

13 1150 2076 000 Gasket 

REAR TIRE 

14,15 1915 4801 000 REAR TIRE ASSY. 

14 1915 4802 000 Tire, rear 

15 1915 4803 000 Tube 

16 69436-80205 Wheel, disk 

Nov, 1979 

Q'ty Exchange. 
8670 8670P ability Application 

2 2 

2 2 

2 2 

2 2 

2 2 

12 12 

12 12 

12 12 

2 2 

2 2 

6 6 

8 8 

8 8 

2 2 

2 2 

2 2 

2 2 

2 2 

<'-tj:, 
&-

.. ---- •• -+-

.--_ •• _-+ • +---._- .. --.- .. ---_.-

Description 

20X8.00-10 

6001 

M10x25mm 

M10 

M10 

•• -+ ••• ------ .. -. 
105,0 

M6X2 5 mm 

M12x45mm 

M12 

13.6-16 

W12-16 

FIG. 1 
C13-4-2 

Remarks 

Tube Less ~i,Lrcl I ell S -'1SII 

w//va I ve hole 
-_. __ ........ -

_. -- .. --.-.---------_ ... 

165 



C
F1G. 13-5 

13- 5-1 

166 

STEERING 

• 

.1 
Nov. 1979 



STEERING Fi 1 
C13·5 2 

Key Part No. Part Name 
Q'ty Exchange- Application Description Remarks • No. 5670 5670P ability 

000 STEERING GEAR BOX See Fig.7-8 1995 2101 

2-7 67441-00900 SOCKET ASSY. Except key No.3 

3-7 67441-01000 SOCKET ASSY. 

2 67441-00911 Body, socket 

3 67441-01011 Body, socket 
-------- ----- ----- --------- ----------_ .. _-----

4 67441-00917 Nipple, grease 2 

5 67441-00916 Cover, dust 2 

6 67441-00918 Nut, slotted 2 M12 

7 67441-00919 Pin, split 2 

8 67354-00201 Nut M17 
.----- ------------------

9 1995 2102 OLO Link, drag 

10 67354-00301 Nut M17 

• 

• 
Nov. 1979 167 



~------------~-~-~ 

• 
I I 

• 

• 



$ ® :fit % JIIfl '* 51 
NUMERICAL PARTS INDEX 

• ffll&tJf% Jil.llitJf% ffll&tJf% Jil.t±ltJf% ffll&tJf% Jil.t±ltJf% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

A040 0106010 34 A300 0106 002 35 A360 0100 602 30 
A040 0106012 27 21 25 A040 0106020 46 
A040 0106 025 40 A300 0106 003 18 40 
A042 0114 030 27 A301 0108 002 17 A360 0101 002 12 
A050 0108 016 6 24 5 
A050 0108 020 10 7 20 
A050 0106 035 17 10 6 

9 9 49 
A052 0110 020 7 18 70 

33 26 14 
10 9 A052 0110 025 5 38 34 

5 2 7 
A052 0110 040 21 5 A360 0101 202 6 

8 24 14 
A052 0112 030 50 41 59 
A052 0112 045 15 A301 0108 003 2 16 
A052 0114 025 4 11 25 
A052 0114035 4 17 51 

13 21 12 
6 A303 0110 002 4 A360 0101 402 18 

A052 0116 030 15 16 5 
A052 0116 040 3 22 5 

13 15 25 
14 9 14 

24 7 
A054 0108 020 16 14 A360 0101 602 13 
A054 0108 025 29 6 4 • A054 0108 030 21 6 12 
A054 0108 045 14 A303 0112 002 16 14 
A054 0108 050 7 26 3 

24 A303 0112 003 52 12 
A054 0108 060 29 A303 0114 002 19 12 
A054 0108 080 16 24 10 
A054 0108 095 11 A303 0114 003 17 10 
A055 0110 025 44 A303 0116 002 5 A360 0102 002 18 
A055 0110 055 15 11 A600 0000 300 28 
A055 0110 080 11 48 A600 0001 000 15 
A055 0112 045 11 11 A600 0200 600 32 
A055 0112 060 5 3 A600 0201 000 36 
A055 0112 075 4 11 A600 0201 200 9 
A055 0112 110 3 13 A624 0000 300 22 

15 9 22 
A055 0112 115 2 9 A651 0100 600 6 
A055 0116 035 2 A313 0101 200 48 12 
A055 0116 050 12 A313 0101 201 13 8 

10 A327 0102 500 1 A651 0600 600 6 
A055 0116065 11 A360 0100 602 6a 17 A055 0116070 46 11 A651 3600 300 6 10 48 A062 0108 020 8 28 A652 3600 300 4 
A062 4110 020 3 20 2 1-\0624110025 13 A360 0100 802 29 A690 0000 803 1 A063 4114 032 16 
A 140 0600 620 9 23 12 
A222 0104 010 (9) 15 2 
A222 0106 025 9 21 

F 1 025 - 08022 4 A222 0108016 44 9 
A242 0103010 6 9 Fl030-101'20 21 
A242 0106030 18 39 F144 0106 010 18 

• A281 0000 808 13 5 F144 0106 012 20 
A300 0105002 8 12 55 A300 0106 002 6 3 F144 0106 016 5 12 

6 

Nov. 1979 169 



fffi J:l :;: % JI~ ~ 51 pp 

NUMERICAL PARTS INDEX 

ffll&b1ll'% ~/±l1ll'% ffll&b1ll'% ~/±l1t% ffll&b1t% ~/±l1t% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

F144 0106 025 10 H154 0108 016 23 KMD6 0720 700 7 
F144 0106 035 15 36 KMD6 0744 300 1 
F144 0106 040 15 H154 0108 020 4 KMD6 0744 500 3 
F144 0106 050 6 47 KMD6 0744 600 4 
F154 0106 016 25 
F154 0106 020 10 H154 0108 030 14 KMD6 0744 700 5 

10 29 KMD6 0744 800 6 
16 KMD6 0745 000 8 
16 
50 H155 0112 020 3 KMD6 0745 100 9 

F154 0108 016 45 H155 0112 050 7 KMD6 0745 200 10 
F154 0108 025 16 H242 0104 008 10 KMD6 0745 500 13 

2 H242 0108 016 3 KMD6 0745 600 14 
7 KK41 4036 000 13 KMD6 0745 700 15 
8 KK41 4037 000 14 KMD6 0745 800 16 

14 KK65 1543 000 7 KMD6 0745 900 17 

F154 0108 030 17 35 KMD6 0746 100 19 
28 KK72 3122 000 26 KMD6 0746 200 20 
21 KK76 3116 100 2 KMD7 0178 600 17 
34 KKB7 1263 000 6 KMD7 0178 700 16 
18 KK94 1339 000 10 KMD7 0178 800 18 

F154 0108 035 3 37 6 
F154 0108 040 40 KK96 4417 100 18 KMD7 0178 900 21 
F154 010B 045 26 5 KMD9 9805 400 8 
F155 0110 025 21 KK96 6540 000 22 KMFI 0005 500 5 

24 KK96 7405 100 3 KMF 1 0006 400 19 
20 KMDO 0026 800 1 KMFI 0011 000 30 
11 4 KMFI 0125 900 10 
5 KMDO 0031 200 3 KMFI 0126 000 8 

F155 0110030 47 1 KMFI 0126 400 10 • 15 KMDO 0031 800 4 KMFI 0126 700 11 
21 KMDO 0042 500 6 KMFI 0126 800 12 
2 11 KMF2 4005 100 18 

40 KMDO 0052 200 15 KMF2 4005 300 20 
F155 0110 035 10 . KMDO 0052 300 16 KMF2 4005 400 16 
F155 0110 040 37 2 KMF2 4008 000 19 

14 KMDO 0055 100 22 KMF2 4122 200 12 
F155 0110 045 13 3 KMF2 4122 300 4 

23 KMDO 0070 400 4 KMF2 4122 400 29 
F155 0112 020 3 KMDO 0096 300 21 20 
F155 0112 025 57 KMDO 0137 000 23 20 

20 KMDO 0148 200 26 KMF2 4122 500 27 
F155 0112 030 9 KMDO 0151 700 6 KMF2 4122 600 15 

21 4 KMF2 4125 100 17 
38 KMDO 0261 300 16 11 
4 KMDO 0262 000 14 KMF2 4125 300 15 

F155 0112 035 26 KMDO 0877 100 21 KMF2 4125 500 10 
12 KMDO 0878 400 1 KMF2 4125 700 6 

F155 0112 050 2 KMDO 1423 600 15 21 
F 161 0 - 04010 25 KMDO 1648 200 13 KMF2 4126 100 11 
F 1 825 - 06014 14 KMDO 1648 300 14 KMF2 4126 700 28 
F2300 - 20000 19 KMDO 1649 000 15 9 
F242 0106 010 17 5 12 
F2530 - 06000 46 KMDO 2073 300 9 KMF2 4127 100 7 
F5005 - 10000 27 KMDO 2481 200 16 12 
F5010 - 40000 60 KMDO 3079 000 8 KMF2 4128 000 12 
H144 0106 012 5 KMD6 0222 700 14 KMF2 4128 200 2 
H144 0106 016 13 KMD6 0273 800 7 KMF2 4130 800 28 

25 KMD6 0276 300 13 KMF2 4482 300 16 
H144 0108 016 5 KMD6 0278 900 8 KMF2 4489 200 32 • H154 0108 016 12 KMD6 0293 600 5 KMF4 0068 300 22 

18 KMD6 0717 600 11 KMF4 0193 600 13 

170 Nov. 1979 

J 



{ff) &b =m: % )11& ~ 51 
NUMERICAL PARTS INDEX 

• {ff\~"bfll'-'i} J!t±lfll'-'i} {ff\~fIl'-'i} J!t±lfll'-'i} {ff\~fIl'-'i} J!t±lfll'-'i} 
Parts No. Key No. Palts No. Key No. Parts No. Key No. 

KMF4 0193 600 13 KMM4 0487 300 6 KMM4 0816 500 25 

KMF4 0256 600 23 KMM4 0487 400 7 KMM4 0816 600 25 

KMF4 0265 600 2 8 KMM4 0816 700 25 

KMF4 3000 400 2 KMM4 0487 500 3 KMM4 0817 400 (7) 

KMF4 3000 500 24 KMM4 0487 700 13 KMM4 0817 500 11 
20 KMM4 0487 800 11 KMM4 0817 600 8 

14 9 KMM4 0820 000 12 

9 KMM4 0488 000 5 KMM4 0820 500 13 

KMF4 3012 600 10 KMM4 0488 100 9 19 

KMF4 3072 500 9 10 KMM4 0821 600 27 

KMF4 3072 600 28 KMM4 0488 400 4 20 

KMF4 3072 800 25 11 KMM4 0822 100 14 

KMF4 3400 500 15 KMM4 0488 800 12 KMM4 0822 600 15 

KMF4 5000 500 26 KMM4 0488 900 10 21 

KMF4 5001 000 11 KMM4 0621 700 6 KMM4 0823 600 14 

KMF4 5040 500 8 KMM4 0622 800 2 22 
25 12 KMM4 0826 000 24 
27 KMM4 0623 500 3 KMM4 0826 900 31 
8 KMM4 0624 200 4 KMM4 0828 700 5~10 

13 13 KMM4 0828 800 (5) 

12 KMM4 0642 000 11 KMM4 0828 900 1~4 

8 KMM4 0642 100 12 KMM4 0829 000 (1) 

KMF4 5040 600 31 KMM4 0657 000 7 KMM4 0829 100 5 

KMF4 5041 000 12 KMM4 0660 000 2 23 

KMF4 7240 400 18 KMM4 0660 100 2 KMM4 0829 200 26 

KMF4 7601 800 12 KMM4 0660 200 2 KMM4 0829 400 13 

e- KMF4 7621 500 13 KMM4 0660 300 2 KMM4 0829 500 28 
5 KMM4 0661 000 1 KMM4 0840 900 3~6 

KMF5 2000 200 14 KMM4 0661 100 1 KMM4 0841 600 (3) 
38 KMM4 0661 200 1 KMM4 0844 100 4 

KMF5 2001 200 15 KMM4 0661 300 1 KMM4 0844 800 7 
39 KMM4 0668 200 9 24 

KMF5 2201 000 29 
KMF6 6101 100 31 KMM4 0668 500 10 KMM4 0845 000 18 

KMF6 6551 100 19 KMM4 0672 200 4 KMM4 0845 500 19 

KMF6 6553 800 9 KMM4 0673 200 22 KMM4 0847 000 8 
5 KMM4 0674 500 23 KMM4 0848 100 10 

KMF6 6554 300 10 KMM4 0692 300 20 KMM4 0849 200 17 
6 KMM4 0700 000 13 KMM4 0850 200 19 

KMK6 6106 000 24 KMM4 0701 000 19 25 
KMK66114 000 1 KMM4 0702 800 18 KMM4 0853 700 2 

23 
7 KMM4 0703 000 17 KMM4 0854 800 2 

KMK9 9200 001 (4) KMM4 0703 500 7 KMM4 0855 200 3 

KMK9 9300 140 (5) KMM4 0705 300 1 26 
KMM 1 0008 800 23 KMM4 0712 400 1 KMM4 0856 600 6 
KMM 1 0008 900 24 15 27 
KMM3 0015 200 9 KMM4 0712 500 5 KMM4 0856 700 4 
KMM3 0489 000 9 KMM4 07 I 3 600 11 KMM4 0857 200 7 
KMM3 1477 000 25 KMM4 0713 700 10 KMM4 0857 700 8 
KMM4 0108 000 3 16 28 
KMM4 0120 500 17 KMM4 0714 300 7 KMM4 0858 100 1 
KMM4 0120 600 18 KMM4 07 I 4 500 3 29 

36 17' KMM4 0859 000 9 
KMM4 0238 100 16 KMM4 0717 000 15~19 KMM4 0879 000 3 
KMM4 0254 600 5 KMM4 0717 100 19 KMM4 0879 500 6 
KMM4 0273 700 17 KMM4 0742 200 7 KMM4 0879 600 6 
KMM4 0297 100 6 18 KMM4 0879 700 6 

• l~IO KMM4 0743 200 24 KMM4 0879 800 6 
KMM4 043 I 600 II KMM4 0745 500 2 KMM4 0881 700 8 
KMM4 0487 100 8 KMM4 08 I 2 700 1~39 KMM4 0882 400 9 
KMM4 0487 200 (2) KMM4 0816 400 25 KMM4 0884 500 16~16 

Nov. 1979 171 



$ I=l :m: % )J~ % 51 pp 

NUMERICAL PARTS INDEX 

$&It:fll:% ~/:fj:fll:% $&It:fll:% ~/:fj:fll:% $~'b:fll:% :l'l: ~/:fj:fll:% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

KMM4 0884 600 17,18 KMM4 0944 000 1 KMM5 0125 400 6 
KMM4 0884 700 17 KMM4 0945 000 3 KMM5 0125 500 11 
KMM4 0887 100 16 1~15 KMM5 0125 600 26 

1~13 KMM4 0945 100 4 KMM5 0125 700 28 
KMM4 0887 800 1 KMM4 0945 200 5 KMM5 0125 800 28 
KMM4 0887 900 17 KMM4 0945 300 16 KMM5 0125 900 28 
KMM4 0890 700 3 KMM4 0946 100 13 KMM5 0126 000 28 
KMM4 0890 800 7 KMM4 0946 200 14 KMM5 0126 100 28 
KMM4 0892 000 20 KMM4 0951 000 17 KMM5 0126 200 25 
KMM4 0893 600 24 KMM4 0951 100 18 KMM5 0126 300 25 
KMM4 0895 000 30 KMM4 0951 200 19 KMM5 0126 400 25 
KMM4 0896 500 B KMM5 0011 400 20 KMM5 0126 500 25 
KMM4 0902 300 2 32 KMM5 0126 600 25 

1~30 KMM5 0013 500 7 KMM5 0126 700 25 
KMM4 0903 100 3 KMM5 0013 600 6 KMM5 0126 800 25 

30 KMM5 0013 700 8 KMM5 0126 900 25 
KMM4 0903 200 3 KMM5 0022 400 2 KMM5 0127 000 25 

30 KMM5 0022.900 7 KMM5 0127 100 25 
KMM4 0903 300 3 KMM5 0023 000 10 KMM5 0127 200 25 

30 KMM5 0023 100 14 KMM5 0127 300 25 
KMM4 0903 400 3 KMM5 0023 200 15 KMM5 0127 400 25 
KMM4 0903 500 3 KMM5 0029 900 21 KMM5 0127 500 25 
KMM4 0903 600 3 KMM5 0030 900 21 KMM5 0226 400 6 
KMM4 0903 700 3 KMM5 0031 000 21 KMM5 0234 000 1 

30 KMM5 0031 100 21 KMM5 '0234 900 3 
KMM4 0903 800 3 KMM5 0031 200 21 KMM5 0235 000 9 
KMM4 0903 900 3 KMM5 0031 400 21 KMM5 0235 200 15 • KMM4 0909 400 9 KMM5 0031 500 21 KMM5 0235 300 12 
KMM4 0909 500 10 KMM5 0031 600 12 KMM5 0235 400 4 
KMM4 0909 600 11 KMM5 0033 600 4 KMM5 0235 500 2 
KMM4 0909 700 12 33 KMM5 0240 800 2 
KMM4 0910 100 22 KMM5 0036 000 9 KMM5 0240 900 11 
KMM4 0912 500 4 KMM5 0043 100 23 KMM5 0241 000 12 
KMM4 0915 100 26 KMM5 0043 800 13 KMM5 0241 100 18 

14 34 KMM5 0241 200 21 
KMM4 0916 700 25 KMM5 0044 100 2 KMM5 0241 300 10 
KMM4 0916 800 23 KMM5 0044 200 19 KMS4 5003 500 14 
KMM4 0916 900 21 KMM5 0050 700 27 13 
KMM4 0918 100 11 KMM5 0078 500 5 7 
KMM4 0918 200 10 KMM5 0078 600 5 KMS4 7110400 20 
KMM4 0918 300 22 KMM5 0078 700 5 

KMS4 7110 500 
KMM4 0918 500 15 KMM5 0079 500 5 

21 

KMM4 0919 700 2~11 KMM5 0079 600 5 KMS4 7111 000 22 

KMM4 0920 100 2 KMM5 0079 700 5 KMS6 6000 400 32 

KMM4 0920 400 9 KMM5 0079 800 5 KMS6 6100 600 21 

KMM4 0921 600 24 KMM5 0079 900 5 KMS6 6112000 14 

KMM4 0922 600 29 KMM5 0090 700 4 KMS6 6112 1 00 23 
KMM4 0923 000 15 KMM5 0090 800 10 6 
KMM4 0923 500 16 KMM5 0090 900 1 KMS6 6112 300 27 

31 KMM5 0091 000 3 KST3 3216000 3 
KMM4 0924 100 1 KMM5 0092 800 24 
KMM4 0930 300 5 KMM5 0104 700 3 

KSn 3217 000 4 

KMM4 0930 400 25 KMM5 0107 300 22 KST3 3218 000 5 

6 KMM5 0107 600 5 KST3 3228 000 (]) 

KMM4 0930 600 8 KMM5 0107 700 16 KST3 3229 000 2 

KMM4 0931 600 26 KMM5 0109 800 8 KST3 3230 000 1~5 

KMM4 0933 000 30 KMM5 0115 200 18 KST3 3234 000 6 
KMM4 0938 100 29 KMM5 0124 400 17 00210 - 30010 25 
KMM4 0941 100 1 KMM5 0124 600 21 00210 - 39010 1 

1~21 KMM5 0125 300 1 00305 - 30010 24 

172 
Nov. 1979 



fm &1 =€It % JI~ ~ 51 
NUMERICAL PARTS INDEX 

• ffll8Mlj:% ~I:fj:flj:% ffll~:flj:% ~I:fj:flj:% ffll~:flj:% ~I:fj:flj:% 

Parts No. Key No. Parts No. Key No. Parts No. Key No. 

00305 - 39010 2 0730 0003 016 10 0750 0062 OBO 45 

0050 1100 240 26 0730 0005 204 43 0750 0062 100 14 

0050 2116 1 05 32 0730 0005 206 43 0750 0062 130 12 

0328 0002 001 2 0730 0005 208 43 0750 0063 040 49 
0328 0102 501 2 0730 0005 210 43 0750 0063 050 26 
0350 0130 613 23 0730 0005 212 43 0750 0063 060 1 

34 0730 0006 204 46 16 
19 0750 0063 065 3 

0350 0130 615 47 0730 0006 208 46 0750 0063 070 41 
0350 0130 815 12 0731 0001 010 5 0750 0063 085 11 

13 
22 0731 0002 004 53 0760 0051 105 25 

0350 0140 818 22 0731 0002 008 53 0760 0051 206 15 
0731 0002 016 50 0770 0030 206 45 

16 0731 0003 001 17 0770 0030 305 6 
22 
24 0731 0003 002 17 0770 0030 308 21 

17 0731 0003 003 17 0770 0032 206 17 

51 0731 0003 016 44 0770 1032 011 6 
12 0740 0001 200 16 0770 1032 210 5 

0350 0150 622 10 0740 0001 400 13 0780 0304 030 17 
0350 0150 822 12 0740 0001 900 51 0780 2202 620 4 
0350 0151 026 5 27 0780 2303 513 13 
0350 0151 226 8 6 0800 0000 800 23 
0350 0151 430 26 0740 0002 000 1 0800 0000 900 29 
0350 0151 632 47 0740 0002 200 8 0800 0001 000 31 

23 3 4 
0350 0160 826 19 0740 0002 500 4 0801 0001 400 17 

• 0350 0161 632 28 11 0830 0100 030 35 
0350 0162 040 3 0740 0003 000 43 0830 0100 050 5 

37 7 0830 0100 060 39 
0520 0116 015 19 6 0830 0100 070 33 
0520 0116 018 24 4 6 
0520 0120 018 14 15 0830 0100 090 9 
0520 0125 015 9 19 0830 0100 110 1 

13 2 0830 0100 120 25 
11 0740 0003500 30 18 

0520 0130 020 49 13 16 
0520 0130 025 6 39 32 
0520 0130 035 5 0740 0004 000 18 0830 0100 140 24 
0520 0140 030 7 0740 0004 200 15 0830 0100 150 45 
0520 0140 035 12 0740 0004 800 9 7 
0521 0108 000 13 0741 0002 000 4 3 

18 0741 0002 500 20 0830 0100 160 23 
14 0741 0002 800 10 37 23 
45 0741 0004 700 7 13 

0530 2005 028 (1) 0741 0006 200 47 6 
0550 0003 012 10 0741 0007 200 17 11 
0550 0004 020 21 0741 0008 000 44 7 
0550 0005 020 27 0741 0009 000 19 0830 0100 180 5 

14 0741 0103 700 51 36 
0550 0005 050 14 0742 0100 600 23 5 
0550 0006 022 44 0742 0101 500 38 0830 01 00 200 14 
0550 0006 028 47 0750 0060 050 5 0830 0100 220 4 

8 0750 0060 070 32 3 
0550 0006 032 30 0750 0060 075 31 
0550 0006 040 3 0750 0062 050 10 0830 0100 290 2 
0550 0006 050 6 12 53 

• 05534 - 14000 30 7 0830 0100 300 22 
05534 - 16000 31 0750 0062 055 5 21 

6 0750 0062 060 45 0830 0100 340 8 0560 0110 058 4 
0572 0007 030 8 0750 0062 070 18 0830 0100 ~50 19 

Nov. 1979 ·173 



ffl\ r::J :m: -% ))If{ ~ 51 r:lr:l 

NUMERICAL PARTS INDEX 

ll1l~fIl'% Jl: JHtlfll'% ll1l~fIl'% j!/:fjfll'% ll1l~1Il'% j!/:fj1ll'% 
Parts No. Page Key No. Parts No. Key No. Parts No. Key No. 

0830 0100 390 9 1150 1467 000 6 1150 2234 OLO 10 
0830 0100 400 16 1150 1469 000 8 1150 2235 000 9 
0830 0100 460 8 1150 1472 000 6 1150 2237 000 4 
0830 0100 490 16 1150 1473 000 8 1150 2239 011 7 
0830 0100 650 21 1150 1474 000 10 1150 2402 000 3 

4 1150 1476 000 3 1150 2407 000 6 
0830 0100850 11 1150 1561 101 10 1150 2412 000 10 
0830 0200450 45 1150 1562 OLD 14 11502413 000 11 
0830 0200 500 4 1150 1659 010 20 1150 2415 OlO 7 0830 0200 750 16 
0830 0500200 14 1150 1660000 16 1150 2424 Oll 19 
0830 0500220 9 1150 1703 000 28 1150 2428 OLO 20 
0830 0500250 25 1150 1704 000 35 1150 2737 000 15 
0830 0500320 28 
0830 0501 050 9 1150 1705 010 29 1150 2739 010 17 
0830 1100090 13 1150 1706 020 36 1150 2803 100 42 
0830 1100 120 18 1150 1707 000 32 1150 2827 010 14~16 

0840 1014 287 2 3 1150 2827 110 14 
0840 1025 408 1 18 1150 2827 210 16 
0840 1040 628 42 16 1150 2827 310 15 
0840 1045 629 21 1150 1709 100 22 1150 2910 000 2 
0840 1055 709 21 1150 1709 200 34 1150 5034 5LO 9 
0840 1355 012 29 1150 171 0 000 26 1150 5045 990 5 
0841 3507 215 7 1150 1711 000 24 1150 5050 OLO 13 
08474 - 63000 22 1150 1714 OLD 9 1150 9516 000 19 

45 1150 171 8 000 8 1155 2407 010 4 
24 1150 1720 01 0 4 1155 2416 OGO 35 

0891 0006 140 2 1150 1722 000 38 1156 1013 000 20 
0980 1001 500 2 1150 1725 001 41 1156 1304 000 14 --. 0990 1000 125 8 1150 1759 OLD 14 1156 1307 100 8 
0990 3000 026 9 1150 1761 000 15 1156 1307 200 8 
0990 4000 810 4 1150 1801 011 (1) 1156 1308 000 15 
0990 4001 214 5 1150 1802 000 (1) 1156 1351 011 7 
0990 4001 719 6 1150 1 803 000 2 1156 1401 000 7 
0990 4001 922 7 1150 1804 OLO 3 1156 1403000 2 
0990 6001 417 10 1150 1805 000 4 1156 1404 100 3 
0990 6001 922 11 1150 1851 011 14 1156 1404 200 3 
1007 8027 000 7 1150 1853 OLD 15 1156 1406 000 5 
111 0 1661 000 47 11502057 000 2 1156 1456 000 17 
1130 2157 000 12 14 1156 1458 100 21 

21 1150 2058 000 3 1156 1458 200 21 
1135 0104 200 7 1150 2059 000 7 1156 1458 300 21 
1135 2835 000 4~8 1150 2060 000 7 1156 1461 000 23 
1135 2836 000 6 1150 2069 000 17 1156 1462000 24 
1142 2709 000 7 1150 2073 011 43 1156 1463 000 9 
1143 1868 190 2 1150 2074 000 44 1156 1464 000 4 
1143 2083 000 40 1150 2076 000 53 1156 1551 000 4 
1145 1003 000 34 13 1156 1607 OLD 6 
11452518 OLD 14 1150 2017 OLD 54 1156 1608 000 5 1150 1012 000 13 
1150 1014 000 33 1150 2078 OGO 3 1156 2600 OLD 1 
1150 1018 000 27 1150 2158 000 2 1165 2404 000 5 
1150 1019 000 29 1150 2202 1 LO 4 1167 1022 OLD 19 
1150 1022 000 25 1150 2202 2L 0 3 1167 1407 000 8 
1150 1304 000 11 1150 2203 OLD 18 1167 1451 000 2 
1150 1453 100 18 1150 2204 OLD 7 1167 1452 000 1 

20 1150 2208 000 18 1167 1453 000 26 
12 19 1167 1459 000 18 
20 1150 2214 OLD 13 1167 1461 000 19 
4 1150 2215 OLD 10 1167 1475 000 5 

1150 1455 001 14 1150 2222 OLD 15 1167 1477 000 3 e\ 
1150 1464 000 10 1150 2232 991 1 11671479000 4 
1150 1465 000 11 1150 2233 000 2 1167 1483 OLD 5 

174 Nov. 1979 



f:m p =I' % JI~ * 51 pp 

NUMERICAL PARTS INDEX 

ffll&bi!i'% ~t±:li!i'% ffll&bi!i'% ~t±:li!i'% ffll&bi!i'% ~t±:li!i'% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

1167 1708 011 33 1180 1323 000 20 1915 2056 OLD 22 
1167 1714 OLD 13 1180 1324 000 20 1915 2413 000 39 
1167 1719 000 12 1180 1325 000 20 1915 2414 OGO 38 
1167 1721 OLD 3 1180 1455 000 22 1915 2516 000 20 
1167 1731 000 40 1180 1456 000 25 1915 2517 000 
1167 1739 000 16 1180 1469 000 16 

21 

1167 1743 000 14 1180 1471 001 27 1915 2821 100 40 

1167 1744 000 11 1180 2173 000 1 1915 2821 200 41 

1167 1746 000 5 1180 2174 OLD 7 
1167 1766 000 8 1180 2261 000 5~9 1915 2827 410 8 

1167 1800 OLD 1 1180 2261 130 7 1915 2828 300 4 

1167 1806 OLD 7 1180 2261 150 9 1915 2828 400 5 

1167 2051 OL 1 1 1180 2263 000 11 1915 2828 700 7 

1167 2061 OLD 10 1180 2264 000 18 1915 2841 310 12 

1167 2062 OLD 9 1180 2448 001 22 1915 2841 610 14 

1167 2075 OLD 46 1180 2458 001 17 1915 2844 OLD 16 

1167 2083 1LO 38 11802471 120 ( 15) 1915 2907 000 1 

1167 2083 2LO 37 1180 2471 130 16 1915 3005 000 1.2 

1167 2086 000 39 1180 2471 180 7 1915 3005 001 1 

1167 2214 OLD 11 1180 2471 190 5 1915 3005 002 2 

25 1180 2471 210 (4) 1915 3010 000 4.5 

1167 2236 000 3 1180 2471 220 (2) 1915 3010 001 4 

1167 2238 OL1 12 1180 2471 230 (to) 1915 3010 002 5 

1167 2420 000 37 1180 2471 240 9 1915 3015 OGO 3 

1167 2441 OL 1 12 1180 2471 250 .(8) 1915 3016 000 1.2 

1167 2907 000 3 1180 2472 000 23 1915 3016 001 1 

1167 3150 OLD 1~4 1180 2479 001 20 1915 3016 002 2 

1167 3151 OLD 4 1180 2484 000 19 1915 3117 OLD 5 

1167 3156 OLO 1 1180 2602 OLO 8 1915 3150 OLO 23 

1167 3160 OLO 2 11802903 130 7 1915 4801 000 6.7 

1180 0105 000 8 11 80 2903 150 3 14.15 

1180 1006 000 8 1180 3015 OLI 29~32 1915 4802 000 6 

1180 11 04 110 1 1180 3016 OL1 29 14 

11 80 11 04 121 5 1180 3017 OLI 32 1915 4803 000 7 

11 80 11 04 130 14 1180 3018 OLD 31 15 

1180 1104 140 23 1180 3019 OLO 30 19154811 000 1 

11 80 1104 150 20 1180 3063 000 10 1915 4814 OGI 2~7 

11 80 1104 160 18 8 1915 4814 110 3 

1180 1104 170 11 8 1915 4814 120 2 

1180 1104 180 10 1180 3104 OLD 9 1915 4815 OLD 8 

1180 1104 190 17 1181 1212 000 34 1915 4861 000 15 

1180 1104 210 12 11 8 1 2301 130 1 1915 6007 000 24 

1180 1104 220 9 1181 2601 OLD 6 1915 6010 000 29 

1180 1104 230 8 1181 2602 OLD 12 1915 6011 000 27 

1180 1104 240 13 1181 2603 OLl 1 1915 6012 000 26 

1180 1104 250 4 1181 2604 OLD 7 1915 6013 000 41 

1180 1104 260 7 1181 2605 000 4 1915 6021 000 42 

1180 1104 270 6 1231 1 003 010 20 1915 6025 000 44 

1180 1104 280 2 32 1915 6029 000 43 

1180 1124 000 25 1350 1039 000 23 1915 6031 000 46 

1180 1125 000 26 23 1915 6035 000 47 

1180 1146 000 41 1430 1263 000 12 1915 6036 000 48 

1180 1149 000 35 1438 2063 010 44 1915 6037 000 49 

11 80 1156 000 24 48 1915 6038 000 50 

1180 1159 000 48 1470 1007 000 12 1915 6048 000 3 

1180 1302 000 20 1915 1301 000 12 1915 6049 000 4 

11 80 1315 000 1 1915 1353 000 8 1915 6051 000 5 

11 80 1319 000 20 1915 1401 000 6 1915 6052 000 6 
1180 1321 000 20 1915 1702 000 42 1915 6055 000 52 
1180 1322 000 20 1915 2055 000 33 1915 6076 000 16 

Nov. 1979 175 



fm p 

* {} )Iffi #, 51 pp 

NUMERICAL PARTS INDEX 

ll1l&lt1lt% JUf:l1lt% ll1l&lt1lt% JUf:l1lt% ll1l&lt1lt% Jil,1±l1lt% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

1915 6185 OLO 23 1995 2101 000 1 1995 2436 120 11 
1915 6189 000 20 1995 2101 110 B 1995 2436 130 ( 12) 
1970 2713 100 16 1995 2101 120 3 1995 2436 150 (14) 
19BO 0062 120 2 1995 2101 130 1 1995 2601 OLO 2 
19BO 1103 000 37 1995 2102 OLO 9 1995 2701 001 14 
1980 2658 000 11 1995 2131 002 11 1995 2B02 000 39~42 

19BO 2661 000 9 1~54 1995 2802 110 39 
1980 2664 000 lB 1995 2131 121 30 1996 0051 000 1~5 

19BO 2672 000 B 1995 2131 140 9 1996 0051 110 1 
19BO 2904 130 4 1995 2131 lBO 53 1996 0051 120 3 
19BO 2904 140 6 1995 2131 190 21 1996 0052 000 6 
1980 2904 150 5 1995 2131 230 23 1996 0053 000 7 
19BO 2904 160 2 1995 2131 240 14 1996 0054 OLO 10 
1980 2907 000 36 1995 2131 260 15 1996 0055 OLO 15 
19BO 2908 000 31 1995 2131 2BO 18 1996 0056 OLO 28 
19802911 000 30 1995 2131 290 19 1996 0057 OLO 11 
1980 3112 000 16 1995 2131 310 20 1996 0058 000 18~20 

1990 1451 000 15 1995 2131 320 13 19960058 110 18 
1990 1452 000 13 1995 2131 340 17 1996 0061 000 1~11 

1990 1651 000 22 1995 2131 350 40 1996 0061 110 1~7 

1990 1652 000 14 1995 2131 390 54 1996 0061 120 1 
1990 1701 OLO 43 1995 2131 430 22 1996 0061 130 7 
1990 1703 OLD 46 1995 2131 490 1 1996 0061 140 B~11 

1990 1751 000 2 1995 2131 510 8 1996 0061 150 B 
1990 1752 001 1 1995 2131 520 38 1996 0061 160 9 
1990 1755 OLO 10 1995 2131 530 36 1996 0061 170 10 
1990 1 B52 OLO 11 1995 2131 540 37 1996 0061 180 11 
1990 2081 OLO 36 1995 2131 550 34 1996 0062 000 12 
1990 2156 OlO 5 1995 2131 560 32 1996 0063 OLD 15 
1990 2220 OlO 20 1995 2131 570 31 1996 0064 000 16 
1990 2306 000 6 1995 2134 OLD 8 1996 0066 OHO 19 
1990 2351 000 20 1995 2135 OLD 10 1996 0067 OHO 25 
1990 2491 000 41 1995 2137 001 28 1996 0068 OHO 26 
1990 2492 000 43 1995 2138 130 18 1996 0101 OLD 1 
1990 2493 000 42 1995 217B 000 19 1996 0102 OLD 5 
1990 2517 000 15 1995 2201 OLD 1 1996 0103 OLD 3 
1990 2536 000 22 1995 2301 OL 1 10 1996 0104 000 13 
1990 2703 010 4 1995 2353 002 10 19960201 OLO 1 
1990 2704 000 5 1995 2411 OLD 1 19960203 OLO 19 
1990 2706 000 6 1995 2413 Oll 10 1996 0204 000 2 

1990 2721 000 13 1995 2414 000 8 1996 0205 000 8 
1996 1001 OLO 1 

1990 2722 000 12 1995 2415 000 3 1996 1002 OLO 26 
1990 2841 000 11 1995 2416 000 13 
1990 2841 510 13 1995 2417 002 7~9 

1996 1003 OLD 24 

1990 2843 OLD 15 19952417 110 (7) 1996 1004 OLD 14 

1990 4815 001 4 1995 2417 120 (8) 1996 1005 000 15 
1990 4862 000 17 1995 2418 000 14 1996 1051 OLD 1 
1990 6172 000 24 1995 2419 OLD 17 1996 1151 000 27 
1990 6181 OLI 19 1995 2421 001 31 1996 1152 000 33 
1990 6183 Oll 18 1995 2423 000 29 1996 1153 000 36 
1990 6187 000 240 1995 2425 000 27 1996 1154 000 39 
1990 6188 000 260 1995 2429 OL2 1 1996 1155 000 54 
1995 1158 000 42 1995 2431 000 3 27 
1995 1159 000 52 1995 2432 000 19 1996 1156 000 38 
1995 1301 000 1O~12 1995 2433 000 33 1996 1157 000 1~23 

1995 1302 000 10 1995 2434 000 15 1996 1157 110 3 
1995 1701 001 39 1995 2435 000 2 1996 1301 000 22 
1995 2081 OLD 220 1995 2436 000 24 1996 1302 000 17 
1995 2101 000 1 1~18 1996 1303 000 16 

1~19 1995 2436 110 1 1996 1304 000 50 

176 Nov. 1979 



$ 1=1 
J:lJ:l =i' % !iw:i ~ 51 

NUMERICAL PARTS INDEX 

fm&!iJl:~ ~i±liJl:~ fm8'IliJl:~ ~i±liJl:~ fm&!iJl:~ ~i±liJl:~ 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

1996 1331 000 5 1996 2413 OlO 13 3610 1058 000 11 
1996 1332 000 4 1996 2414 OlO 19 3612 1057 210 11 
1996 1351 000 1 1996 2415 OlO 8 12 
1996 1352 000 9 1996 2416 OlO 7 3650 1075 000 31 
1996 1551 OlO 9 1996 2501 OGO 1 3650 1107 000 19 
1996 1552 OlO 11 1996 2502 OGO 19 42111226000 11 
1996 1553 000 3 1996 2503 OGO 4 4422 2285 009 10 
1996 1601 000 2 1996 2504 OlO 2 17 

1996 2001 OlO Ie 1996 2505 OGO 6 64353 - 91213 10 
1996 2021 OlO 1 1996 2506 000 17 67200 - 11204 33 
1996 2131 OlO 12e 1996 2507 OLD 11 67303 - 02313 27 
1996 2132 000 37 1996 2508 OLD 7 14 

I 1996 2701 000 Ie 41 
1996 2132 120 2~5 

1996 2702 000 2 67304 - 01900 13 
19962705 000 3 

1996 2133 OLO 43 1996 2706 000 12 67328 01101 28 
1996 2134 OlO 31 19962741 000 1 67333 - 02701 12 
1996 2135 000 40 1996 2802 OlO 3 67333 - 21500 10 
1996 2136 000 27 1996 2803 000 1~8 67341-01101 5 

1996 2137 000 21~23 1996 2803 110 1 67341 - 01300 B 

1996 2137 110 21 1996 2804 OlO 37 67352 02700 25 
1996 2137 120 22 1996 2805 000 I 67353 - 50300 23 
1996 2137 130 23 1996 3001 000 6,7 67353 60400 27 
1996 2138 000 17 ,18 4,5 67354 - 00201 69 
1996 2138 110 17 1996 3002 000 6 9 
1996 2139 OLO 19 4 34 
1996 2141 000 25 1996 3003 000 7 8 
1996 2142 000 42 5 67354 00301 67 
1996 2143 000 35 1996 3004 OGO 8~12 7 
1996 2145 000 47 

6~10 35 
1996 2146 000 46 
1996 2151 OLD 12 6~10 10 

19962152 OLD 8 1996 3005 OGO 8 67361 - 23902 21 
1996 2171 OLO 16 6 67361 - 25200 22 
1996 2172 OLD 15 6 67401-00113 25 
1996 2151 OGO 2 67401 - 00114 26 
1996 2252 OGO 1 1996 3006 OGO 3a 67402 - 00400 20 
1996 2281 OLO 1 1996 3041 000 5a 67404 - 00601 43 
1996 2282 OLO 2 1996 3051 OGO 3 67404 - 00800 32 1996 3101 OLO 17~20 
1996 2251 OLO 4 1996 3102 OLD 17 67404 - 00901 33 
1996 2352 OLO 13 1996 3103 OLO 20 67404 - 02711 9 
1996 2353 000 1 1996 3105 OLD 25 67404 - 02712 13 

9 1996 3106 OLD 26 67404 - 02713 12 
1996 2353 130 12 1996 3202 OlO 4 67404 - 02714 11 
1996 2353 140 13 1996 3203 000 2 67404 - 12202 19~28 

1996 2353 150 14 1996 3204 000 6 67404 -12218 21 
1996 2353 160 15 1996 3205 000 13 67404-12219 20 
1996 2353 170 11 1996 3206 000 18 67404 -12221 19 
1996 2353 180 1O~15 1996 3207 000 1 67404 - 12222 23 
1996 2354 OLO 17 1996 3208 OLO 22 67404 - 12223 26 

1~8 1996 3209 OlO 26 67404 - 12225 22 
19962354 110 8 1996 3211 OlO 12 67404 - 12700 9~13 

1996 2401 OLO 25 1996 3212 OLO 10 67431-01302 10 
1996 2402 OlO 35 1996 3213 000 1~6 67433 - 00800 4 
1996 2403 OLO 45 1996 3213 110 5 67433 - 00900 8 
1996 2404 OLO 41 1996 3222 OlO 56 67433 - 01100 7 
1996 2405 OLO 42 1996 3223 OLO 34 67441 - 00900 61~66 

1996 2406 000 43 1996 3224 OlO 35 28~32 

1996 2407 OlO 22 1996 3225 OLO 68 2~7 

1996 2408 OLO 21 1996 3226 OlO 55 67441 00911 61 
1996 2409 000 26 1996 3227 OlO 31 28 
1996 2411 000 28 1996 3228 000 38 2 
1996 2412 000 30 30668 - 52900 17 67441-00916 64 

Nov. 1979 177 



{fl) p ii * JIWi: % '51 pp 

NUMERICAL PARTS INDEX 

fffI&i!t% ~I±li!t% fffI&i!t% ~I±li!t% fffI&i!t% ~I±li!t% 
Parts No. Key No. Parts No. Key No. Parts No. Key No. 

67441 - 00916 4 68404 - 01600 22 69542 - 60800 15 
30 68412 - 01905 9 69542 - 60900 15 
5 68412 - 01908 17 69542-61101 18 

67441 00917 63 4 69542 - 612L2 20 
3 30 69542 - 614LO 46 

29 10 69542 - 61501 27 
4 68419-04500 10 69542 - 61601 28 

67441 00918 65 
68431-00600 7 69542 - 61702 33 68431-00700 8 

5 68431-01000 33 69542 - 61800 29 
31 68440-608LO 24 69542 - 61900 30 
6 68442-635LO 51 69542 - 620L2 23 

67441- 00919 66 68452-01703 15 69542 62100 54 
6 68453 - 00200 17 69542 - 62201 52 

32 68453 00300 22 69542 - 62301 52 
7 68461 - 02600 24 69542 - 62401 52 

67441-01000 62~66 68476 - 010L 1 49 69542 - 62501 52 
2~6 68476 - 02300 39 69542 - 62601 52 

27~32 68660 - 75400 9 69542 - 62701 52 
3~7 68665 - 78900 11 69542 - 62901 42 

67441-01011 62 68665 - 79000 13 69542 - 63301 58 
2 69401 00812 2 69542 - 64100 3 

27 69436 - 80114 9 69542 64200 9 
3 7 69542 - 64300 18 

67452 - 01100 4 7 69542 - 64400 18 
67452 - 80901 20 69436 80205 8 69542 64500 18 
67453 - 00010 9 16 69542 - 64600 13 
67453 - 00040 13 69446 - 80500 1.2 69542 - 64700 19 
67453 00111 15 69446 - 80511 1 48 
67453 - 00112 7 69452 - 00400 22 69546 - 06100 3 
67453 - 00114 11 69452 - 007L3 12 69552 - 16200 16 
67453 - 00115 6 69452 - 01000 3 69573 - 16012 3 
67453 - 00116 12 69452 108Ll 7 69573 -16013 4 
67453 - 00117 16 69452 - 10900 11 69573-16014 5 
67453 00119 2 69452 - 202LO 5 69573 -16016 2 
67461 - 031 00 9 69501 - 06612 19 69573 - 16017 6 

B 69501 - 06613 20 69573-16018 6 
67461 - 81900 19 69501 - 06702 24 69573-16019 6 
67533 - 01100 2 69501 - 07045 8 69573 - 16020 6 
67541 - 00900 3 69501 - 07048 9 69573 - 16021 6 
67541 01000 3 69501 07055 13 
67541-01100 3 69501 - 07065 14 
67541 01200 3 69503 -061 01 2 
67620 - 84106 44 69503 - 06300 9 

23 69507 - 03601 20 
67620 84126 21 69508 - 06113 4 
67700 -14901 32 69508 - 06114 3 
67700 - 20101 48 69508 - 06115 5 

49 69508 -06116 6 
67700 - 26000 52 69513 - 06500 16 
67716 - 00801 18 69540 - 60201 7 
67762 - 01300 18 69540 - 60313 6 
68176 - 11700 36 69540 60314 1 
68242 - 626LO 7 69540 - 60315 3 
68242 - 627LO 11 69540 - 60601 15 
68242 - 62900 15 69542 06200 50 
68242 - 630LO 7.8 69542 - 60020 1~13 

68246 - 60201 1.2 69542 - 604L 1 19 
68246 - 60212 2 69542 - 60500 1 
68246 - 60213 1 69542 - 60601 23 
68401-01412 4 69542 - 60700 15 

178 Nov. 1979 



MITSUBISHI AGRICU URAL MACHINERY CO., LTD. 

Printed in Japan ---


